KERRICCDOFAFEZ R BFHACRD +CEBEL TS W,

Before beginning assembly, please read these instructions thoroughly!

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant 'emploi!
Lea cuidadosamente este manual antes de comenzar el montaje.

OSHO W22 = =77

THE FINEST RADIO CONTROL MODELS ”“rl‘pydwfpﬂdcwa Ec”mmr

11027 =)L SYAAY R A= 15 TV Iy Y=YV TH— YJ—X
£275> GP V-ONE S3 Evo 4WD
TFa—-I)L A—=—FTv 7T GT-R

7

/e
INSTRUCTION MANUAL

(""T‘.".- NTN 51:1.Rccw

1:10 Scale Radlio Controlled .15 Engine Powered Touring Car Series . A ﬁ:}i\“
PureTen GP V-ONE S3 Evo 4WD [ J0i1://GHAMPION BRANY

MOTUL AUTECH GT-R

Official Licensed Product

@y NDfticZ 2 X% | Required for operation / Das notwendige Zubehdr / Matériel nécessaire / Material necesario ------------- 2~3
@ 7 O/RD¥(E / Radio preparation / Die RC-Anlage / Préparation de la radio / Preparacién Equipo de Radio ---------=====------------- 3
@HII THIDEE / Before you begin / Bevor Sie beginnen / Avant de commencer / Antes de empezar ------------------__- 4
Q@ KADHAEILT / Assembly / Das Bauen / Assemblage / MONtaje === === msmmmmmmm i 5~ 36
@HUk\WD;EE / Operating your model safely / Zu lhrer Sicherheit / Consignes de sécurité / Consejos de seguridad ------- 37 ~ 45

@ DR | EXploded VieW -- - - 46 ~ 47
@/X\—Y XK / Spare parts & Optional parts

r — o
A ZeD-HDEEEIR
C DEGIRMIER ITTETIEH D A

@ ZDEBIFHEWVHEREZRIET 2 L SICHEI TN TWET, B TUITREBNRAIE.
BERZE R <H> TWBAILT RINA REZIFREEICHETI T TS0,

A UNDER SAFETY PRECAUTIONS

This radio control model is not a toy!

@First-time builders should seek the advice of experienced modelers before beginning
assembly and if they do not fully understand any part of the construction.

@Assemble this kit only in places out of children’s reach!

@Take enough safety precautions prior to operating this model. You are responsible for this
model's assembly and safe operation!

@Always keep this instruction manual ready at hand for quick reference, even after completing
the assembly.

A ACHTUNG!

Dieses Modell ist kein Spielzeug!
@Anfanger sollten moglichst Rat bei Modellbaukundigen einholen, um das Modell richtig
zusammenzubauen und gefahrlos bedienen zu kénnen.
@Bauen Sie dieses Modell nur auBer Reichweite von Kindern zusammen!
@Treffen Sie gentigend Sicherheitsvorkehrungen, bevor Sie Ihr Modell bedienen! Sie
alleine tragen die Verantwortung fir Ihr Modell und dessen gefahrlose Bedienung!
@Bitte bewahren Sie diese Dokumentation zur spateren Verwendung auf.

QNS VR HBDT, ML THEERDROFIE ENVBWATTIHT
BITBO>TLEEW,

@EH U TRULBFIE. A—DBEREZEZ TRLERERL TH B,
EEZH > TRELHLES L,

Q@E Tttt HEENVDOTHLRELSNDLSICKUNITHREL TS,

@7V IVRBICMAL TREICELAFL &£ S0

ATTENTION!
Ce modéle n’est pas un jouet!

@Si vous étes débutant dans le modéle réduit, prenez conseils auprés de
modélistes confirmés afin d’utiliser votre modéle dans des conditions optimales.

@Assemblez ce kit en dehors de la portée de jeunes enfants!

@Prenez des précautions lors de I'utilisation. Vous seul étes responsable des
évolutions de votre modéle. La société KYOSHO ou son distributeur ne
peuvent en aucun cas étre tenus responsables des accidents pouvant survenir
lors de I'utilisation de ce modéle!

@Gardez cette notice a portée de main afin de vous y référer rapidement.

A CONSEJOS DE SEGURIDAD

Este modelo de Radio Control no es un juguete
@Los no inicados en este hobby deberan ser aconsejados por expertos antes de
comenzar el montaje de este modelo.
@Realice el montaje en un lugar fuera del alcance de los nifios.
@Siempre extreme las medidas de seguridad. Usted es el tnico responsable del
funcionamiento de su modelo.
@Mantenga este manual a mano.

J
HEBWRO o, FERMEEEE T ZHE0H D £J, Specifications are subject to change without prior notice!  Technische Anderungen sind ohne vorherige Ankiindigungen méglich!
Les spécifications peuvent changer sans préavis! El fabricante se reserva el derecho de introducir modificaciones en los kits sin previo aviso! (FOZEIATE)
©Copyright 2008 KYOSHO CORPORATION /2= xS #5 5Y No. 31349
— '

31349-T01



Fv hOMICZ 3 2 %% / REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / EQUIPO NECESARIO

2 F v » 3L 2 U —IRERRIEHE (7 0R)
Minimum 2 channel radio with 2 servos.

Eine 2-Kanal Fernlenkanlage mit 2 Servos.
Radio type 2 voies avec 2 servos

Equipo de Radio de dos canales con dos servos.

WRTAv 75147
Stick-type
Knlppelsteuerung
A manches
Emisora tipo sticks

1

W\ RILYAT
Wheel-type
Drehknopfsteuerung
A volant
Emisora tipo volante

Q@ N—RRA Yy F=FEATZHEIF. TORICHBDOH
BHEZSEICREL TSV,

@In case of using reverse switch, refer to instruction
manual included in the radio set.

@Beachten Sie die Bedienungsanleitung des Herstellers
des Fernsteuersystems

@Pour utiliser les inverseurs de servos, se référer a la
notice de la radio.

@Para utilizar el inversor de servos, lea el manual de
instrucciones del equipo de radio.

@7 IRDER WS, TORICHBOHRAEEZSEICL TS,

@ For more information on the radio, refer to its instruction manual.

@ Fir mehr Einzelheiten tber die RC-Anlage, lesen Sie bitte die
Gebrauchsanweisung der RC-Anlage durch.

@ Lisez la notice de la radio pour plus d’informations.

@ Lea el manual de instrucciones de su equipo de radio.

mElEmBAE

Required for engine starting:

Zum Starten von Verbrennungsmotoren benétigtes Zubehor:
Pour faire démarrer le moteur thermique:

Equipo necesario para el arranque del motor:

R (B8EA) 070K CFvrrRIL2Y—RLER) v hz

BIFERAL TS W, (G ERAUYMEREEL)

CAUTION: Only use a radio suitable for surface use!

WICHTIG: Benutzen Sie ausschlieBlich eine 2-Kanal RC-Anlage mit

2 Servos fiir den Autobereich!

IMPORTANT: N'utilisez qu’une radio 2 voies avec 2 servos pour voitures!

AVISO: Utilice siempre una emisora para coche R/C de 2 canales
con dos servos

=z
=]

=
x
pE=\

BHIRY 7 X
Battery Box

Batteriehalter
Boitier batteries =
Portapilas g

«7OREY MIRHWTWR EZFEREH D EE A,

« |If a battery box not included with your radio system, one
must be purchased separately.

* Wenn der Batteriehalter schon mit der RC-Anlage geliefert
wird, brauchen Sie keinen gesondert kaufen.

* S'il est déja fourni avec I'ensemble radio, il est inutile
d’acheter un boitier batteries séparément.

* El portapilas viene incluido en su equipo de radio.

¥ 388
AA-size Batteries
AA Trockenbatterien
Batteries R6 (AA)
Baterias tipo AA

N
ERHTEZY—HRTrX
Suitable size servos 10mm
Passende Serv_os 28.5mmilA
Servos compatibles
Dimensiones apropiadas
para los servos
38~41mm
J

AV Tl EREL,

WARNING: Never use petrol or kerosene!

VORSICHT: Verwenden Sie niemals handelsiibliches
Benzin und Diesel!

ATTENTION: N'utilisez jamais ni de I’essence ni du gasoil!

AVISO: Nunca utilice gasolina

No.73201
A=I=RF—=F =Ry 7
Super Starter Pack

W O—RE
Glow Fuel

Q@I VI VBN EBELZRAEREY ~

B> —%5—/FEHR
Plug Heater / AC Charger

W7>T7LVF
Plug Wrench

=
\¢@

&

eecccccccccscccccccce®

2R ORT « BEFA)

Paints (for painting the body shell)
Farben (zur Lackierung der Karosserie)
Peintures (pour peindre la carrosserie)
Pintura (Para el pintado de la carroceria)

AT7L—h75—=ERAT 256, EOHAZRIGATILZW,
CAUTION: Before using Kyosho Spray Colours, always read the
instructions thoroughly!
WICHTIG: Lesen Sie bitte zuerst die Gebrauchsanleitung der Spray-
farben sorgféltig durch!
IMPORTANT: Avant I'utilisation des Kyosho Spray Colors, lisez atten-
tivement les explications!

Nz

>
=
JTN

AVISO: Antes de comenzar a pintar, lea las instrucciones.

_ES

No.76001 ~ 76062 No.1947
PAINT BRUSH =TI —HS5— NAFVTHN—=Y—h
Pinsel KYOSHO SPRAY COLOR MASKING SHEET

%‘ —

NRFVIF—TEEZ—L
¥ — N —RIC R o T IR EBE
NRAUVBAT—7TY,
For safe masking jobs, use this plastic masking
sheet featuring one self-adhesive edge.




=
=
VSN

HITICHERIER
Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

W+ RZ1/0— (K
Phillips Screwdriver (L, M, S)
Kreuzschlitzschraubendreher
Tournevis cruciforme
Destornilladores Phillips

— )

EAY2TEORIRWCIE. +2F
CAUTION: Handle tools carefully!
WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
IMPORTANT: Maniez les outils avec prudence!
AVISO: Maneje las herramientas cuidadosamente!

LTLEEW,

=
=

A
N
15N

Bhy5—F4A47
Sharp Hobby Knife
Scharfes Bastelmesser

(/777777

WS IARYF

A Cutter
Needle Nose Pliers = < Cuchilla de Hobby
4 _ - Flachzange = 7
FYMCA>TWSTE Pinces plates V mxy
TOOLS INCLUDED Alicates de punta fina Awl B
GELIEFERTE WERKZEUGE Spitzahle >
OUTILS FOURNIS pomgon

HERRAMIENTAS INCLUIDAS

WAL >VF (1.5mm, 2mm, 2.5mm, 5mm)
Hex Wrench (1.5mm, 2mm, 2.5mm, 5mm)
Sechskantschliissel (1.5mm, 2mm, 2.5mm, 5mm)
Clé allen (1.5mm, 2mm, 2.5mm, 5mm)
Llaves Allen (1.5mm, 2mm, 2.5mm, 5mm)

x J

B+FLVF 1

W=y /(=
Wire Cutters
Seitenschneider
Pince coupante
Alicate cortacables

E KYOSHO AR v LY)L— No.96154
+ KYOSHO Special Glue

. EEEER

« Instant Glue

+ Sekundenkleber

+ Colle cyanoacrylate

+ Pegamento instantaneo

ZUVRAYT—&Y VT —
CURVED SCISSORS & SANDER
LEXANSCHERE

CISEAUX A LEXAN

TIJERAS Y LIJADOR

T DAY b EEITFE,
EHARER D B EEICEEN TE T,

No.1829 SPHA 7Ty IU—<—
SP KNIFE EDGE REAMER
REIBAHLE

ALESOIR SPECIAL
HERRAMIENTA TALADRO CARROCERIA

TRIMIAARET, B~ 15mmOARBHINTEBITETY,

— 1

No.36219

Cross Wrench
Kreuzschlissel
Clé en croix
Llave de cruz

WY R ) . No need to pre-drilll Drills neat 1 ~ 15mm holes directly!
Groase For trimming body shells. Makes cutting curved lines easy! ; « UnerlaBlich, nitzlich! Diese Ahle bohrt lhnen 1 ~ 15mm
Fett Schneidet ohne Probleme auch Kurven. Fir Karosserien Lécher, einfach und sauber!
Graisse ..|.‘ E aus Lexan. . ] ¢+ Unmust! Permet de faire des trous de 1 ~ 15mm sans
Grasa Coupe le long de lignes courbées. Pour_Ies carrosseries. { effort! Idéal_ pour les carrosseries.
\_ Y, Para recortar las carrocerias con la méaxima precision. o Perfora agujeros desde 1 a 15mm. :

7 ORD#E(E / RADIO PREPARATION

DIE RC-ANLAGE / PREPARATION DE LA RADIO / PREPARACION EQUIPO DE RADIO
@ ORZETOIREFICLIeA>TEY NULET,

Set up the radio as explained below.
Bereiten Sie die RC-Anlage wie unten beschrieben vor.
Préparez votre radiocommande comme ci-dessous.
Prepare el equipo de radio tal y como se indica.

K on

12

OFF 12] B BHRY J X
<EER Battery Box
Transmitter Batteriehalter
Sender Boitier batteries
Emetteur Schalter Portapilas
Emisora Interrupteur

Interruptor

e ——)
— Receiver
Empfanger
OFF ﬁ Récepteur
Receptor

@i B @START
REBICHSEERE LY T3, [l Insert AA-size batteries into Setzen Sie die AA Batterien
A < =gor 20, the Transmitter. in den Sender ein.

EhRw & 2 ICH3EE A Extend the Transmitter antenna. Ziehen Sie die Senderantenne aus.

@ANFANG @DEBUT

Installez les batteries type
AA dans I'émetteur.

Deéployez I'antenne de I'émetteur.

@COMIENZO

Coloque las pilas AA en la emisora.
Extienda la antena de la emisora.
Coloque las pilas AA en el portapilas.

2y k92, Insert the AA-size dry batter- Setzen Sie die AA Batterien Installez les piles type AA Conecte el portapilas.
EWRY I ZOART Y — ies into the battery box. in den Batteriehalter ein. dans le boitier & piles. Extienda la antena del receptor
— EDR<, Plug in the battery box. SchiieBen Sie den Batteriehalter an. Ensuite, branchez le boitier a piles.

Coloque los trims en neutro.

ZIEWDT VT %2 DIE T, | Unwind the Receiver antenna. Entspulen Sie die Empfangerantenne.

hULZERRICEY T 2,
BEEBDZA Y FE AN,
B ZEBoR1vyFEANS,
B\ RILINUA—=EhL
TH—ROBNT VB HHER.
@iLH B
[0 BEBOR A v FEY S,
] * =D A v FEY 2,
BEBOT VTS EBD B,

a Center the Transmitter trims.
Switch "ON" the Transmitter.
B Switch "ON" the Receiver.
ﬂ Make sure the servos move ac-
cording to your transmitter inputs.
@®FINISH
Switch "OFF" the Receiver.
@ Switch "OFF" the Transmitter
Retract the Transmitter antenna

m Stellen Sie die Trimmer neutral.
Schalten Sie den Sender an.
Schalten Sie den Empfanger an.

m Uberpr[]fen Sie, ob die Servos sich
Ihrer Richtung entsprechend verhalten.

@ENDE

Schalten Sie den Empféanger aus.
. Schalten Sie den Sender aus.
. Ziehen Sie die Senderantenne ein.

Déployez I'antenne du récepteur.
m Mettez les trims au neutre.
Mettez 'émetteur sur “ON”.
Mettez le récepteur sur “ON”.

[EJ) Véritiez si les servos bougent selon
VoS maneuvres sur I'émetteur.

OFIN

Mettez le récepteur sur “OFF”.
Mettez I'émetteur sur “OFF”.
Rentrez 'antenne de I'émetteur.

Conecte la emisora.
Conecte el receptor.

Aseglrese que los servos se mueven
proporcionalmente a los movimientos

de los sticks.

@FINAL

Desconecte el receptor.
Desconecte la emisora.

Pliegue la antena de la emisora.

3



#8317 CTRIMFE / BEFORE YOU BEGIN

BEVOR SIE BEGINNEN / AVANT DE COMMENCER / ANTES DE EMPEZAR

WM TORNCTRDZ EITEELTLIEE WL,

Q@ DFHPEEEZRLGis BEZERT D,
Qv NOARZHEND D,
XA—FRR RENHDE LS, BELKDHDIER
FoIEDN Yt T —H—HERE FTTEEL LS 0N,
QN REWROFEPH A XZEEZBWVWLSICT S, B
ZSEICLUTHERUGHSHEITS,
@TPEXZfFEHDEEE - - -
M HNEL THWRDPBEESINZ ETTHEDH T

TEEL,
L, B@EhEFRT 2 THDD EEIDNED
BL<BDET,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’'s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
whom the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful ont to over-tighten TP screws or you may strip the plastic
thread in the part!

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
Ihres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhandler oder an den
Kyosho-Vertreiber in lhrem Land.

@Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréB3e in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht (iberdrehen!

Correct

[ N Richti
ﬂ&\\\\\\\\\\\\\\\\\\\\\“ AR Bon

‘ Correcto

Wrong
Falsch
Mauvais
Mal

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Veérifiez ensuite le contenu du kit.
Si jamais il y a des piéces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites pieces! Vérifiez-les a l'aide des illus-
trations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piéce a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.

Si faltara alguna pieza, contacte con la tienda donde lo adquirio.

Pemar Model S.A. no admitird reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada paso.
@A la hora de apretar Tornillos Autorroscantes(TP):

Apriételos firmemente en la pieza donde corresponda.

No intente apretarlos demasiado, ya que podrian deformar la pieza.

SEAED R

How to read the instruction manual: Comment lire les instruction:

Como leer el manual de instrucciones:

So funktioniert die Bauanleitung:

( 5%BA%I Example )
( Exemple Beispiel Ejemplo )

: COEETHITERE L E DB,

LIVERRO R, BRI, FER.
Ry NHOERIE. ERFEERVTF—
No. B SN TWET, ART/I—VY%E

Oow>

1 70y kY A>3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantero X

BAT2EEF—No.EZSBLTLIZE W,

D: SBAZEATIZIZ L DV —UdMERINT
WEY, Y—7ITER U THIITZESD
TLIEEW, Y=V DA, &ER—Y
DRICHDET,

A: Indicates the number of the assembly step
and the part(s) that are to be assembled.

B: Details Key Number, Actual Size drawings
and the Quantity of parts Used.

C: All parts, except screws, are identified by key @ ., SPLAN
Numbers. When purchasing spare parts,
identify the key number of the part required

Lager

and cross reference this to the Spare Parts Achsschenks
page, which shows the purchasable spare Vis & fusee
parts and the key numbers contained within. King Pin

D: This instruction manual uses several
symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

@5 x10mm X5 )L
Metal Bushing

Bague Métal 5x10mm
Casquillo Metalico 5x10mm

tholzen

: Die Nummer der Baustufe sowie das zu bau-

ende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der Bauanlei-
tung finden Sie eine Ersatzteilliste, die zu der
Teilenummer die entsprechende Bestellnum-
mer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

: Numéro de la plage de montage et le nom de

la piece a assembler.

: Numéro de référence de la piece, nom, illu-

stration en grandeur réelle et quantité
utilisée.

: Toutes les piéces, exceptées les vis, sont

identifiées par un numéro de référence. Pour
I'achat de pieces de rechange, trouvez ce
numéro dans la liste pour piéces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

: Indica el nimero del Paso y la Parte a ser

montada.

: Numero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

: Todas las piezas, excepto los tornillos vienen

identificadas por un nimero. Para
comprarlas por separado,

mire el nimero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.




ZF—7Z/N—VECiEKX / ARRANGEMENT OF PLASTIC PARTS ON RUNNERS
Die Kunststoffteile an den Spritzlingen / Nomenclature des grappes de piéces plastique / Piezas Plasticas




ZVF—7Z/)\—VEERK / ARRANGEMENT OF PLASTIC PARTS ON RUNNERS

Die Kunststoffteile an den Spritzlingen / Nomenclature des grappes de piéces plastique / Piezas Plasticas

] > Ho0E&EE. FRLERE A
d No.1 Shaded Parts are not used.
Schattiert dargestellte Teile werden nicht benétigt.

Les pieces grisées ne sont pas utilisées.
Las piezas sombreadas no se utilizan en el montaje.

®
@ (OF

o(0)%
O @<

™ > HoomiE. ERLEEA,
ﬂ No.5 Shaded Parts are not used.
Schattiert dargestellte Teile werden nicht benétigt.

Les pieces grisées ne sont pas utilisées.
Las piezas sombreadas no se utilizan en el montaje.

©
o

g
%@
T

I I I
>R OBRG. EALELEA. | | | O
Shaded Parts are not used.
Schattiert dargestellte Teile werden CE @@SM@ j O :
nicht benétigt. I I I I
Les pieces grisées ne sont pas utilisées. ‘
Las piezas sombreadas no se utilizan

en el montaje. @ .

@9 _orCUﬁ




70> k77 /Front Differential / Vorderes Differential
Différentiel Avant / Diferencial Delantero

l:(l No.1, No.2, No.10

@2x18mm E>

Pin

Stift

Axe 2x18mm
Pasador

2x6mm HIEX

F/H Screw

SK Schraube
Vis F/H 2x6mm
Tornillo 2x6mm F/H

FT7VaA vk
Differential Shaft
Welle Differential
Axe Différentiel
Salida diferencial

—

2x6mm

> [ CER.
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

70> k77 /Front Differential / Vorderes Differential
Différentiel Avant / Diferencial Delantero

2x11mm £~

Pin

Stift

Axe 2x11mm
Pasador

@12x18mm 7YY
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

F7V314Vh
Differential Shaft
Welle Differential
Axe Différentiel
Salida diferencial

—

e

fiﬁﬁg—é&nuo

Part bags used.
Verwendeter Teilebeutel.
Sachet utilisé.

Bolsa a utilizar.

W %5 DIEICHEIIT S,

sl Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

= SER U THIZI TS,
=il Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

Py FEEEERITEEY B,

I=3 Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.
Collez avec de la colle cyanoacrylate.
Aplique pegamento instantaneo.




)47 57 / Rear Differential / Hinteres Differential
Différentiel Arriére / Diferencial Trasero II No.2, No.10

>R Z%HICED,
Apply enough grease.
Teile gut fetten!
Appliquer suffisamment de graisse.
Aplique grasa

2.6x8mm

2.6 x8mm TP ZEX o> Ps @4 x10mm ¥ L 12 x18mm RF7 U >
TP F/H Screw O-ring P5 Shim Ball Bearing
SK Treibschraube O-Ring P5 Unterlegscheibe Kugellager
Vis TP F/H 2.6x8mm Joint thorique P5 Rondelle de callage Roulements a billes
Tornillo 2.6x8mm TP F/H Junta Térica P5 Arandela Rodamiento
W ,,,,,,,,,,,,,,,,,,,,,, 4
O | 77777777777777 2 @ 7777777777777777 2
@ 4x 27mm ¥+ 7 b 2
Shaft Welle N
F7Y > 5x12mm ¥ A
Axe 4x27mm  Eje 4x27mm &7 7Y 31> b .
e o Differential Shaft Shim .
| |- 1 Welle Differential Unterlegscheibe
Axe Différentiel Rondelle de callage
@2x11mm Ev Salida diferencial Arandela
Pin  Stift |
Axe 2x11mm  Pasador 0 I ,,,,,,, o [ () )l 2
) 2 |
fEFT %5, TIRZED, AEEA fRo
Part bags used. Apply grease. Must be purchased separately!
Verwendeter Teilebeutel. Fetten. Das Teil ist nicht im Bausatz enthalten!
Sachet utilisé. Graissez. Doit étre acheté séparément!
Bolsa a utilizar. Aplicar grasa. Debe comprarse por separado.




Y " e N
4 H—7R+t - /\—/ Servo Saver/ Servo Saver @ . =
Sauve-servo / Salvaservos —/ ——Y 1mm
O A
s N
No.1, /\ > COR—ILEEE <SR URAS,
No.3 =m0\ Screw in Pillow Ball straightly
L \ \ as shown in illustration.
mm (i) C) Kugelschraube exakt gerade
eindrehen, wie dargestellt
X Visser la rotule bien droite
P COR—)LZEB<<RUAD, comme lindi Am
i ’ que le schéma.
Scre\p]/ in P!”O_\I'IV Bf”t_S"a'Qh“Y Enrosque la rétula de manera
as snown In llustration. ue no se tuerza
Kugelschraube exakt gerade ~ d o
eindrehen, wie dargestellt s
Visser la rotule bien droite,
comme l'indique le schéma.
Enrosque la rétula de manera
\___que no se tuerza ) 24mm
@) 5.8mm EOR—IL
Pillow Ball
Kugelschraube b
Rotule 5.8mm
Rétula 5.8mm ( ) LOp ()Abgn
[ Iﬁmﬂﬂm 77777777777 3 T aut - Ariba
$ ] )
Z7__7U \/7\\D v I\\\ /Steering ROd |HH|HH|HH|HH|HH|HH|
: - ) s No.1, No.3, No.10
5 Das Lenkgestaenge / Biellettes de direction / Tirante Direccion 0 10 20 30mm

3x8mm EX
Screw
LK Schraube
Vis 3x8mm
Tornillo 3x8mm

~~~~~~~ 1

Gewin

@3x38mm 7Y v RFTIOYR
Adjustable Rod

Biellette reglable
Tirante ajustable

3x16mm HSER
F/H Screw
SK Schraube
Vis F/H 3x16mm
Tornillo 3x16mm F/H

destange

UL

Ty - --- 1

Ball End

Chape
Rétula

@an

@) 5.8mm R—ILTVR

Kugelpfanne

@) 5x8x2.5mm 75 X5 )l
Plastic Bushing
Kunststofflager
Palier plastique
Casquillo plastico

4

( ]

E\3x16mm

10
i

#725mm
approx. 25mm
ca. 25mm
environ 25mm
aprox. 25mm

AT 5&5H.
Part bags used.

Verwendeter Teilebeutel.

Sachet utilisé.
Bolsa a utilizar.

ik,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

pd <Oy VEIZEE,
) Apply threadlocker (screw cement).

Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.
Aplique liquido fijatornillos.

R

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamano real.




0 10mm

N — , .
E 70Y kY R77—L / Front Suspension Arm / Vordere Aufhédngung Querlenker ﬂ No.4, No.10

Suspension Triangle avant / Suspension delantera

@0 5.8mm EOR—)L
Pillow Ball
Kugelschraube
Rotule 5.8mm

3x16mm EX

Screw

LK Schraube
Vis 3x16mm
Tornillo 3x16mm

Rétula 5.8mm
OHIHHHHI] ,,,,, P i B

4x8mm v hER
Set Screw
Gewindestift
Vis BTR 4x8mm
Prisionero 4x8mm

<GflF >
< For Right >
< Rechts >
< Drolte >
< Derecha >

< I >

< For Left >
< Links >

< Gauche>
< lzquierda >

Q

N — . "
70Y kY R7—L /Front Suspension Arm / Vordere Aufhéangung Querlenker ﬂ No.1, No.4, No.10

Suspension Triangle avant / Suspension delantera

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP

Dﬁw ,,,,,,,,,,,,,,,,,,,,

FH

<GflF >
< For Right >
< Rechts >
< Drolte >

< Derecha>

<EfIA >

< For Left >
< Links >

< Gauche >
< lzquierda >

Top
Oben
Haut

Arriba

ERY 28,

Part bags used.
Verwendeter Teilebeutel.
Sachet utilisé.

Bolsa a utilizar.

g

EERU&LSICHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit.

Realice el montaje de igual forma en ambos lados.

ea ER L TN TS,
=l Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

10




7AY MMFZX7 =L/ Front Suspension Arm / Vordere Aufhangung Querlenker
Suspension Triangle avant / Suspension delantera

G
For Right
Rechts
Drolte
Derecha

No.1, No.4, No.10

W)

> ITER.
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

3x12mm

3x12mm

@ 7oy kALK
Front Belt

Vorne Zahnriemon
Courroie Avant
Correa Delantera

70 k77 Assy

Front Differential Assembly
Differentialgetriebe, vorne
Différentiel avant assemblé
Diferencial delantero

9 »- = IS,

( — ~
[ YV Soab %

> ROZIEN (R3HAEL)

Belt Tension

Die Zahnriemenspannung
Tension de la courroie
Tension de la Correa

Ry =D
Loose Tight
locker fest
Déserrée Serrée
Floja

"R" Inscription (The opposite side is "L".)
"R"-Markierung ("L" auf der anderen Seite)
Marqué "R" (C6té opposé a "L")

"R" marcada (El lado contrario es "L")

J

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

IR
For Left
Links
Gauche
Izquierda

3x12mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x12mm
Tornillo 3x12mm TP F/H

Dmm —————————————————— 4

XF7YU>o0avy R /Steering Rod
Die Spurstangen / Biellette de direction / Tirante Direccion

{@)5.8mm R—JILT> R
Ball End Kugelpfanne
Chape Rotula

o

Q3 x45mm 7Y v RFTILOYR
Adjustable Rod
Gewindestange
Biellette reglable
Tirante ajustable

LUSLLLCCCLLEEEULL)

LU

0 10 20 30 40mm
1 J
I I )
#932.5mm
approx. 32.5mm
ca. 32.5mm

environ 32.5mm
aprox. 32.5mm

R~
True-to-scale diagram.

ERY 2EHE.

Part bags used.
Verwendeter Teilebeutel.
Sachet utilisé.

Bolsa a utilizar.

lllustration a I'échelle.
Dibujo a tamafio real.

MaBstabsgetreue Darstellung.

X2

2ty MEIZTZ (),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

11




+v 7 )L7—L /Knuckle Arm

No.1, No.3, No.4

[

Lenkhebel, vorn / Fusées / Mangueta No.5, No.10
< A > o

(6 x 12mm 7YV @82 x 11mm £ @ omm rom—I < For Left > S
Ball Bearing Pin  Stift Pillow Ball Link S
Kugellager Axe 2x11mm  Pasador Kugelschraube < LInks > ;

Roulements & biles () ----------- 2 Rotule 9mm < Gauche > |
Rodamiento Rétula 9mm ; »LOY—7
4mm 73V IOy b <lzquierda > ™0 eq @
Flanged Nylon Nut L links markiert
””” 2 Stoppmutter Marqué “L” (
Ecrou Nylstop épaulé "L" marcada
Tuercanylon con collarn -~ T 4 -

@ 10x15mm R7 YV GRS gPAPINEY \ o 4mm
Ball Bearing Wheel Shatft (Black) Om N =
Kugelager Welle Felge (Schwarz) @ ‘g J K w W
Roulements & billes Axe Roue (Noire) g \§ O\
Rodamiento 58mm EOR—)L Salida rueda (Negra) > @

Pillow Ball G ) C\
Kugelschraube Q @
--2 Rotule 5.8mm O AN
Rétulas.emm | [ o f‘(‘-
Omo @

< HBIA > > ROY—Y

< For Right > Marked “R”
R links markiert

< Rechts > Marqué R’

< Drolte > "R" marcada

< Derecha >

ALY F (5mm)

Hex Wrench (5mm)
Sechskantschlissel (5mm)
Clé Hexagonale (5mm)
Llave Allen (5mm)

N

9 ¢

&

O~
® @

P 6= (ER.
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

23

70y kY X7 —L [ Front Suspension Arm / Vordere Aufhangung Querlenker
Suspension Triangle avant / Suspension delantera

GfIA
For Right
Rechts
Drolte
Derecha

@ 21v7yv 78 (70VH)
Swing Shaft (Front)
Halbwelle (Vorne)
Cardan (Avant)

Palier (Delantero)

AF7Vrray R
Steering Rod
Spurstange
Biellette de direction
Tirante Direccién

.2mm

AF7YyrAy R
Steering Rod
Spurstange

Biellette de direction
Tirante Direccién

0 10mm

AL YF (2.5mm)
Hex Wrench (2.5mm)
Sechskantschlissel (2.5mm)
Clé Hexagonale (2.5mm)
Llave Allen (2.5mm)

KRB
For Left
Links

Gauche
Izquierda

24

BRY 2%HE,

Part bags used.
Verwendeter Teilebeutel.
Sachet utilisé.

Bolsa a utilizar. Asegurese que la pieza

o EEEEESPLS - AE:H
Ll Ensure smooth, non-binding movement when assembling.
Das Teil muf3 sich leicht bewegen lassen.
La piece doit pouvoir pivoter autour de la vis.

%EEIEUJ:BL:%ETL‘C%O TR %ED, 16,

Assemble left and right sides the same way. Apply grease. Temporarily tighten.
Bauen Sie eine linke und eine rechte Seite. Fetten. Vorlaufig festziehen.
Assemblez le coté gauche comme le c6té droit. Graissez. Vissez temporairement.

se mueve suavemente. Realice el montaje de igual forma en ambos lados. Aplicar grasa. Apriete de manera provisional.

12




Z - JLF > JX— | Oil Shock / Ol Dampfer rﬂ'l
Amortisseur Huile / Aceite Amortiguadores ( No.9, No.10

) 5.8mm R—/LT>V R
Ball End
Kugelpfanne
Chape
Rétula

() 5.8mm R—JLT> R

Ball End
Kugelpfanne
Chape
Rétula
Qr 3 -
E25 EUVY
E-ring < ;
E-Ring E2.5 L
Clips 2.5mm &
Clip E2.5 B v / L A——@ 70> @)
@ ffffffffffffffffffffffff 8 For Rear (Long) / Hinten (Lang) / @‘ For Front (Short)
Pour l'arriere (Longue) / Traseros (Largos) Vorne (Kurz)
Pour I'avant (Courte)
Delanteros (Cortos)
> EXANYETIF, A1)
Q) 5> I—FA AL EROMEE TANS,
Shock Oil Pull down the piston and
Silikon-Oel slowly fill in oil.
Huile silicone Kolben nach unten ziehen,

Aceite amortiguadores  langsam mit Ol befUullen.
Placer le piston en position
0~1mm basse puis remplir
doucement d ' huile.
3 Tire del piston hacia abajo
ER LY y rellene con aceite. @

Piston
Pistén
S-S D ETFEY, S8EES,
Then, gently move the piston up and down
to get rid of air bubbles.

Bewegen Sle den Kolben langsam auf und
ab, bis keine Luftblasen mehr Im Ol sind.
Puis, actionner doucement le piston de bas
en haut, afin d ' éliminer les bulles d ' air.
Ahora mueva el pistdn hacia arriba y hacia
abajo para eliminar las burbujas de aire.

»( )AIFYTVH,
Inside ( ) is for rear.
Wert () fuer hinten.
() est pour l'arriere.
El valor indicado entre ( )
es para los traseros.

7Oy hA (BW) VYA (Bw)

For Front (Thick) For Rear (Thin)
Vorne (dick) Hinten (diinn)

Pour l'avant (épais) Pour I'arriere (mince)
Delanteros (Grueso) Traseros (Fino)

W) I—R T

>0 A
For Front
Vorne X

Shock Spring
Daempferfeder Pour 'avant
Ressort d'amortisseur Delanteros

Muelle amortiguador

For Rear
Hinten X

Pour l'arriere
Traseros

fERT 2%, 2 2ty MBEIZTS (B), [ zhvybhd3,

Part bags used. Assemble as many times as specified. 7~ Cut off shaded portion.

Verwendeter Teilebeutel. Sooft wie angegeben zusammenbauen. Schneiden Sie die schraffierten Flachen heraus.
Sachet utilisé. Assemblez aussi souvent qu'indiqué. Coupez la partie grisée.

Bolsa a utilizar. Repita las veces sefaladas. Corte la zona oscurecida.

13



1 3 70V K% //.\—7\7—— / Front Shock Stay/Vordere Dampferbriicke No.1, No.4, No.10
Support amortisseurs avant / Soporte amortiguadores delantero

3x12mm TPHZEX
TP F/H Screw
SK Treibschraube

@) 5.8mm EOR—)L
Pillow Ball
Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

@ Omm-——2

Vis TP F/H 3x12mm

Tornillo 3x12mm TP F/H
§(§ &(&(&g@ ,,,,,,,,,,,,,,,,,, 2

OV KT YIX—
Front Shock

StoBdampfer, vorn
Amortisseurs avant
Amortiguadores Delanteros

14 JX>/X— / Bumper
StoBfanger / Pare-choc / Parachoques

I l No.1, No.10

3x8mm I EX
F/H Screw
SK Schraube
Vis F/H 3x8mm

[ Tornillo 3x8mm F/H
,,,,,,,,,,,,,,,,,,,,,, 3

3mm FoarvFy b
Nylon Nut
Kunststoffmutter
Ecrou nylon

3mm

ERY 28,

Part bags used.
Verwendeter Teilebeutel.
Sachet utilisé.

Bolsa a utilizar.

14



15 JX>JX— / Bumper
StoB3fanger / Pare-choc / Parachoques

3x10mm TPE X
TP Screw
LK Treibschraube
Vis TP 3x10mm

Tornillo 3x10mm TP
[ - 4

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

[ Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,,,,,,,, 2

E‘QQOQQQOQQ

ﬂ No.1, No.10

3x10mm(TP F/H)

Cellule arriére / Caja Trasera

Y47 /)N)L 27 ~v K/ Rear Bulkhead / Getriebekasten, hinten

3x15mm Fvv EXR
Cap Screw
Inbusschraube
Vis
Tornillo allen

[E - 2

MTL—FEZLY
Brake Piston
Bremskolben
Piston frein
Pistén freno

PAE A A
Brake Shaft
Bremswelle
Axe frein
Eje freno

e
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

i
Top Oben
Haut Arriba

0

10mm

#96.5mm approx. 6.5mm
ca. 6.5mm environ 6.5mm
aprox. 6.5mm

 (0]0© O o)

e

TLREERTEREY %,

AT B&KE.

Part bags used.
Verwendeter Teilebeutel.
Sachet utilisé.

Bolsa a utilizar.

W& Apply rubber type glue.
Gummikleber.
Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

15




)47/)X)LZ ~v R/ Rear Bulkhead / Getriebekasten, hinten

Cellule arriére / Caja Trasera

[ |
No.2, No.5

@2x 11mm E>

Pin  Stift

Axe 2x11mm Pasador
e 2
21T 7—Y

Pulley Riemenrad
Poulie Polea

»-21DZIEN

"21" Inscription —_—
N

Aufschrift: 21
Inscrit "21"
"21" marcado

N

1 8 Cellule arriere / Caja Trasera

A7 )N)L U ~ v K/ Rear Bulkhead / Getriebekasten, hinten ﬂ No5

@®6x12mm X7 U
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

Cellule arriére / Caja Trasera

)A7/)X)L Y ~ v K/ Rear Bulkhead / Getriebekasten, hinten

ﬂ No.5, No.10

@)6.8mm R—ILTV K (M)
Ball End (Medium)
Kugelpfanne (mittlere)
Chape (Moyenne)
Rétula (Mediana)

6.8mm R—JLIV R (S)

Ball End (Short)
Kugelpfanne (Kurz)
Chape (Courte)
Rétula (Corta)

4x20mm v hEZ
Set Screw
Gewindestift
Vis BTR 4x20mm
Prisionero 4x20mm

Yo

NS

G- O | Py

4x20mm

PO
@

1]
U

0 10mm

— < m OO0
»(0)

#36mm
approx. 6mm
ca. 6mm
environ 6mm
aprox. 6mm

ERY 28,

Part bags used.
Verwendeter Teilebeutel.
Sachet utilisé.

Bolsa a utilizar.

2ty MEIZTS (B),
Assemble as many times as specified.

Sooft wie angegeben zusammenbauen.

Assemblez aussi souvent qu'indiqué.
Repita las veces sehaladas.

[R~E,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamano real.

16




20 )47 /)X)L7 ~w K/ Rear Bulkhead / Getriebekasten, hinten
Cellule arriére / Caja Trasera

I l No.1, No.5, No.10

@) 6.8mm R—)L
Ball
Kugel
Rotule

3x16mm HZEX
F/H Screw
SK Schraube
Vis F/H 3x16mm
Tornillo 3x16mm F/H

» NDEWAIS AN,
Insert from wider side.

Insérer cété boule.
Insertar por el lado mas ancho

Von der breiteren Seite einfuehren.

- NDLEWANS ATS,
Insert from wider side.
Von der breiteren Seite einfuehren.
Insérer coté boule.

Insertar por el lado mas ancho

O

@
3x16mm é )

)

Cellule arriére / Caja Trasera

47 /V)LT ~ v K/ Rear Bulkhead / Getriebekasten, hinten

3x10mm TPYZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

Dmﬁm ffffffffffffff 2

3x12mm TPHZE R
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x12mm
Tornillo 3x12mm TP F/H

Dmmm ———————————— 6

Es EVYVY
E-ring
E-Ring E5
Clips 5mm
Clip E5

2x1imm £
Pin
Stift
Axe 2x11mm
Pasador

(®)18T 7=V
Pulley
Riemenrad

Poulie

@®6x12mm X7 UV Y
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

ﬂ No.1, No.2, No.5, No.10

Tension de la courroie / Tension de la Correa

LOZIEN (R34RIIER)

"L" Inscription (The opposite side is "R".)
"L"-Markierung ("R" auf der anderen Seite)
Marqué "L" (Coté opposé a "R")
"L" marcada (El lado contrario es "R")

p
@ NJL kT3> /Belt Tension / Die Zahnriemenspannung

CHEANON)
Belt (Small)
Zahnriemen, Klein
Courroie (Petit)
Correa (Pequeiia)

3x12mm &

3x12mm

3x12mm

NIhTFrryay [OF=Y.) Ejeln
Belt Tension / Die Zahnriemenspannung Loose / locker —€—> Tight / fest
Tension de la courroie / Tension de la Correa | Déserrée / Floja Serrée / Tensa
PARNZAAN RIR|IRI|LIL|L
Rear Bulkhead / Getriebekasten, hinten R
Cellule arriere / Caja Trasera
D INILIAy R L L|L|L|RI|RI|R
Rear Bulkhead / Getriebekasten, hinten
Cellule arriére / Caja Trasera
J
019 > Lo%IED

"L" Inscription

Aufschrift: L

Inscrit "L"

"L" marcado

A7 77 Assy

% <
gb\j

@80 B> ROHIED

Inscrit "R"

"R" marcado

"R" Inscription
Aufschrift: R

Rear Differential Assembly
Differentialgetriebe, hinten
Différentiel arriere assemblé
Diferencial trasero

®) > 180%IEN

"18" Inscription
Aufschrift: 18
Inscrit "18"
"18" marcado

E5

ERY 2EHE.

Part bags used.
Verwendeter Teilebeutel.
Sachet utilisé.

Bolsa a utilizar.

17




3x10mm TPH S EX 4x8mm v hEZ @) 5.8mm EOR—IL

22 U7 )8)L7 v R/ Rear Bulkhead
Getriebekasten, hinten / Cellule arriere / Caja Trasera

TP F/H Screw Set Screw Pillow Ball
SK Treibschraube Gewindestift Kugelschraube
[ ] Vis TP F/H 3x10mm Vis BTR 4x8mm Rotule 5.8mm
No.1, No.5, No.10 Tomnillo 3x10mm TP F/H Prisionero 4x8mm Rétula 5.8mm
g o M- > @ (Omm--2
< GHIFA >
< For Right > vl
< Rechts> For Right
< Drolte > Rechts 3x10mm
< Derecha > Drolte
Derecha 3x10mm
< A > p
< For Left >
< Links>
< Gauche>
< lzquierda >
#92.5mm
approx. 2.5mm
ca. 2.5mm

environ 2.5mm
aprox. 2.5mm

1:1]
- \||||\"

0 10mm

s
= R R
]
Oben For Left
Haut Links
Arriba Gauche
Izquierda

2 3 'J47J\J / Rear Hub / Achsschenkeltraeger
Porte fusées arriére / Mangueta Trasera

@®6x12mm 7YY WmrLyr 7k (B)
Ball Bearing Wheel Shaft (Black)
Kugellager Welle Felge (Schwarz)
Roulements & billes Axe Roue (Noire)
Rodamiento Salida rueda (Negra)

Ecrou Nylstop épaulé
Tuerca nylon con collarin

ol

No.1, No.3, No.5,
No.6, No.10

@ 10x 15mm ~7 U 4 @92 x11mm £
Ball Bearing Pin  Stift G
Kugellager Axe 2x11mm  Pasador L (((r(@
Roulements & billes — 2 Omo | Q
Rodamiento 4
dmm 77VIfF40YFy N
Flanged Nylon Nut
Stoppmutter

7NAL>F (5mm)

Hex Wrench (5mm)
Sechskantschlissel (5mm)
Clé Hexagonale (5mm)
Llave Allen (5mm)

9mm EOAR—)L
Pillow Ball ~ Kugelschraube
Rotule 9mm  Rétula 9mm

P [ E (CER.
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

ﬂ FE R

Part bags used.
Verwendeter Teilebeutel.
Sachet utilisé.
Bolsa a utilizar.

2 24ty MEIZITS (),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefaladas.

o R EET Rl g N

Das Teil muB sich leicht bewegen lassen.
La piece doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

ER U THIIT S,

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

8 Ensure smooth, non-binding movement when assembling.

V EAEU LS ICHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le cété gauche comme le cété droit.
Realice el montaje de igual forma en ambos lados.

R1E &,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

R,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration & I'échelle.

Dibujo a tamafio real.

18




24 )47 )X)L7 ~w K/ Rear Bulkhead / Getriebekasten, hinten
Cellule arriére / Caja Trasera

0 10mm

No.6, No.10

[]

3x16mm HZEX
F/H Screw
SK Schraube
Vis F/H 3x16mm
Tornillo 3x16mm F/H

oY v7 P3(&)
O-ring P3 (Black)
O-Ring P3 (Schwarz)
Joint thorique P3 (Noir)
Junta Térica P3 (Negra)

AAYTYv 7 M (UT)
Swing Shaft (Rear)
Halbwelle (Hinten)
Cardan (Arriere)
Palier (Trasero)

ALY F (2.5mm)

Hex Wrench (2.5mm)
Sechskantschlissel (2.5mm)
Clé Hexagonale (2.5mm)
Llave Allen (2.5mm)

25 2AE—R 3w 3> /2 Speed Changer
2-Gang-Getriebe / Boite de vitesse / Cambio 2 velocidades

26x12mm vy 7EX

3x3mm €Y hERX  @5mm O—F—

Set Screw Roller Rolle Cap Screw  Inbusschraube
Gewindestift Bille Casquillo Vis  Tornillo allen
Vis BTR 3x3mm

Prisionero 3x3mm
”””””””” -_ @eEz7Ivy
®26x3x6mm 77 2 Speed Spring  Feder

4x4mm £y hEX

Collar ~ Gleitlager
Zet S_C(;ewt_ﬂ Bague Casquillo Ressort - Muelle
ewindestift ~ ~ —— 5 NNNN - 2
Vis BTR axamm O [ 2
Prisionero 4x4mm
M- b S OTAHAENE S T B,
Screw head should not be out
of the surface.
Die Schraube darf nicht nach
3x3mm auBen herausragen!

La téte de la vis ne doit pas
dépasser de la surface.
El tornillo no debe sobresalir.

2.6x12mm

@O»26mm*v v TERE@ NS —IcilBETLOHIFNSIEED B0,

Tighten 2.6mm Cap Screw to @ Collar till the screw stops, and unscrew
3 rounds, then please set up according to the track condition.

M2,6 Schraube vollstaendig einschrauben, anschlieBend 3 Umdrehungen
herausdrehen. Die Feinabstimmung muss auf der Rennstrecke erfolgen!

Serrer fermement la vis BTR de 2,6mm de la bague @ puis dévisser la de
3 tours puis ajuster selon la piste.

Apriete el Tornillo allen 2.6mm al casquillo @ hasta que el tope, ahora

2.6x12mm

N,
3x3mm\?

a”

O» TonmEicty NEREEET B,

Firmly tighten the set screws onto
the flat spots.

Ziehen Sie die Gewindestifte auf
die abgeflachten Flachen fest.

Vissez les vis type BTR sur les méplats.

Apriete los prisioneros firmemente
en las partes planas del eje.

afléjelo 3 vueltas y ajuste segun las condiciones de la pista. 2. 6x12mm
ﬂ FRY 2% BN =S ORI T, d %90y 7EE2%, TYR%ERD, EEUTHILTAM. Vﬂ ERAU&SICHEITS,
Part bags used. Bl Assemble in the specified order. ) Apply threadlocker (screw cement). Apply grease. =l Pay close attention here! Assemble left and right sides the same way.
Verwendeter Teilebeutel. In der angegebenen Reihenfolge zusammenbauen. Verwenden Sie Schraubensicherungslack. Fetten. Vorsicht! Wichtiger Hinweis! Bauen Sie eine linke und eine rechte Seite.
Sachet utilisé. Assemblez dans I'ordre indiqué. Appliquer du frein filet. Graissez. Attention! Avis important! Assemblez le c6té gauche comme le coté droit.

Bolsa a utilizar. Realice el montaje en el orden indicado. Aplique liquido fijatornillos.

Aplicar grasa. Preste atencion. Realice el montaje de igual forma en ambos lados.

19




26 22E—RXZwv ¥ 3> /2 Speed Changer
2-Gang-Getriebe / Boite de vitesse / Cambio 2 velocidades

3x6mm EX
Screw P <
LK Schraube .
Vis 3x6mm | EES LC?E}E"\o .
Tornillo 3x6mm Note the direction.
ﬂm\m\m\ —————————————————————— 3 Einbaurichtung beachten.
Notez le sens.
6mm Ty — Fijarse en el dibujo.
Washer Scheibe
Rondelle Arandela
|
-
************** 1 1
@

E5 EUYY
E-ring E-Ring E5
Clips 5mm  Clip E5
G ﬁ
3x6
@6 x12mm X7 U Ny )

Ball Bearing 2, &

Kugellager "

Roulements a billes (6 YA @ We-mzcES.
Rodamiento /_\/(D Note the direction.

Einbaurichtung beachten.

\
,,,,,,,,,,,, 2 E5 /\_% Notez le sens.
\@ %) k Fijarse en el dibujo.
/e 3x6mm

27 ') 75> JX— / Rear Shock / Hintere Dampfer No.1, No.5, | @)s.8mm LrR—L 3x10mm TPE X
Amortisseur arriére / Amortiguadores Traseros ( No.10 Pillow Ball TP Screw
Kugelschraube LK Treibschraube

Rotule 5.8mm Vis TP 3x10mm
Rétula 5.8mm ; Tornillo 3x10mm TP
.

@ Cum---- s :

3x12mm TPEX
, TP Screw
d LK Treibschraube
L7 Vis TP 3x12mm
4 Tornillo 3x12mm TP

7 i, 2

» 52D DONEER,
Use the hole second from top.
2. Loch von oben verwenden
Utiliser le second trou en partant du haut.
Utilice el segundo agujero desde la parte superior.

3x12mm
, Yy X—
L7 Rear Shock
L7 StoBdampfer, hinten
Re Amortisseurs arriére
e Amortiguadores Traseros

fERY 35, B % = OB T B,
Part bags used. omll Assemble in the specified order.
Verwendeter Teilebeutel. In der angegebenen Reihenfolge zusammenbauen.
Sachet utilisé. Assemblez dans I'ordre indiqué.
Bolsa a utilizar. Realice el montaje en el orden indicado.

20




I I No.2, No.5, No.7, No.10

RJLY v 7 KNR—K /Middle Shaft Support

3x8mm TPHZEX

@2 x11mm >

Pin

TP F/H Screw

3
E . =
- .///, ®©
98 2 9
AZ U.mm_m.,un_nv
” IS
;ﬂum%, _‘\/Jen|am
hi<a: Cm3pQ
L £33 93
i QXX
ol
-
x
©
Io
oo
ea
S8EF
IR E !
x I
£®E
CHw” (o))
AT ® . £
oo 2 1 Dy
=R A
¥ 05 =Y
n > w
Yo}
m i

Rodamiento

Clips 5mm
Clip E5

@'

E-Ring E5

Das Rollenlager / Support d'axe intermédiaire / Soporte eje central

-~
=
-~

==
ooooooooomv

==
Bo

OE

|

Einbaurichtung beachten.

Notez le sens.
Fijarse en el dibujo.

Note the direction.

> =

RILAJL b / Middle Belt

Der mittlere Zahnriemen / Courroie centrale / Correa central

—~
-~

[]

No.1, No.7, No.10

RILAJL b

Middle Belt
Zahnriemen, grof3

=

Courroie centrale
Correa central

90
) >
ooooooooom

3x8mm TPEX

Tornillo 3x8mm TP

«u\\\\\\\\\\\\\\\“-

LK Treibschraube
Vis TP 3x8mm

TP Screw

1

JER U THIL TSP, / Pay close attention here! /

%, / Part bags used. /

Verwendeter Teilebeutel. / Sachet utilisé. / Bolsa a utilizar.

ERYT R

O

Vorsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion.

21



30 A7 7)Y —iR / Steering Servo
Lenkservo / Servo de direction / Servo de direccion

N

= (CER
g Note the direction.
- Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

ATT YUY TH—R
Steering Servo
Lenkservo

Servo de direction

— Servo de direccién

2T H—REBOTLTAX Y k

EANTLIEE W,

Insert rubber grommet included
in the radio set.

Gummilager einsetzen.

Insérer les supports servos (inclus
avec votre radio) comme indiqué.

Utilice los soportes de goma
incluidos en el equipo de radio.

3x10mm TPE R
TP Screw
LK Treibschraube
Vis TP 3x10mm

Tornillo 3x10mm TP
[ - 4

@0 5.8mm EOR—IL

3x5x0.3mm LA

Pillow Ball Shim
Kugelschraube Distanzscheibe
Rotule 5.8mm Rondelle
Rétula 5.8mm Arandela

(g 1

No.1, No.3, No.5, No.10

0 049 »SANWA / FUTABA (S9451) DR IZfER.

Use with SANWA / FUTABA (S9451).

Fuer Sanwa oder Futaba S9451 verwenden
Montage pour SANWA/FUTABA (S9451).
Usar con SANWA / FUTABA (S9451).

@) K- KO/JR

e SANWA SANWA
« FUTABA(S9451) I:> k N @ F-- FUTABA
3x10mm @ H-ee- HITEC
a0 =7 4

* Z Ot Front 0 / v
Other Types Vorne . I‘\ ~ 3x5x0.3mm
andere Servos Avant G ///:,U B @
Autres Parte —— & 2
Otros tipos Delantera | @ 9 W\

N J

7 f o
i \C\@\K
( 7 )

~N

—

-
P BT XBACRENBVEERY LAZBMLTEE W,
(BRIRERYT Y —RICEDED ET)

After assembled, if the * does not have a proper space,
insert the shim as shown in illustration

(a space are difference depending on the servos).

Nach dem Zusammenbau prifen, ob * genligend Platz hat.
Je nach dem verwendeten Servo ggf. eine Distanzscheibe
verwenden.

Une fois assemblé, si I'espace (*) n'est pas suffisant,
augmenter-le en plagant une rondelle comme indiqué

sur le schéma (I'espace dépend du type de servo).

Una vez montado, si no hay espacio suficiente,

inserte la arandela tal y como ><

muestra el dibujo. ~
(el espacio también dependera
de los servos)

lbile

31 XA 7L — b /Radio Plate
Die Radioplatte / Platine radio / Bandeja de Radio

= ¥
No.8, No.10

3x8mm TPEX
TP Screw
LK Treibschraube
Vis TP 3x8mm

Tornillo 3x8mm TP
ﬂu\\\\\\\\\\\\\\“ ffffffffffffffffffff 2

»1—RZEI,
Cords come like picture.
Kabel durch die Einkerbung ziehen.
Connecter les fiches moteurs \
comme indiqué sur le schéma.
Coloque los cables tal y como

indica el dibujo.
A1y F
Switch
Schalter
Interrupteur

Interruptor

A4y F
Switch
Schalter

Interrupteur
Interruptor

XYy FIA—RONYyFY—ORI5—,
Switch cord for the battery connector.
Anschluss fuer Empfaengerakku

Passer le cable de la batterie.
Cable para el conector de la bateria.

3x8mm

()

"ﬂ AFT7 VY TH =R
Steering Servo
Lenkservo

Servo de direction
Servo de direccion

ERY 28HE.

Part bags used.
Verwendeter Teilebeutel.
Sachet utilisé.

Bolsa a utilizar.

(2 SER UL THII TS,
=l Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

X BUFEA o

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

22




AHATL—b /Radio Plate ﬂ - N
Die Radioplatte / Platine radio / Soporte de Radio | || No.1, No.5, No.10 > RE TR,

Note the direction.
2.6x8mm Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

26x8mm EX
Screw

2.6x8m
LK Schraube
Vis 2.6x8mm ;
Tornillo 2.6x8mm

m
) 2 @ | ©
(e ) @
3x5x0.3mm ¥ A 9 I @ o
Shim

Distanzscheibe X
Rondelle ®—l’ N Y,
Arandela

K-+ KO/JR/SANWA
@ F--- FUTABA
@ H---- HITEC

2T —REBOITLTAXY ~
\@ EANT RS,
Insert rubber grommet included
in the radio set.

Gummilager einsetzen.
Insérer les supports servos (inclus

P AT T XBDICREN B WNEAIEY AEBML T E W,

(BREIERT Y —RICKDED £T)

After assembled, if the * does not have a proper space,
insert the shim as shown in illustration

(a space are difference depending on the servos).

Nach dem Zusammenbau prifen, ob * genligend Platz hat.
Je nach dem verwendeten Servo ggf. eine Distanzscheibe
verwenden.

Une fois assemblé, si I'espace (*) n'est pas suffisant,

augmenter-le en plagant une rondelle comme indiqué

sur le schéma (I'espace dépend du type de servo).

Una vez montado, si no hay espacio suficiente,

3x5x0.3mm

inserte la arandela tal y como . N [ avec votre radio) comme indiqué.
muestra el dibujo. S ‘ﬁ\atﬁel\(;cL;Zrol /—Shervo Utilice los soportes de goma
(el espacio también dependera incluidos en el equipo de radio.
del tipo de servos) 5 Gasservo quip
IIJ: Servo de gaz
L ) Servo de Gas

3x18mm

33 XA 7L — b /Radio Plate
Die Radioplatte / Platine radio / Soporte de Radio
ﬂ No.1, No.10 3x18mm

20y ML —iR -
Throttle Control Servo

Gasservo 3x8mm
Servo de gaz e
Servo de Gas > 1—R=z'Yd,

Cords come like picture.

Kabel durch die Einkerbung ziehen.
Connecter les fiches moteurs
=~ comme indiqué sur le schéma.
Coloque los cables tal y como
indica el dibujo.

»SANWA / FUTABA (S9451) DRFICfE
Use with SANWA / FUTABA (S9451).
Fuer Sanwa oder Futaba S9451 verwenden
Montage pour SANWA / FUTABA (S9451).
Usar con SANWA / FUTABA (S9451).

3x8mm TPEXR
TP Screw
LK Treibschraube
Vis TP 3x8mm

Tornillo 3x8mm TP
«u\\\\\\\\\\\\\\\"- ffffffffffffffffffff 2

3x18mm TPEX

TP Screw

LK Treibschraube -

Vis TP 3x18mm ABY MUY —RI—K
Tornillo 3x18mm TP Throttle Servo Cord

ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\“- 77777777777 4 Kabel Gas-Bremsservo
Cable du servo de gaz

Cable servo Gas

AT 5&H. Y Y 5L S I TS, X Il YN (7o ERU TR TS

Part bags used. El Ensure smooth, non-binding movement when assembling. Must be purchased separately! =il Pay close attention here!
Verwendeter Teilebeutel. Das Teil muB sich leicht bewegen lassen. Das Teil ist nicht im Bausatz enthalten! Vorsicht! Wichtiger Hinweis!
Sachet utilisé. La piéce doit pouvoir pivoter autour de la vis. Doit étre acheté séparément! Attention! Avis important!
Bolsa a utilizar. Asegurese que la pieza se mueve suavemente. Debe comprarse por separado. Preste atencion.

23




RFvTEY
Snap Pin
Karosserieklammer
Insérer le clips
Clip carroceria

H No.8, No.10

34 X A7 L —k /Radio Plate
Die Radioplatte / Platine radio / Bandeja de Radio

> JOROHAEEZEESEIC. IRV I —ZERT 5.

— Connect as per radio instruction manual.
- SchlieBen Sie die Servos geméan der Bedienungsanleitung Ihrer RC-Anlage an.
Branchez selon la notice de la radio. % 777777777 2
Conecte siguiendo las instrucciones del manual del equipo de radio.
AP TYTFA-REET,
Thread antenna cord through.
Antenne durchfuehren.
Z{EH Passer le fil d'antenne ici. N
Receiver Pasar el cable de antena omm
Empfanger >l
Récepteur

Receptor

35 X AL — b /Radio Plate
Die Radioplatte / Platine radio / Soporte de Radio

]
No.1, No.8, No.10

Switch cord for battery connector.
Anschluss fuer Empfaengerakku am Schalterkabel
Brancher le cable de la batterie.
Conectar cable del portapilas.

2FyTEY
Snap Pin
Karosserieklammer
Insérer le clips
Clip carroceria

>7«r‘y%:|—H@/\‘\yv_-u—:l*'ﬁ)"—o\f

0 @O\N By 7 2
Battery Box

Batteriehalter
Boitier batteries
Portapilas

Czhvy b33,

{ERYT 25 ;
24 Cut off shaded portion.

Part bags used.
Verwendeter Teilebeutel.
Sachet utilisé.

Bolsa a utilizar.

Coupez la partie grisée.
Corte la zona oscurecida.

X

Schneiden Sie die schraffierten Flachen heraus.

™ 2 U THZ T

=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

LN

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

24




36 XA 7L —k /Radio Plate
Die Radioplatte / Platine radio / Soporte de Radio

No.1, No.7, No.10

3x18mm Y EX
F/H Screw
SK Schraube
Vis F/H 3x18mm
Tornillo 3x18mm F/H

3mm P2l n DZP b S
Nylon Nut
Kunststoffmutter
Ecrou nylon

Metal Bushing

Lager

Bague Métal 5x10x4mm
Casquillo Metdlico 5x10x4mm

3mm Ty Iy —
Washer
Scheibe
Rondelle 3mm

37 XA 7L — b /Radio Plate
Die Radioplatte / Platine radio / Soporte de Radio

3x8mm TPHSEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x8mm

[ Tornillo 3x8mm TP F/H

o
‘QNMC

(BN
A
NS =

i

(EFT B85, o LT AN

Part bags used. i Ensure smooth, non-binding movement when assembling.
Verwendeter Teilebeutel. Das Teil muB sich leicht bewegen lassen.

Sachet utilisé. La piéce doit pouvoir pivoter autour de la vis.

Bolsa a utilizar. Asegurese que la pieza se mueve suavemente.

25




70> K7 vI\—7FvF /Front Upper Deck
Front Upper Deck / Capot de ceIIEIF; avant / Placa superior delantero BT RESLTWEED,
Use the screws that were tightened temporarily in Step & .

Schrauben aus Baustufe [/ verwenden.

= 3x8mm . . R . N,
No.1. No.10 \§ Fl)_«_ar les vis qui étaient temporairement flxeeg a I'étape B .
’ Utilice los tornillos apretados de manera provisional en [ .
E\sm 2mm
3x8mm TPEXR 3x8mm
TP Screw
LK Treibschraube
Vis TP 3x8mm

Tornillo 3x8mm TP
ﬂu\\\\\\\\\\\\\\“ ffffffffffffffffffff 2

3x12mm TPEX
TP Screw
LK Treibschraube
Vis TP 3x12mm
Tornillo 3x12mm TP

i - 4

5/

7
VAL
)

7 \\o
R

9

2

\\‘o

o
39 A7 /)L HR— K / Rear Bulkhead Support / Hintere Aufhdngung No.1, No.5,
Support de cellule arriere / Soporte caja trasera ( No.7, No.10
> 3
| 105mm
3
Dot
N\
> UIVFa—T30mmicHy b
cut the @) Silicone Tube to 30mm Length. o

Silikonschlauch auf 30mm kirzen.
Découper une longueur de 30mm de la durite silicone .
Corte el tubo de silicona con 30mm de longitud. 3x3mm

\ﬁ/ 3x8mm

3x10mm(TP)

3x8mm HIEZ
F/H Screw
SK Schraube
Vis F/H 3x8mm

[ Tornillo 3x8mm F/H
,,,,,,,,,,,,,,,, 1

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

[ Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,, 6

3x3mm Yy hEZR

S,
‘ooooo@
00L

2
NG
wwol |

Caese N

Vis BTR 3x3mm
Prisionero 3x3mm
1

W
i

@)2mm Ak w/t—
Stopper  Stellring
Arretoir  Prisionero

)
ﬂﬁﬁﬁ?’é%ﬁ“z%a R~ o REEEEPL® - AN **‘)D‘y IHEED, F zhy T3,
Part bags used. True-to-scale diagram. K8l Ensure smooth, non-binding movement when assembling. ) Apply threadlocker (screw cement). Cut off shaded portion.
Verwendeter Teilebeutel. MaBstabsgetreue Darstellung. Das Teil muB sich leicht bewegen lassen. Verwenden Sie Schraubensicherungslack. Schneiden Sie die schraffierten Flachen heraus.
Sachet utlisé. Illustration & 'échelle. La piéce doit pouvoir pivoter autour de la vis. Appliquer du frein filet. Coupez la partie grisée.
Bolsa a utiizar. Dibujo a tamafio real. Asegurese que la pieza se mueve suavemente. Aplique liquido fijatornillos. Corte la zona oscurecida.

26




PR¥L49 > 47 | Fuel Tank @ Ua>Fa—T150mmicH Y k
40 Tank / Réservoir / Depésito No.7, No.10 Cut the @) Silicone Tube to 150mm Length.
Silikonschlauch auf 150mm ablangen.
Découper une longueur de 150mm de la durite silicone .

Corte el tubo de silicona ($2) con 150mm de longitud.

@) w3 Ua>F 1 —7200mmicH v k
Cut the Silicone Tube to 200mm Length.
Silikonschlauch auf 200mm abléngen.
Découper une longueur de 200mm de la

durite silicone ‘
Corte el tubo de silicona ) con 200mm
de longitud.

3x8mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x8mm

0 * 50 100 150mm
|HH|HH|HH|HH|HH|HH|\\\\|HH|\\H'\\Hl\H\'\H\|HH|H\\lHH'HHl\\H|HH|HH|\H\l\\\\|H\\l\\H|HH|HH|HH|HH|\\H|HH|HH|
I> Y /Engine No.7, No.8, Ivyvazyh
Verbrennungsmotor / Moteur / Motor No.10 Sgine Uni 8 < =m—n
9 — 0. Verbrennungsmotor Manifold

: Moteur . Kriimmer
g/ 3x8mm | Motor @ ARTY b Coude d'échappement
! Gasket Codo escape
| 1 Dichtung
QID : 4 Joint d'échappement
: X Junta
i
! &9

Strap (M)
Kabel (M)
Collier (M)
Abrazadera (M)

@) x75—varvrna7

Muffler Joining Pipe
3x8mm TPHZEXR 26x12mm EX 3x25mm E'X Silikonverbinder
TP F/H Screw Screw Screw Durite d'échappement
SK Treibschraube LK Schraube LK Schraube Junta silicona
Vis TP F/H 3x8mm Vis 2.6x12mm Vis 3x25mm
Tornillo 3x8mm TP F/H Tornillo 2.6x12mm Tornillo 3x25mm
[)m& —————————————————————— 1 ()OO === 2 ﬂmlnmuumumwnnnmmmnnmm 2
fERT 2%, SN RAZHY hT 2.
Part bags used. AY Cut off excess.
Verwendeter Teilebeutel. Uberschissiges Material abschneiden.
Sachet utilisé. Coupez 'excés.
Bolsa a utilizar. Corte el sobrante.

27




IVIVFyEeYT)—
Engine Assembly
Verbrennungsmotor
Moteur

Motor

I>3IY /Engine H
Verbrennungsmotor / Moteur / Motor ( No.7, No.10

e N
IR D DY EFZ DL > TEEY %o
Tighten the screws with one sheet of
paper inserted between both gears.
Legen Sie vor dem Festziehen
der Schrauben ein Stlck Papier
zwischen beide Zahnréder.
Serrez les vis en insérant une feuille
de papier entre les dents des pignons.
Apriete los tornillos colocando un trozo
de papel entre la corona y el pifion.

NN 2 A

3x3mm v hEX
Set Screw
- N Gewindestift
@ L1 5R/K/ Top View/ 3xomm Vis BTR 3x3mm
Ansicht von oben / Vue de haut / Vista superior [EI Prisionero 3x3mm

20mm 20mm 30mm ——1 . = 1
o 3x6mm EX 4x4mm £y RER
[

Screw s
10mm et Screw

%mm I LK Schraube Gewindestift

i J \T/'S 3_1;6”;";3 Vis BTR 4x4mm
— ornilio Sxomm Prisionero 4x4mm
[ - 3 !
@1EN 5 RI[X / Side View / 15mm

Seitenansicht / Vue latérale / Vista lateral

[ J

0 10 20 30 40 50 80mm
|HH|HH|HH|HH|H\\|\H\l\\\\|\\Hl\H\|HH|HH|HH|HH|HH|HH|\

43 #EIF 2—7 /Fuel Tube
Schlauch / Durite carburant / Tubo combustible

¥ AV F 2—7 (150mm)
Silicone Tube (150mm)
Silikonschlauch (150mm)
Durite de silicone (150mm)
Tubo silicona (150mm)

»-ZZICiEY,
Pass through here.

@ VY AYF 21— (200mm) hier durchfu_ehren o
Silicone Tube (200mm) Passer la durite comme indiqué.
Silikonschlauch (200mm) Pasar el tubo.

Durite de silicone (200mm)
Tubo silicona (200mm)

Y %455, / Part bags used. / FRYK, / True-to-scale diagram. /
Verwendeter Teilebeutel. / Sachet utilisé. / Bolsa a utilizar. MaBstabsgetreue Darstellung. / lllustration a I'échelle. / Dibujo a tamafo real.

28




44 ') > 4r—3 / Linkage
Gestange / Tringlerie / Varillaje

ﬂ No.7, No.10

3x3mm v hEZR
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

Ak wIN—
Stopper
Stellring
Arretoir

Prisionero
@™ 1

@I T—=YRTIY
Linkage Spring
Feder
Ressort Tringlerie
Muelle Gas

|\H\|HH|HH|\\H|HH|HH|HH|HH|
0 10 20 30 40mm

N
\%

45 U > ir—I OfERR / Linkage checking
Gesténge / Tringlerie / Varillaje

AL YF (1.5mm)

| Hex Wrench (1.5mm)
| Sechskantschlissel (1.5mm)

P ERT Y —ROBEICLD, Fv LY —DAEZKEABICREYS 2,
Adjust the carburetor angle depending on the servos.

Den Winkel des Vergasers geméB dem verwendeten Servo justieren.
Ajuster lI'angle du carburateur en fonction du type de servo.

Ajuste el angulo del carburador dependiendo de los servos que instale

Clé Hexagonale (1.5mm)
Llave Allen (1.5mm)

<Za—kJIl>

P EAT Y —ROBEICLD, F¥TLY—DY3 1V E
K= BEZHES 2,

< Neutral > Adjust the angle of joint ball depending on the servos.
Neutral Den Winkel der Anlenkkugel gemaB dem verwendeten
< Neutral > Servo justieren.
< Neutre > Ajuster I'angle de la rotule en fonction du type de servo.
< Neutro > #70.3mm / approx. 0.3mm / Ajuste el angulo dependiendo de los servos que instale
ca. 0.3mm / environ 0.3mm / AN J
Neutral aprox. 0.3mm Vs
Neutral
Neutre
Neutral ‘/
< 20Y ML > —\ > 2F >I7_7,)_+_,£M4 ¢
< Full Throttle > Full Throttle Remove the Air Filter. ©
< Vollgas > \ Vollgas Luftfilter demontieren.
: Plein gaz Retirer le filtre & air.
< Pl?"’_] gaz > \ Gas Maximo Desmonte el Filtro de Aire.
< Maximo Gas > \
g Y% \ J
Forward
vorwarts
Avant
Adelante
. 27U VTS, ( h
<7L—%> % Spring shrink.
< Brake > Justieren Sie die Feder.
< Bremse > \ ElessorltI Iegeremen? comprimé. ) /
< Frein > muelle se comprime. B ST TS — /
\ F—ZEBRNITEY,
< Freno > \. / Attach Air Filter after
JL—=% IS checking carburetor.
Srake #70.3mm / approx. 0.3mm / N\?z?giz‘r:rslil:zsll(lﬁzgder
Fre.mse ca. 0.3mm / environ 0.3mm / den Luftfilter aufsetzen.
rein aprox. 0.3mm Fixer le filtre & air aprés
Freno avoir vérifier le carburateur.
Instale el Filtro de Aire una vez
L finalice con el ajuste del carburador. )
AT 5&5H. BRI,

Part bags used.
Verwendeter Teilebeutel.
Sachet utilisé.

Bolsa a utilizar.

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafio real.

29




4 5 A &RA—JL / Tire & Wheel
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

p
@ 1 >r—2Ryy
Inner Sponge
Reifeneinlage
Mousse de pneus
Esponja interior

~N

A —LZEBLEASFN VT TICWd, B AV RO EDRA—LERLIT,  BEVIUEOTHSIAVERI—ILOORERIK

Fit wheels inside tyres as shown. Twist the tyre onto the wheel. HEEERZRUEET %,

Schieben Sie die Felge in den Reifen, wie dargestellt. Ziehen Sie den Reifen auf die Felge. After fitting wheels to tyres, apply instant glue as shown.
Insérer la jante dans le pneu comme indiqué. Faire pivoter la jante pour | " installer. Setzen Sie die Reifen auf die Felgen und lassen
Coloque las llantas en el interior. Gire la llanta. Sie einen Tropfen Sekundenkleber in der Naht

zwischen Reifen und Felge entlang laufen.
Aprés assemblage, collez le bord du pneu sur la jante.
Aplique pegamento cianocrilato en la junta.

47 A4 Y &KA—)L / Tire & Wheel
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

V(000000

<Uv >

< Rear >

< Hinten >
< Arriere >
< Trasero >

@ Lo AT UL TEITELE Y,
Remove when adjust.
Hangen Sie das gesténge aus.
N

< Front >
<Vorne > /If\%fr—lzti_rez la fommandde pogr la régler.
< AVant > Oje las tuercas de rueaa.

< Delantero >

N

4 4%y MATZTS (f) PPy FEREERITEET 5, TLREERITHEES %, % EARU&SICHELTS,

bad Assemble as many times as specified. TE&8 Apply instant glue (CA glue, super glue). WEE Apply rubber type glue. Assemble left and right sides the same way.
Sooft wie angegeben zusammenbauen. Verwenden Sie Sekundenkleber. Gummikleber. Bauen Sie eine linke und eine rechte Seite.
Assemblez aussi souvent qu'indiqué. Collez avec de la colle cyanoacrylate. Collez avec de la colle a caoutchouc. Assemblez le c6té gauche comme le coté droit.
Repita las veces sefaladas. Aplique pegamento instanténeo. Aplicar cola de contacto Realice el montaje de igual forma en ambos lados.

30




4 8 "7« / Body Shell / Karrosserie
Carrosserie / Carroceria

N7 Z—OHIODR,
Drill holes for muffler tail pipe.

Bohrung fir Resonanzrohr.

Percer un trou pour la sortie d'échappement.
Perfore para la salida del escape.

Ay cTAVE BFHDFZ
BEIRLTLEE W,

Choose the appropriate cut line.
Waéhlen Sie eine der Schnittlinien aus.
Déouper en suivant le tracé.

Escoja la linea de corte apropiada.

49 #24% / Painting / Lackierung
Peinture / Pintado de la Carroceria

@ =z, EATHCLSNERS.,
Before painting, use a neutral detergent to remove
any oil residues and dirt.
Bevor Sie beginnen, reinigen Sie die Karrosserie
grindlich mit einem milden Haushaltsreiniger.
Avant de peindre, nettoyez la carrosserie
soigneusement avec un produit vaisselle.
Antes de pintar, lave la carroceria con agua
jabonosa, aclare y deje secar.
@O 25Ny T —YBEESER LTI R,
Refer to the pictures on the box for the
color scheme.
Nehmen Sie Bezug auf die Verpackung,
wenn Sie lackieren.
Reportez-vous aux illustrations sur la boite.
Tome como referencia la caja de su modelo para pintar.

O v s, WELS
NAFVTI— Rz,
Mask the windows from the inside.
Maskieren Sie die Fenster von innen.
Masquez les fenétres de l'intérieur.
Enmascare las ventanas desde el interior.

O 2. A7 FAOREL=—LY—FEEDLTE,
After painting, remove the protective film from the body shell.
Ziehen Sie den Schutzfilm von der Karrosserie ab.
Enlevez le film protecteur de la carrosserie.
Una vez terminado el trabajo de pintado,

retire el plastico protector.

B TERATL—AZ—TRT+ RAlzBET 3,
Paint the body shell from the inside using Kyosho spray colors. / Lackieren Sie die Karrosserie von innen mit Kyosho Sprayfarben.
Peingnez la carrosserie avec des peintures en spray de chez Kyosho. / Pinte la carroceria desde el interior utilizando sprays

No.76002 73y [ Black/ 73991

Schwarz / Noir / Negro NAE ~ 7 Black / Schwarz /
Mask Windows

Noir / Negro

Lw K/ Red/ . ierfoli
No.76006 ) Abdecken mit Maskierfolie -
Rot / Rouge / Rojo Caches vitres IF;eé /r\R/ot/ H0—1 NAFVY
No.76051 3~ * %) 7 | Gun Metallic Enmascare las ventanas | R/ Rouge / Roi Chrome Mask Windows
: Eisenfarbig / Gris Métal / Acero Red/ Rot/ OUge o0 opom Abdecken mit Maskierfolie

Rouge / Rojo

Chromée Caches vitres
Cromado Enmascare las ventanas

Ly R/ HIAXGYw Y
Red / Rot / Gun Metallic
Rouge / Rojo (Eglrsi:r'\\;e;t;g

Acero

J0—L
Chrome Ja—L
Chrom Chrome
Chromée Chrom
Cromado Chromée
4 Cromado

Red/ Rot /

Rouge / Rojo
I:I%Eﬁ‘y INERH ll 3SmmDARZH T B (F) .
2 Cut off shaded portion. / Schneiden Sie die schraffierten Flachen heraus. / Drill holes with the specified diameter. / Bohren Sie Lécher im angegebenen @. /

Coupez la partie grisée. / Corte la zona oscurecida. Percez des trous dans le @ indiqué. / Perfore agujeros con la medida indicada.

31




50 72 )X—" / Plastic Parts / Karrosserie Zubehor
Accessoires / Piezas Plasticas

- mET—7
\ 3x8mm ﬁ/ Double-sided Tape
/@ = Doppelseitiges Klebeband
S

3x8mm - WET—7 Adhésif double face
Double-sided Tape Cinta de doble cara

Doppelseitiges Klebeband

\l Adhésif double face
Cinta de doble cara

mET—7
Double-sided Tape
Doppelseitiges Klebeband
Adhésif double face

Cinta de doble cara

3x8mm TPEX

TP Scr

Sc ew Double-sided Tape
LK Treibschr Doppelseitiges Klebeband
Vis TP 3x8mm

Adhésif double face

Tornillo 3x8mm TP Cinta de doble cara

[l 12

= OB @ SIBCTFA—ILEES,
5 1 77— / Decals / Aufkleber Apply the decals to the positions indicated in numerical order.
Autocollants / Adhesivos Tragen Sie die Aufkleber in der Reihenfolge ihrer Nummern auf.
Appliquez les autocollants dans I'ordre de leur numéro.
D « Coloque los adhesivos siguiendo el orden indicado.

£/ Up/Hoch/ £/ Up/Hoch/
Haut / Arriba Haut / Arriba

A !

i) i)
Up/Hoch/ Up/Hoch/
Haut / Arriba Haut / Arriba

7y AOFREF RSB T H—ILF Y IN—TT,
The decal numbers between brackets are only for the opposite side.
Die Aufkleber in Klammern sind firr die andere Seite.
Les autocollants entre parenthéses sont pour le c6té opposé.
Los nimeros entre paréntesis son para el lado opuesto.

14791 X89X01X90NO5 D D €Y @ @) €9 ) € &

T/ T/
Down/Runter/  Down/Runter /
Bas / Abajo Bas / Abajo

=====

& EEEH @@

DR QD QD QD) D QD D) G ® G (@)

<\ o =
T - ?y PIC

AUTECH

e

= ﬂuTEcH S~ -
“ 23

- r;MOTUL ~ a »

BrivesTone g

JUTECH =

>,
& V
\225394)

D DO D @O OO OO @ @ @

57 M 1% PDOHOD GO DS




52 /"7« / Body Shell
Karrosserie / Carrosserie / Carroceria

WRFx > 2x8mm TPER

Body Pin TP Screw
Karosserieklammer RK Treibschraube
Goupille de carrosserie Vis TP 2x8mm

Clip carroceria Tornillo 2x8mm TP

&p’oooooo]

®

2x8mm

EITLDER / Safety Precautions
Sicherheitsvorkehrungen / Mesures de sécurité / Precauciones de Seguridad

@ ETHE. BIRTrZEBLTIZS L,
@ TELDBHFAITOETIE. BEDORRICHEDETTDTEPLHIIEE W,
VY Y—CHhSTEOIBEDEZITVR EC B,
R, Wb, BRoZnwE I3,
@ THHIC. BEFDOEZENBATHEVWMERL TSI W,
@ Always run your car with the body shell fitted!
@ Do not run your car on ground:
« that is overgrown with grass.
« that is muddy, sandy or rocky.
@ Check all screws, nuts etc. on a regular basis for looseness.

@ Bedienen Sie Ihr Auto, nur wenn die Karrosserie montiert ist!
@ Vermeiden Sie Gelande, das:
* mit Gras Uberwachsen ist.
* schlammig, sandig oder steinig ist.
@ Uberpriifen Sie regelmaBig alle Schrauben, Muttern usw. auf festen Sitz.

@ N’opérez votre voiture que lorsque la carrosserie est montée!
@ N’opérez pas votre voiture sur du terrain:

 recouvert d’herbe.

* boueux, sableux ou recouvert de pierres.
@ Vérifiez régulierement la visserie.

@ Coloque la carroceria antes de rodar.
@ No utilice su modelo en terrenos con hierba alta, con barro o arena.
@ Compruebe peridédicamente todos los tornillos,tuercas,etc.

ERY 2EHE.

Part bags used.
Verwendeter Teilebeutel.
Sachet utilisé.

Bolsa a utilizar.

\".‘}‘ RDEHAY NT B,
AN Cut off excess.

Coupez I'excés.
Corte el sobrante.

Uberschiissiges Material abschneiden.

33




VINIAZI VT DIRE
ADJUSTMENT OF THE GEAR SHIFT TIMING

Einstellung des Schaltpunktes am Getriebe
REGLAGE DU TEMPS DE PASSAGE DE LA BOITE DE VITESSE
AJUSTE DEL AVANCE DEL CAMBIO

VI RNIA IV DOREERE. REDILOHT TV I V& IEHTITHR > TS W,

For reasons of safety, do not perform adjustments while the engine is running!

Nehmen Sie die Einstellungen am Getriebe nur bei stehendem Motor vor, Verletzungsgefahr!
Pour des raisons de sécurité, effectuer les réglages moteur coupé !

Nunca realice ajustes mientras el motor esté en funcionamiento.

T NIAIVTHEL BB,

Shift timing becomes slower.

Getriebe schaltet spéter.

Le temps de passage devient lent.

El avance del cambio se hace mas lento.

YT NIA IV THABERE2RZFICED D,
Adjust the shift timing by both sides of 2.6x10mm
cap screws equally.

2mmAAEL v F
Hex Wrench (2)
Inbusschlissel (2)
Clé hexagonale (2)
Llave Allen (2)

Justieren Sie den Schaltpunkt auf beiden Seiten
gleichméBig mit den M2,6x10 mm Gewindestiften.
Effectuer le réglage du temps de passage de la boite

de vitesse en vissant ou dévissant progressivement

la vis BTR de 2.6x10mm.
Realice el ajuste de igual forma en los tornillos
2.6x10mm de ambos lados.

- TNIAIVITNEL LB,
Shift timing becomes quicker.
Getriebe schaltet friher.
Le temps de passage devient rapide.
El avance del cambio se hace mas rapido.

772 3> DNo.92050BAKIY > 7 =Bt 1T 5355
Instruction for installing optional parts of No. 92050B Fuel Tank

Hinweise fiir den Einbau des Tanks Best.-Nr. 92050B
Schéma de montage pour le réservoir option réf.92050
Instrucciones para instalar el depdsito de combustible opcional No.92050

No.1134
3x8mm TP

N ORGO03BK

3x8mm TP

ORGO3BK /

ORGO3BK \

.
8

N ORGO3BK
Included in the Kkit.
Im Lieferumfang enthalten

FvhHE

Livré dans le kit.

Incluido en el kit. Included in the kit.

Im Lieferumfang enthalten
Livré dans le kit.
Incluido en el kit.

3x8mm TP

\
- m No.1134
) 3x8mm TP

- Czhybhd2,

4@l Cut off shaded portion.
Schneiden Sie die schraffierten Flachen heraus.
Coupez la partie grisée.
Corte la zona oscurecida.

BB A Mo

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

X

34



ZOY M ETTICT BHERICHERDD
Required Parts for installing Front Differential Gear

Erforderliche Teile fiir den Einbau eines Front-Differentials
Pieces nécessaires pour le montage des pignons de différentiel avant (non incluses)
Piezas necesarias para instalar el Diferencial Delantero

( ) V£,
. Part Names
12x18) 7T
e /B\aﬂ Be:ring 97001 NANJL 2+ 7 K (4x27mm / 6pcs / BS107)
Kugellager Bevel Shaft (4x27mm / 6pcs / BS107) <
Rodamionia vzot2| Bt FE 2 et 945 |(B)
—_l)— Y
$1avA4 L (#50000) | |VZ203 F?Lmej Se?(F/{R'\RgRRR) 630
Silicone Oil (#50000) F99——%v  (RRR)
SilikonOl (#50000) vzo04 | Ll 22 945
N Huile de silicone (#50000) Differential Pulley Set (RRR)
@ Aceite silicona (#50000) VZ218 Ig_iffjelgrﬁi;rl i)iit((11%)) 630
vZ218 \

VZ204

2.6x8mm(TP F/H)

VZ203

VZ218
2x6mm(F/H)
12x18mm X7 YU >
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

OSTyYv=EHE#T 2HE
Instructions for installing the O.S. Engine

Hinweise fiir den Einbau eines O.S. Motors
Schéma de montage pour un moteur O.S.
Instrucciones para instalar el motor O.S. Engine

< P IVIVOBEICLDRIEEHY NI B,
OS&U AT IINMTYIY Threaded section may need to be cut depending on engine type.
0.S. Engine with Recoil Starter Der markierte Bereich muss ausgespart werden, TyUy
0O.S. Motor mit Seilzugstarter je nach verwendetem Motortyp. ﬂ Engine
Moteur avec démarreur intégré Adapter et couper si nécessaire la partie filetée Verbrennungsmotor
0.S. Engine con arrancador manual du vilebrequin en fonction du moteur. Moteur
Dependiendo del motor que utilice podria Motor

necesitar cortar la zona roscada del eje.

v OV EER,
Use the parts that come with this kit.
Teile aus diesem Bausatz verwenden.
Utiliser les piéces du kit.

Utilizar las piezas incluidas en el kit.

P v hOYEER,
Use the parts that come with this kit.
Teile aus diesem Bausatz verwenden.
Utiliser les piéces du kit.

Utilizar las piezas incluidas en el kit. .
15 .
— No.1103
4@/% 3x12mm
I\ No.FD20
N % No.VZ056 TYYYTYY R v IVIINBDANR—Y—
Bi=S ROy by Tk Engine Mount / Spacer included in the engine.
N5 Pilot Shaft Motorboecke Spacer aus Lieferumfang O.S.
@@/J Kupplungswelle Supports moteur Supports livrés avec le moteur.
Axe de pignon Bancada motor Incluidos en el motor

Velocidad

BB A M. / Must be purchased separately! /
Das Teil ist nicht im Bausatz enthalten! / Doit étre acheté séparément! / Debe comprarse por separado.

35




PYv 7 hIVIV%EHT 2BRICDERED
Required parts for installing P shaft engine.

Erforderliche Teile fuer den Einbau eines Motors mit SG-Welle
Pieces nécessaires pour installer un moteur de type P
Piezas necesarias para instalar un motor con cigiienal SG

IyvIy
Engine
N ~ ~ Verbrennungsmotor
FD20 gn;ine/MZuZt/ h 368 | 210 Moteur
—7 Motor
ZYFRATIVY s
FM352 gﬁcﬁ gpring V27 315 |(F)
3D% 5 FASSY (RRR) ( o
VZ235 | 30 Clutch Assembly (RRR) 6825 . N %%6 )
ST E A8y hFy hEUDIEI ZICRED =
vzvg/gee 1AF~ b4 (0.8120T) (RRR&FW05) 630 CEROBL. HEODY S E D, = f//
- 1st Gear (0.8M / 20T) (for RRR & FW05) ) ; - \—// /)
- Y= If there is no space in the indicated \—\_/¢;
VZWAo7]| \-OneSInsP=i—lL (A=) 2730 area shown, insert the washer §\_///
V-One S Il Special Manifold (Rear Exhaust) included in the kit. N _—;4/
VZW215| TRZF =)L+ (0.8MA5T) (RRR) 630 Falls in dem markierten Bereich zu VZ235 N——
-15 | 1stGear (0.8M/ 15T) (for RRR) wenig Platz ist, Unterlegscheibe aus (
dem Baukasten verwenden.
Si aucun espace est indiqué dans
la zone montrée, insérer une rondelle @
incluse dans le kit.
Si no queda espacio en la zona indicada,
L inserte la arandela incluida en el kit.

Step A/ Schritt A/ Step B/ Schritt B /
-
Etape A/ Paso A N ( Etape B/ Paso B 3x10mm

IVvIVFyveyTU—
Engine Assembly

Motor Montage
Ensemble moteur

Montaje del motor
—
~
&
s
P AD T EEH0.5mm Bk EY T4 P A%, —B3mmF v v TEZEHNL, VTV FRILE %
S~ NBRB) 154>, 5x0.1mm KU, BOTEENBRD YS9 FALOAYHEL z
S L E5X0.5mmY L TR 5o 135 % THO.5MMS L E50AmmY LEBIC AN B, 7
Adjust 5x0.1mm and 5x0.5mm shims Please add 5x0.5mm shim and 5x0.1mm shim ﬁ
so that this space will be 0.5mm so that there is no gap and the clutch bells is free ?
(refer to the "Setting Data Sheet"). of any friction(freely running). % S
Mit den 5x0,1 und 5x0,5 mm Verwenden Sie 5x0,1 und 5x0,5 mm Distanzscheiben, /@
Distanzscheiben das Spiel auf 0,5 mm sodass die Kupplungsglocke voellig spielfrei und -
justieren (siehe Setting Data Sheet) leichtgaengig laeuft.
Adjuster les rondelles de 5x0.1mm Ajouter les rondelles de 5x0.5mm et de 5x0.1mm
et de 5x0.5mm afin que I'espace afin qu'il ny ait aucun espace et que la cloche soit
soit de 0.5mm libre de tourner sans aucune friction.
(se réferer a la "feuille de réglages"). Afada arandelas 5x0.5mm y 5x0.1mm de manera que
Ajuste la arandelas 5x0.1mm y no haya holgura y que la campana gire libremente.
5x0.5mm de manera que el espacio /
sea de 0.5mm (consulte la "Hoja de
Ajustes".
N\
3x12mm
3x15mm

P FERTZIYIVICADE D,
Select according to the engine which will be equipped.
Gemaess dem verwendeten Motor auswaehlen
Sélectionner selon le moteur.

Seleccionar de acuerdo al motor que instale.

4.8mm 5.0mm

_— TV
- > = CER, E///“
- ngine
Note the direction. |::> Verbrennungsmotor
Einbaurichtung beachten. 9

Notez le sens. Moteur

Fijarse en el dibujo. Motor
X BIEEAm. / Pd <Oy VB ERS, /
Must be purchased separately! / Das Teil ist nicht im Bausatz enthalten! ) Apply threadlocker (screw cement). / Verwenden Sie Schraubensicherungslack. /
Doit étre acheté séparément! / Debe comprarse por separado. Appliquer du frein filet. / Aplique liquido fijatornillos.

36



Bk \\D3EE / Operating your model safely

Zu lhrer Sicherheit / Consignes de sécurité / Consejos de seguridad

gt
=9

AVISO'!

ROELSHBEF. BATERESERW, BOBHEROERERICED £,
WARNING ! Do NOT operate the model in the following places and situations: (Non-observance may lead to accidents!)
A VORSICHT ! Bedienen Sie Ihr Modell niemals an folgenden Orten und unter folgenden Umsténden!
ATTENTION ! N'utilisez pas votre modéle dans les endroits suivants!
NO ruede su modelo en los siguientes lugares y bajo las siguientes condiciones.

Q@ ETHIE. BMIMTrZEEL TSI,

O ELEICHT /REDBRIEERDERT Z &I,
BPHLLEE W,

@ TELDBAATOETIE. BEDORERICKEDEFITODT
BPHLLIEE W,
IR VDSV EOIBEDEZTWREZ B,
-RHE. b, BFlOZWEZ B,

@ EHMIC. BEDERFEIEA THRWIETRL T
<IEEW,

@ ETS B TIEWITRWBF,

1. HEBEER,

2. INERBRFHDZFIE. ADZWE B,

3. BRDEL. 2EGE,

4. ERN, BEVWEZ B,

MANCTHESEZRRAICKRDET, £le. WEIDLED.

A DKKRITARD £,

@ 7 O RBEROEMIZEN DR WL,

EitAE > T< 2 &Y MO—IMNTERLARD, BEPEH

ROREZD ET .

@I< THESIFHMBEREZELUATVWE AL WS,

FEU/NY RTORRKETIFTEEFA, AV MA—ILNTE

BLIED, REPEHREORRGZDET,

QEDEFENEMNLW? 2 & &

FCIKETERIEVTRERZHANRTLLEST VW, ERABEOFF

EfTSE2 L. BhHBELPERORERICHEDET,

@ Always run your car with the body shell mounted!

@ Avoid changing the running direction too often and too abruptly.

@ Do not run your car on ground:
« that is overgrown with grass.
« that is muddy, sandy or rocky.
@ Check all screws, nuts etc. on a regular basis for looseness.

Operate your model ONLY in spacious areas

with no people around! Do NOT operate it:

1. on roads!

2. in places where children and many people gather!

3. in residential districts and parks!

4. indoors and in limited space!

* Non-observance may account for personal injury
and property damage!

Always check the radio batteries!

Radio reception will be reduced if weak batteries are

used, You may lose control of your car when running

this way and this could lead to accidents.

Keep in mind that people around you may
also operate a radio control model!
NEVER share the same frequency with somebody else

at the same time! Signals will be mixed and you will
lose control of your model. This may lead to accidents!

When the model is behaving strangely . .!

Immediately stop the model and check the reason.
s long as the problem is not cleared, do NOT
yperate it! This may lead to further trouble and

@ Bedienen Sie Ihr Auto nur, wenn die Karrosserie montiert ist!
@ Wechseln Sie die Fahrtrichtung nicht zu oft oder zu abrupt.
@ Vermeiden Sie Gelande, das:
* mit Gras Uberwachsen ist.
* schlammig, sandig oder steinig ist.
@ Uberpriifen Sie regelméBig alle Schrauben, Muttern usw.
auf festen Sitz.
Bedienen Sie Ihr Modell nur an sicheren und
gerdumigen Orten. Bedienen Sie es niemals:

1. auf &ffentlichen StraBen!

2. dort, wo sich Leute und Kleinkinder aufhalten!

3. in Wohngebieten und Parks!

4. in engen, begrenzten Orten oder in Rdumen!

* Nichtbeachtung kann Verletzung von Personen
sowie Sachschéaden zur Folge haben!

Uberpriifen Sie die Batterien der RC-Anlage!
Sobald die Batterien nachlassen, lassen auch das
Sende- und Empfangsvermogen nach. Die

lhres Modelles mit schwachen Batterien kann zum
Verlust Ihres Modelles und schweren Unfallen fihren!

Bedenken Sie, dass auch andere in lhrer Umgebung
ein ferngesteuertes Modell bedienen kénnten!
Stellen Sie sicher, dass niemand zur selben Zeit dieselbe
Frequenz in Ihrer Umgebung benutzt! Das kann zum Ver-
lust Ihres Modelles sowie zu schweren Unféllen fihren.

Wenn lhr Modell nicht normal funktioniert, . . . :
Unterbrechen Sie die Bedienung augenblicklich und
untersuchen Sie die Ursache. Solange nicht geklart
ist, bedienen Sie niemals Ihr Modell! Das kénnte
schwere Unfalle zur Folge haben!

Inforeseen accidents!

@ N'opérez votre voiture que lorsque la carrosserie est montée!

@ Ne changez pas de direction trop brusquement ou trop
fréquemment.

@ N'opérez pas votre voiture sur du terrain:
 recouvert d’herbe.
* boueux, sableux ou recouvert de pierres.

@ Vérifiez réguliérement la visserie.

Pour éviter tout accident, n’utilisez jamais votre

modele :

1. a proximité de routes!

2. dans un endroit avec des enfants et promeneurs!

3. a proximité de résidences, d’écoles et d’hdpitaux!

4. a l'intérieur ou dans un endroit étroit!

* Ne pas respecter ces consignes peut entrainer la perte
de votre modele et avoir des conséquences fatales.

Quand les batteries de la radio sont déchargées:

Si les batteries sont insuffisamment chargées,
I’émission et la réception de la radio deviennent
faibles. L'utilisation de votre modéle avec des
batteries insuffisamment chargées peut entrainer la
perte de votre modeéle ainsi que des accidents graves!

Assurez-vous que personne n’utilise votre fré-
quence au méme instant!

N'utilisez jamais la méme fréquence que quelqu’un
d’autre. Cela pourrait entrainer la perte de votre
modele ainsi que des accidents graves!

Quand le fonctionnement de votre modéle est étrange:

Arrétez immédiatement votre modeéle et trouvez la
cause. Sinon, vous risquez la perte de votre modéle
ainsi que des accidents graves!

@ Coloque la carroceria antes de rodar.
@ No utilice sumodelo en terrenos con hierba alta,

con barro o arena.
@ Compruebe periédicamente todos los tornillos,tuercas, etc.
Maneje su modelo SOLO en espacios
abiertos donde no se congregue gente.
NO lo utilice en:

1. Calles ni carreteras.

2. En parques con nifios jugando.

3. En areas residenciales.

4. En lugares cerrados sin ventilacion.
* Respete siempre estos consejos.

Compruebe regularmente el nivel de carga
de las baterias.

Cuando el nivel de carga de las baterias es bajo, la
transmision y recepcion de su equipo de radio puede
fallar ocasionando la pérdida de control de su modelo.
No siga utilizando su modelo hasta haberla cargado.

Recuerde que puede haber méas aficionados al R/C

utilizando la misma frecuencia que usted.

NUNCA utilice la frecuencia que esté siendo utilizada
por otro al mismo tiempo. Las sefales podrian
mezclarse ocasionado un serio accidente.

Cuando el modelo se comporte de forma extrafa ..!

Detenga el modelo inmediatamente y compruebe la
razén del fallo. No vuelva a utilizar su modelo hasta que
el problema esté resuelto.

37




Bk LD EE / Operating your model safely / Zu Ihrer Sicherheit / Consignes de sécurité / Consejos de seguridad

S COFAZTFSRVWEEMPEERICERGRENRET SARENH SBRZERLIT,
Warning ! *This shows you possibility of significant damage to life and/or body if the following explanations are not adhered.
A Achtung ! *Beachten Sie bitte die folgenden Hinweise.
Attention ! *Problémes et dommages possibles dans le cas du non respect des consignes de sécurité.
Aviso ! *Le indica la posibilidad de sufrir un accidente si no sigue los consejos.

Q@ AEIDEUR VWDIER,
1. BIR W E. BT BT,
2. BRI O—RRlz g ER,
3. KKICIFHERFITED TR0,
4. BRATED . BIZANIED LR,

5. 8@, Fr v TELL>DDEDYED =1k
FORBMRVAREAICE <, PROHIBITED
6. EARBDEZEHIF. KFIICRIFANLZWN, VERBOTEN
O@EE L TLWBEDIC, PR EZANIZ WV, DEFENDU
QETERIFZ. TYYyy, ¥Y77—RFBIEERIC PROHIBIDO
B> TWBDT, ILICESHERL,
@Handling fuel safely:
1. Handle fuel only outdoors!
2. Only use glow fuel for radio control models!
3. Never use fuel indoors or in places with open fires
and sources of heat!
4. Never swallow fuel or let it into your eyes! = b
5. Store fuel only in cool, dry and dark places out of
children's reach! Tightly shut the cap! PROHIBITED
6. Do not dispose of empty fuel cans into a fire! There VERBOTEN
is danger of explosion! DEFENDU
@Do not put fingers or any objects inside rotat- PROHIBIDO
ing and moving parts!
@Right after use, do not touch the engine and
muffler! Danger of burning yourself!
@Zum sicheren Gebrauch von Kraftstoff:
1. Kraftstoff nur drauBen gebrauchen!
2. Nur Kraftstoff fir RC-Modelle gebrauchen!
3. Kraftstoff niemals drinnen oder in der Nahe von
Feuer- und Hitzequellen gebrauchen!
4. Kraftstoff niemals schlucken! Vorsicht auch vor
Kraftstoffspritzer in die Augen!
5. Kraftstoff nur in kihlen, trockenen und dunklen
Orten auBer Reichweite von Kindern aufbewaren! |-
Sorgfaltig verschlieBen! s
6. Niemals leere Kanister in ein offenes Feuer werfen! PROHIBITED
Explosionsgefahr! VERBOTEN
@Stecken Sie niemals lhre Finger in bewegende DEFENDU
oder sich drehende Teile.
PROHIBIDO

@Fassen Sie nach dem Fahren niemals den Verbrennungs-

motor und den Schallddmpfer an! Verbrennungsgefahr!

@Consignes de sécurité:
1. Utiliser seulement a l'intérieur!
2. Utiliser seulement pour modeles radio-télécom-
mandés!
3. Ne jamais utiliser a l'intérieur et a proximité d’un
feu ou d’une source de chaleur!
4. Ne jamais avaler! Attention aux projections dans
les yeux!
5. Toujours garder dans un endroit frais, sec et sombre
hors de portée des enfants! Bien visser le capuchon!
6. Ne jamais jeter un bidon vide dans un feu! Danger
d’explosion!
@Ne jamais mettre vos doigts dans des parties
en mouvement!
@Apres utilisage, ne jamais toucher le moteur
et le silencieux! Danger de brQlures!

Consejos para un manejo seguro del combustible:

1.Maneje el combustible solamente en el exterior!
2.Utilice combustible especial Cyclone para modelos

1t

R/C. s

3.Nunca utilice el combustible en interiores, cerca de PROHIBITED
llamas ni fuentes de calor.

4.Nunca trague el combustible ni permita que entre VERBOTEN
en contacto con los ojos. DEFENDU

5.Guarde el combustible fuera del alcance de los PROHIBIDO

nifos y cierre bien el tapén.
6.No arroje las latas vacias al fuego ya que existe
peligro de explosion.

@No toque nunca con los dedos ni introduzca objetos en
las piezas mecanicas cuando estén en funcionamiento.

@No toque el motor ni el escape mientras estén en funcionamiento
ya que podria quemarse. Permita que se enfrien antes de tocarlos.

38



GXR-15 T> ¥ > [GXR-15 ENGINE / GXR-15 Motors
GXR-15 MOTEUR / GXR-15 MOTOR

IVIVEEZIMEEZ / ENGINE DESCRIPTION / Der Verbrennungsmotor

Description du moteur / PARTES DE UN MOTOR

[1] 2By MLARY 7RO U2~ PARYVTBOROY MLLA— (6] yo—757 : EmanrRASIAN,
HEERZRE, Glow Plug: Ignites the compressed air-fuel mixture.

Idle Adjustment Screw: Adjusts the carburetor opening when idling. Glihkerze: Die Glihkerze sorgt fur die Ziindung des Treibstoffgemisches.

Anschlagschraube fiir Leerlauf: Mechanische Justierung fir Leerlaufdrehzahl. Bougie a incandescence: provoque I'explosion du mélange

Vis de réglage du ralenti: regle I'ouverture du carburateur. air-carburant comprimé.

Tornillo de Ralenti: Regula la apertura del carburador al ralenti Buijia: El filamento se pone incandescente y provoca la combustion.
(2] 209 MLL/A—: BASOREFEL TV VY OEESRE . YAMILRY—5— TV Y%,

Throttle Lever: Adjusts amount of air-fuel mixture inflow and controls engine rpm. Recoil Starter: Starts the engine.

Drosselkiiken: Die Anlenkung des Drosselkiikens wird mit dem Gasservo verbunden. AnreiBstarter: Durch Ziehen am AnreiBstarter wird der Motor gestartet.

Levier de gaz: régle le mélnage air-carburant et définit le régime moteur. Tirrette de démarrage: assure le démarrage du moteur.

Mando de carburador: Regula la mezcla aire-combustible y las rpm del motor. Arrancador Manual: Arranca el motor.

(8] ¥v 7Ly~ MBI ERERERATENED, ZOBTIVIVD
EEEE 1Y ba—)l,
Carburetor: Mixes air and fuel appropriately to control engine running.
Vergaser: Der Vergaser regelt das Luft-Treibstoffgemisch.
Carburateur: mélange l'air et le carburant de maniére appropriée.
Carburador: Mezcla el aire y el combustible

(4] =k - BasoBORE RS,
Needle Valve: Adjusts the amount of fuel inflow for the mixture.
Diisennadel: Mit der Disennadel wird die Treibstoffmenge reguliert,
die der Motor erhalt.
Pointeau: regle l'arrivée d'essence dans le carburateur.
Aguja: Regula la cantidad de combustible

TH

[5] xo—@0@ERY U1 AO—KORAS - REOBEHE,
Idle Mixture Screw : Adjusts volume of air and fuel in mixture.
Leerlauf Diisennadel : Reguliert das Leerlaufgemisch
Vis de reprise: pour ajuster le volume d'air et de carburant dans le mélange.
Tornillo de baja: Ajusta el volumen de aire y combustible de la mezcla

4 N\
IVIVIBESRTERINTVWEY, FTARICHMEZTDE. TYIVRROUREZREBTER BRI ENHEDET,
Engines include many high-precision parts. If disassembling Le moteur est compose de nombreuses pieces de haure
engines carelessly, their original performance may be lost! precision. Si vous ne le demontez pas soigneusement.

- - . . les perrormances pourraient s'en ressentir!
Der Motor enthalt viele empfindliche Préazisionsteile. P P

Achten Sie beim Zerlegen und Zusammenbau darauf, Los motores incluyen piezas de mucha precision.
daB Sie alle Teile richtig montieren! Andernfalls kann NUNCA intente desmontarlo ya que podria ocasionar
der Motor beschédigt werden! dainos con la consiguiente pérdida de potencia.
. J

E{THIOF v / CHECKLIST BEFORE RUNNING / Die Checkliste vor dem Start / Points a verifier avant le demarrage / ANTES DE RODAR

O ERBEDDZHIFHDEEALMN? OX7Z5—P TRV A TZEOERICRAREHDEEAN?
O AN RALA—RICEIET EI M ? 0% - ZEROBHIIHDEIN? £, BRICEESNTWEIN?
e, TUREBYNICESTHDEIMN? OH—mR VYT —YFAL—XTERICEBELEIN?
OI77)—F—R@E20WTWEIH? O ETHRRRETIN?
Ffe. BNTEEERD UL TLWEEAN? OEL TEU/NY RTERIBHERZ L TVWSARVWEEAD?
O BRINA TDRE D P OUEIN. BEROTRIEH D ZEAN?
[J Ensure all screws are securely tightened. [ Assurez-vous que toutes les vis soient bien serrées.
[J Ensure all moving parts move without binding. [ Assurez-vous que les piéces en mouvement ne cognent rien.
Are they greased for non-binding movement? Sont elles bein graissées?

[J Installez un filtre a air. Assurez-ous qu'il soit propre.
[J Assurez-vous que les tubes d'arrivée d'essence soient correctement
installés et propres

[J Install an air cleaner. Ensure it is clean and not clogged.
[ Ensure the fuel lining is proof, with no cracks.

Ensure it is not clogged. [ Assurez-vous que I'échappement ne soit pas endommagé.
L] Ensure the muffler and exhaust are damage-free. [ Assurez-vous que les batteries soient bien chargées. Sont-elles bien fixées?
[J Ensure the radio batteries are fresh. [J Assurez-bous que les servos et leurs connections peuvent étre utilisés
Are they securely installed? sans rien cogner.
[ Ensure servos and linkages move without binding. [J Assurez-vous que la piste ou vous roule est sire.
O Ensure the area of operation is safe. O Assurez-vous que personne n'emploie la méme fréquence que vous
[ Ensure nobody is on your frequency at the same time. en meéme temps.
O L:Jberpr[]fen Sie, ob alle Schrauben festgezogen sind. ¢ Estan todos los tornillos bien fijados?
[J Uberpriifen Sie, ob alle beweglichen Teile leichtgéngig und an ¢ Se mueven todas las piezas suavemente?
den entsprechenden Stellen gefettet sind. ¢Esta el filtro de aire bien instalado? ¢ Esta limpio?

[J Ist der Luftfilter richtig montiert?
[J Achten Sie auf einen knickfreien Verlauf des Treibstoffschlauches im Modell.
[J Uberprufen Sie, ob der Auspuff fest am Motor montiert ist.

¢ Esta el tubo de combustible en perfectas condiciones?
Compruebe el escape

[ Uberpriifen Sie, ob die Akkus / Batterien fir die RC-Anlage geladen / frisch sind. Coloque las baterias cargadas en la emisora respetando la polaridad
[ Uberpriifen Sie, ob die Servoanlenkungen sich leichtgangig bewegen kénnen. Compruebe los horns de los servos y el varillaje

[J Achten Sie darauf, dass das Gelande fiir den Betrieb lhres Modells geeignet ist. Aasegurese que el area esta bien despejada

[ Achten Sie auf eine Frequenzkontrolle! Asegurese que nadie esta utilizando la misma frecuencia que usted.

39



T >I> D5 / ENGINE STARTING / Den Motor starten

Demarrage moteur / ARRANQUE DEL MOTOR

'S FROT HEDOBRFIEDTcH, RO EEZBTHEFDLIEE W,
WARNING ! In order to avoid accidents and personal injury, be sure to observe the following:
VORSICHT! Zur Unfall- und Sachschadenvermeidung, beachten Sie bitte folgendes:
ATTENTION ! Respectez les consignes suivantes afin de faire évoluer votre modeéle en toute sécurité:
AVISO'! Lea los siguientes consejos para prevenir posibles accidentes.
T UICHEE AN,

Fill in the fuel.
Beflllen Sie den Tank.
Versez le carburant.
Llene el depdsito de combustible
PV IRICTIIPRIVAASBVELSITERT %,
Ensure that dirt does not enter the fuel tank.
Achten Sie darauf, dass kein Schmutz in den Treibstoff gelangt.
Evitez que la poussiére ne s'introduise dans votre réservoir.
Tenga precaucion que no entre suciedad en el depdsito.

K =58 SEgoBEC2 1 v FEVNRS, P20y ML= RO—DORBICH Z2HHERT 5 &
First, switch on the transmitter and next, the receiver. Check if the throttle lever is in the idle position (slow).
Schalten Sie zuerst den Sender, dann den Empféanger ein. Achten Sie darauf, daf3 der Vergaser auf Leerlauf steht!
Allumez d'abord I'émetteur et ensuite, le récepteur. Verifiez si le levier de gaz est en polition neutre.
Conecte, en primer lugar la emisora, y luego el receptor. Compruebe que el mando de carburador esté en la posicion baja.

El-—r1zmz.
Adjust the needle valve.
Einstellung der Disennadel.
Réglage du pointeau
Ajuste de la aguja

Q- RIDPLEFEZETEILHD, (BFEHED)
Gently screw in the needle valve (clockwise rotation).
SchlieBen Sie vorsichtig die Disennadel (Drehen im Uhrzeigersinn).
Vissez complétement, et sans forcer,la vis de pointeau (dans le sens des aiguilles d'une montre) (1]
Apriete la aguja (sentido de las agujas del reloj) o

B I VIV VDOHAEESEICIEENEPDHD, (REFETEID) Refer to the engine instruction
manual and unscrew the needle valve as specified (counter clockwise rotation).
Ofnen Sie die Disennadel 1,5 Umdrehungen (Drehen gegen den Uhrzeigersinn).
Référez-vous aux instructions du manuel de montage et dévissez la vis de pointeau comme indiqué
(dans le sens ontraire des aiguilles d'une montre).
Lea el manual de instrucciones del motor y afloje la aguja.

4 E32 Ly —IC3% B, \ ‘
" *’V‘E#V7177 " TP —F—EALTEY TLY—E/TIIE,
Put some fuel into the carburetor. | | s
; ; ) JAAIWRE—5—%1E5EET,
Geben Sie etwas Treibstoff in den (REDEr Ty —E T =5, )

Vergaser ZOBRIFIU—F—EBNHET,
Mettre un peu de carburant dans | “Remove the air cleaner once, place your finger —
le carburateur. on the carburetor. Pull the recoil starter.
Asegurese que hay algo de (Fuel comes to the carburetor.) Replace the
air cleaner.

combustible en el carburador. *Luftfilter abnehmen, Vergaseréffnung mit dem Finger

vollstandig abdichten und den Anreil3starter betatigen,
bis Treibstoff zum Vergaser gelangt.
AbschlieBend den Luftfilter wieder montieren.

*Retirer le filtre a air puis, mettre le doigt sur le carburateur.
Tirer le démarreur. (Le carburant entre dans le carburateur.)
Replacer le filtre a air.

*Desmonte el filtro de aire, coloque el dedo en el carburador.
Tire del arrancador (El combustible entra en elcarburador).
Coloque el filtro de aire de nuevo.

> 7“1/9—6;%?’&*5}75‘7\0 fes. VIAILREY —5 —%2~3[0]
I & TYIYYARICRENTE DD, BBILYI BB,
Engine starting becomes easier when some fuel enters the carburetor and spreads through the engine after pulling the recoil starter
2 to 3 times.

Ziehen Sie den AnreiB3starter 2-3 mal durch, damit der Treibstoff in den Brennraum gelangt.
Le démarrage du moteur s'effectuera plus facilement quand le carburant sera dans le carburateur et sera répar dans le moteur
apres avoirtiré 2 ou 3 fois la terette de démarrage.

El arranque del motor es mas sencillo cuando hay algo de combustible en el carburador y entra en el motor después
de haber tirado del arrancador 2 6 3 veces.

40




Bosoc—rzonc,
Connect the glow plug heater.

SchlieBen Sie den Gliihkerzenakku an die Glihkerze an.
Connectez le chauffe-bougie.
Conecte la pinza de bujia

6 EDDEI
Start the engine
Anlassen des Motors
Démarrez le moteur
Arranque el motor

Q XEBOZOY MM LZE EFREILYPT T2,
Engine starting becomes easier when raising the throttle trim.
Offnen Sie das Drosselkiiken im Vergaser wie dargestellt tiber die Gastrimmung am Sender.
Le démarrage du moteur se fait plus facilement si vous levez le stick de gaz.
El arranque sera mas sencillo cuando suba un poco el trim de aceleracion.

28vY MLRY A
Throttle Trim
Gastrimmung
Stick de gaz

Trim gas

@ TROFETIY IV ERET 3,
Start the engine in either of the following ways:
Starten Sie den Motor auf eine der dargestellten Arten.
Démarrez le moteur comme indiqué ci-dessous:
Arranque el motor de una de las siguientes formas:

UIAAILAY—5—
Recoil Starter

AnreiBstarter TN NV RRY—45—
Tirette de démarrage ZQStyrt /I—g V72 Starter
Arrancador manual éata(ratlé)o;()x Anlasser
. Banc de démarrage Er?ranna::ggg:
TN [e—— Caja arrancadora
v rESEST 3,

Run the engine up.

Das Einstellen des Motors.
Augmentez le regime moteur.
Acelere el motor

Q A0V NLRTF 1y EDLETFTIVYVERD B,
Move the throttle control a little up to enhance engine run up.
Geben Sie etwas Gas, nachdem der Motor angesprungen ist.
Levez le stick de gaz pour accroitre le regime moteur.
Acelere un poco.

A0y MVRT 4 v 7
Throttle Stick
GasknUppel
Stick de gaz
Stick de gas

B I IVOEEBEIRELLS, ROV MLAT sy 2 EROY MLNUAZRLT, 757E— 2 TT,
When rpm become stable, lower the throttle control and trim, and disconnect the glow plug heater.
10 Sekunden nach dem Anspringen des Motors kann der Gliihkerzenakku entfernt werden.
Quand le régime moteur se stabilise,baissez le stick de gaz et déconnectez le chauffe-bougie.
Cuando las revoluciones se estabilicen, baje un poco el trim de gas y desconecte el calentador de bujias.

41




Bl vvsiwacsar—ru—r—s40T $vILI— TS 25,
For stopping the engine, squeeze the air cleaner.
Zum Stoppen des Motors wird der Luftfilter zusammengedriickt.
Pour arréter le moteur,exercez une pression sur le filtre a air.
Para detener el motor, apriete el filtro de aire.

FITDOT, PIFEZLAVWLSTRITERLTLIES W,
ey The engine and muffler get hot! Do not touch
=7 them during and right after operation!
WARNING Der Motor und der Auspuff werden sehr heiB.
VORSICHT Nicht beriihren, Verletzungsgefahr!
ATTENTION Le moteur et I'echappement sont tres chauds!
ATENCION  Ne les touchez pas pendant ou juste aprés I'utilisation.
El motor y el escape se calientan durante el
funcionamiento. No los toque hasta que se hayan enfriado.

i BBBROIYI VAR, YT77—1EF. BRICE>TW

Bl oo oo SEH %EROECR T Y 7575,
After stopping the engine, first switch off the receiver, then the transmitter.
Nach Abstellen des Motors erst den Empfénger, dann den Sender ausschalten.
Aprés avoir arrété le moteur, éteignez d'abord le récepteur,

ensuite I'émetteur.
Una vez parado el motor, desconecte en primer lugar el receptor
y luego la emisora.

7L —7 4> I BREAK IN/Lassen Sie den Motor einlaufen / Rodage / RODAJE

TL—va4veid. FILWIYIYVDEBSUEGDIETY, JL—JAYVERIBROBVWEIY I VICEBACIDEDSRWHIC,
Q@I CIKIVIVMREMVWTLRWVWET, TVIVERFESEEZLDICLTL—I 1V RBBTTo>TILE,
The break-in is necessary to "prepare" brandnew engines to regular and smooth running! If you fail to break-in an engine, the lubricating
oil inside does not circulate and the engine will be caked with burns; running becomes difficult and engine life is shortened.
Neue Motoren mussen generell eingelaufen werden. Ohne diese Einlaufphase entwickeln die Motoren nicht ihre volle Leistung und
lassen sich nur schwer einstellen. Es besteht eine erhebliche Beschadigungsgefahr des Motors.
Le rodage est nécessaire pour préparer les nouveaux moteurs a une utilisation réguliére et sans problémes. Si vous ne rodez pas votre moteur,
le graissage de votre moteur ne se fera pas correctement. L'utilisation sera difficile et la durée de vie de votre moteur en sera raccourcie.
El rodaje es necesario para preparar los motores nuevos y para que desarrollen un funcionamiento correcto. Si el rodaje no es
realizado correctamente, el motor podria resultar dafado.

TL—014vhiE, TYYYDEEE EIFTEDEHRESMAEORRICHEDETDOTIERLTIRLI W,
FE During the break-in, do not operate the engine with high rpm! Serious damage may be the result.
CAUTION Wéhrend der Einlaufphase muss der Motor sehr fett eingestellt sein. Vermeiden Sie hohe Drehzahlen,
A WICHTIG Beschadigungsgefahr!
ATTENTION Pendant le rodage,ne faites pas monter le moteur en régime. Les conséquences pourraient étre graves!
ATENCION Durante el rodaje, no haga funcionar su motor a altas rpm ya que podria resultar dafiado. Tampoco apriete
demasiado la aguja.

B rosrsnnanticsze<,
Place the car on top of a stand with the wheels aloof from the ground.
Bocken Sie das Fahrzeug so auf, dafB3 sich alle Rader frei drehen kénnen.
Placez votre modele sur un support, les roues n‘ayant pas
de contact avec le sol.
Coloque el modelo encima de un soporte de manera que las
ruedas no toquen el suelo.
A v ons oFEcIy Y ERET 5,
Start the engine as specified in the chapter < ENGINE STARTING >.
Starten Sie den Motor, wie zuvor beschrieben.
Démarrez le moteur comme indiqué dans le chapitre
'DEMARRAGE DU MOTEUR'
Arranque el motor tal y como se explica en "Arranque del Motor".

PRAOY NLAT« v 1 AO—DAIE,
Move the throttle control to slow.
Lassen Sie den Motor mit mittlerer Drehzahl und fetter Einstellung laufen.
Baissez le stick de gaz.
Coloque el stick de gas en la posicion baja
PAAYRNILRNUL ZVIVUDNEFERSBVWEEIC EFTE L,
Move the throttle trim up, ensuring the engine will not stall.
Kontrollieren Sie die Drehzahl am GasknUppel.
Relevez le stick de gaz, pour que le moteur ne cale pas.
Mueva el trim de gas hacia arriba de manera que el motor no se cale.

COR. Z—RIVIZBRBILMEBLNS UHTEBVNKLSICL TS L,
At this moment, do not tighten the needle valve any further.

Regeln Sie mit der Dusennadel den Motor so ein, dass er sehr fett lauft.
A ce moment, ne serrez plus le pointeau.

No apriete mas la aguja

42



Eliﬁéﬁ@ﬁ%ﬁb—ﬁ%y%ﬁwéovay%mtb%obbﬁiﬁéﬁ\
10~20" 9D2=—R)ILELOH T,

Next, continue performing the break-in while running the car. Always screw in Ne;me';,)abwe
the needle valve 10 to 20° at a time in order not to damage the engine. Disennadel
Lassen Sie nun den Motor beim Betrieb des Modells weiter einlaufen. Pointeau
SchlieBen Sie die Dusennadel mit jeder Tankflllung in kleien Schritten, Aguja

bis der Motor seine volle Leistung abgibt.

Ensuite,continuez le rodage en faisant évoluer votre modéle.
Revissez le pointeau de 10 a 20° chaque fois,
pour ne pas abimer votre moteur.

Continue con el rodaje rodando con el modelo. Siempre apriete
la aguja 10° a 20° cada vez para no danar el motor.

B o5 rmEsiflesTL—o1 VBT,
Run the engine 10 tanks to complete the break-in.
Nach 10 Tankfullungen ist der Einlaufprozef3 vollendet.
Pour terminer le rodage,faites évoluer votre modele ainsi pendant 10 pleins.
Consuma 10 depdsitos para completar el rodaje.

B escro-—rBeRgEEERIC LTS,

INEDRELLH L EA—N—E—FDEREBZD £,

The needle valve setting for normal engine running lies between 2 turns screwed out from closed position.
Screwing it further in ,excessive heat may be generated.

Die Dusennadeleinstellung fur den normalen Betrieb des Motors liegt bei ca. 1,4 Umdrehungen.

Dévisser le pointeau d'environ 2 tours (apres l'avoir vissé complétement) pour obtenir un réglage normal du moteur.
D'autres réglages peuvent entrainer une surchauffe du moteur.

El ajuste 6ptimo para un funcionamiento correcto esta entre 2 de vuelta aflojada desde la posicién de cerrado. Si intenta apretarla
mas, podria dafar el motor.

TV V§A% / ENGINE ADJUSTMENT / Motoreinstellung / REGLAGE MOTEUR / AJUSTE DEL MOTOR

O 7L—v1orirTLhS I oEcHEEL < REW,

Adjust in the order and ﬂ once the break-in is completed. —— Rk

Stellen Sie den Motor nach Punkt und ﬂ ein. Needle Valve

Le rodage terminé, suivez les instructions suivantes: Disennadel

A | ord letado el rodaj Py
juste enelorden  a [P una vez completado el rodaje Aguia

H - rusz Esesson)
Needle Valve Adjustment (Maximum rpm Adjustment)
Einstellung der Diisennadel fir Vollgasbereich.
Réglage a haut régime.
Ajuste de la aguja (Ajuste de las rpm maximas)

@ 'TVIVVOHRH DFIBEBTIVIYVEREL, BEEETIEET,
Start the engine as explained in the chapter <ENGINE STARTING> and run your car.
Starten Sie den Motor.
Faites démarrer votre moteur comme indiqué dand le chapitre ' DEMARRAGE DU MOTEUR'
et faites évoluer votre modéle.
Arranque el motor tal y como se explica en <ARRANQUE DEL MOTOR>

O ERTAOY MNLRAT Y I ENAICLIEBOEDAY—RERBET, =—RILE10~20" FOLHIHE, RE— R EASTESE
o BRAE—RPESNZFAN. Z—RILORRUIETY,
Watch the speed of your car running down a straight with the throttle control moved to high. When screwing in the needle valve 10°~20°,
speed increases. When your car's speed reaches the peak, the needle valve setting is optimal.

Beobachten Sie |hr Modell bei Vollgas auf der Rennstrecke. Je weiter Sie die Disennadel schlieBen, desto hoher dreht der Motor und
umso schneller fahrt Ihr Fahrzeug. Wenn die maximale Geschwindigkeit erreicht ist, ist der Motor optimal eingestellt. Achten Sie darauf,
dass der Motor immer noch eine leichte Rauchfahne zieht bei Vollgas.

Faites évoluer votre modele sur une pente en ligne droite en placant le stick de gaz vers le haut. En resserrant le pointeau de 10 a 20, la
vitesse augmente. Quand vous aurez atteint la vitesse maximum, le réglage du pointeau sera optimal.

Vigile su modelo mientras ruede en linea recta con el gatillo apretado al maximo. Al apretar la aguja 10°~20°, la velocidad se incrementa.
Cuando observe que su modelo alcanza el maximo, el ajuste de la aguja sera el éptimo.

O FhsIsiLHITE, TVIVOHRNRIBRBoD, RE—RIPBRFNSEETEET, TOFFETERITDE. Ty
VMMENTULERWET, I<SIEZ—RILZEDZH TSV, Z—RILORRBAMUBEMNS510~20" 2HMABEN. BEETOMETY .
When screwing the needle valve further in, exhausts become in-visible and rpm decrease. Running the engine with this setting damages
the engine. Immediately unscrew the needle valve. Note that for normal running, the needle valve is screwed out 10°~20° from the
valve's optimal setting position.

Wenn Sie den Motor zu mager einstellen, verschwindet die Rauchfahne und lhr Motor Gberhitzt, die Drehzahl fallt ab.
En continuant a serrer la pointeau, les fumées d'échappement disparaissent et la vitesse diminue. Utiliser votre moteur dans ces
conditions pourrait 'endommager. Dévissez immédiatement le pointeau. Notez que pour un usage normal, le pointeau doit étre dévissé de

10 a 20° de son réglage optimal.

Si aprieta la aguja mas, las rpm decreceran. Correr con este ajuste dafara el motor. Afloje inmediatamente la aguja. Para un
funcionamiento normal, la aguja debera estar 10°~20° aflojada desde la posicion optima.

43



A xovtuzky 72001~ (74 KU D UEEEOBER)
Idle Adjustment Screw (Idling rom Adjustment)
Einstellung der Diisennadel fiir Leerlaufbereich.
Réglage du ralenti.
Ajuste del Tornillo de ralenti

PROY NLAT 1y 7IFHILICL THET 2,
Adjust with throttle control in neutral.
Stellen Sie den Gasknuppel auf Leerlauf.
Placez la commande de gaz en position neutre.
Ajuste con el mando de gas en neutro.

POy MLRT 4y IDHFILDORE. TL—FZ2hEHRTH

EHNEDRIBWLSICHEBLET,

When the throttle control is in neutral, the car does not
speed off even when not applying the brakes.

Die Einstellung ist optimal, wenn das Fahrzeug ohne Bremse
stehen bleibt und der Motor im Leerlauf nicht ausgeht.

Si la commande est au neutre,la vitesse ne diminue pas
méme si on actionne le frein.

Al estar el mando de gas en posicién neutral, el modelo no

debera moverse.

O—BOETIRDb 157 v IS BREERW\WTLLEE L,

OB ZIREESTBI VIV EBRHLED DRBZFEVNE 2,
(REIDESTVWBERBITY I VUABEILICK KBDET, )

OFEYIYIYYOFENZ, ShWced,

[ Before putting your car aside, draw out any fuel from the tank.

L1 Next, restart the engine to combust remaining fuel. Leaving fuel
inside the engine will make engine starting difficult.

[J Wipe off dirt and oil.

[J Check all parts for screw looseness.

[J Grease all moving parts.

] Disconnect the receiver batteries.

[ Entfernen Sie nach dem Betrieb samtliche Treibstoffreste aus
dem Tank.

[] Starten Sie nochmals den Motor um den restlichen Treibstoff aus der
Leitung aufzubrauchen. Lassen Sie niemals Treibstoffreste im Tank!

(] Entfernen Sie samtliche Verbrennungsriickstande vom Modell.

O Uberpriifen Sie alle Schrauben auf festen Sitz.

] Bewegliche Teile wenn nétig mit Fett nachschmieren.

[J Entfernen Sie den Akku aus dem Modell.

)V N =%~ A T IOHIREL TULRLY,

H
\

*vTLY—OREETR.,

F—IN—F 33—,

Schraube 1/4 Umdrehung hineindrehen.

F v T LY —ICBEIAMT o TUVRL,

20V MLAKNY TR YU 2—

Idle Adjustment Screw
Anschlagschraube fiir Leerlaufdrehzahl
Vis de ralenti

Tornillo de ralenti

kv
Neutral
Leerlauf
Neutre
Neutral

ENEDHLTULE S,
The car rolls forward.
Das Modell rollt vorwarts.
La voiture avance.

IVIVHIEFE->TUES,
The engine stalls.
Der Motor geht aus.
Le moteur cale.

El motor se cala Se acelera
1/8~1/4EE9TDULH B, 1/8~1/4EEES D B8 %,

Unscrew in 1/8~1/4 turns.
Schraube 1/4 Umdrehung herausdrehen.
Devissez d'1/8-1/4 de tour.
Afloje 1/8~1/4

Screw in 1/8~1/4 turns.

Vissez d'un 1/8-1/4 de tour.
Apriete 1/8~1/4

ETEDF AN / MAINTENANCE / Wartung / MAINTENANCE / MANTENIMIENTO

OERDDBATRWHEREEF Y 7 LTS,
OEEREICT U RZED XS,
OEHANYTY—RBEITLTEEEL LS,

[ Videz votre réservoir aprés utilisation.

[J Ensuite,redémarrez le moteur afin de brdler le carburant restant
dans le moteur Si vous laissez du carburant dans le moteur,
les démarrages ultérieurs seront plus difficiles.

[J Nettoyez la poussiere et I'huile.

[ Vérifez si toures les vis et écrous sont bien serrés.

[] Graissez toutes les piéces en mouvement.

[J] Déconnectez les batteries du récepteur.

L] Antes de guardar el coche, vacie todo el combustible del depdsito

L] Arranque el motor para eliminar el combustible sobrante

[J Limpie la suciedad y el polvo

[J Asegurese que no penetran piedras ni arena en las partes moéviles

[ Si observa que el modelo funciona correctamente, pare
inmediatamente y solucione el problema antes de correr de nuevo.

[ Desconecte el receptor y luego la bateria.

R ? & RSHIIC

Vay,
XK

OFa—2oRT>EHLU. Fv I L5 —IcE

ZiEDo
—— [ 7257 —rDIEULULKLEHRINTLWDHOHER

9 Do

O 7S5 7be—hDEMEFHFULWEBEZHEDS,

B/ T U —DBEIEFET 2.
FLUWT ST &MY B,
SMEAEAERLIHGH BOI—EFXFvILY—%
AEEIT D,

0O
O

O

UAAILREY —5F —hH ————

(I VHITBEINAD TETWND, )

TSUEEFT L. MEDHAL ABZETY D
TILRE—5—%3|<,

FLCLUhER>TUERS,

ST 7R, L— U O ILRY —F —DikE, O UOTMIILRY —5 —DEERBICDW\WTIE, 1—
H—HEREICHBEVEDELIES L,
— BREIMA S TULVRL, O el Emgmely > oIl AN .
— BB T LY —. TFIYU—F—N OB Za0ILY—. TFOY—F—%E5FT
DE-STWB, Do FTicld. FFLUWY EIBT B,
T Eh D HN | A —/XN—EbE—kLTW3, 0 Z>INESZTHhS, FvIJLY—D=—

IL7ZR30° B BHH T (REFTEID) BET I Y
AN PRI

75T DTRE.,
*rTLEY—DEERE,

FLWIT ST ERMY 5,
RIAEZRFEA DOI—EFvrILY—ZH
I B,

od

44




THE ENGINE DOES NOT START OR IMMEDIATELY STALLS / Der Motor zuendet nicht oder geht sofort wieder aus

Le moteur ne demarre pas ou cale immediatement / EL MOTOR NO ARRANCA/SE PARA INMEDIATAMENTE

PROBLEM CAUSE TO SOLVE

— Fuel does not get into the carburetor. J Push the primer button for priming the carburetor.

Der Motor bekommt keinen Treibstoff Driicken Sie den Pumpknopf, um Treibstoff zu fordern.

Le carburant n'arrive pas au carburateur Pressez sur un bouton d'amoucage

El combustible no llega al carburador Pulse el botén de cebado
The engine does not start. —————— The glow plug is not heated. —————————— ] Check if the glow plug heater is correctly connected.
Der Motor sprlngt nicht an Die Gluhkerze glaht nicht Uberpri]fen Sie den Anschlu3 des Glihkerzenakkus
Le moteur ne démarre pas La bougie ne chauffe pas Verifiez le chauffe bougie
El motor no arranca La bujia no se pone incandescente

Compruebe que la bujia esta correctamente enroscada

— [ Replace with fresh batteries or recharge the Ni-Cd

L Wrong carburetor setting. battery. i
Falsche Vergasereinstellung Laden Sie den Glihkerzenakku auf.
Mauvais reglage du carburateur Rechargez ou remplacez I'accu de chauffe bougie
Mal ajuste del carburador Coloque baterias cargadas en el chispo

— [ Replace with a new glow plug.
Tauschen Sie die Gluhkerze.
Remplacez la bougie

Instale una bujia nueva

[J Read the instruction manual again and reset.
Nehmen Sie erneut die Grundeinstellung vor.

Relisez le chapitre concernant les réglages du
carburateur.

Vuelva a leer el manual de instrucciones

Overchoked. J Remove the glow plug and vigorously pull the recoil
(The cylinder is flooded with fuel.) starter to expel excess fuel.
Der Brennraum ist mit Treibstoff gefilllt. Schrauben Sie die Gliihkerze heraus und ziehen Sie
The recoil starter is difficult to pull. Le cylindre est plein de carburant. den AnreiBstarter kraftig durch, damit tiberschussiger
Der Anrei3starter 143t sich Ahogado Treibstoff austritt.
nicht betéatigen. Cilindro inundado de combustible Enlevez la bougie et tirez le démarreur pour expulser
La tirette de demarreur resiste. . . I'excédent.
Dificultad para tirar del arrancador The recoil starter is damaged. Desenrosque la buijia y tire del arrancador
manual Der Anrei3starter ist defekt. vigorosamente para eliminar el combustible

Le systéeme est endommagé.

Arrancador dahado [] Replace with a new recoil starter.

Tauschen Sie den Anreif3starter aus.
Remplacez la tirette.
Instale un arrancador nuevo

—— No fuel. O Fill in fuel.
Motor hat keinen Treibstoff. Betanken Sie das Modell.
Pas de carburant. Remplissez se réservoir.
No hay combustible Llene el depésito de combustible
—— The fuel filter and air cleaner are clogged. — [ Clean the fuel filter and air cleaner, or replace them.
Treibstoff- oder Luftfilter sind verschmutzt. Reinigen Sie Luft- und Treibstoffilter.
Th . b Le filtre a air et/ou a carburant sont bouchés Nettoyez les filtres ou remplacez-les.
The engine starts but Filtros de combustible y aire sucios Limpiar los filtros o cambiarlos
immediately stalls.
Der Motor springt an und
geht wieder aus. —— Overheated. [J Thoroughly cool the engine, unscrew the needle valve
Lemoteur demarre mais Motor Uiberhitzt. 30° and start the engine again.
cale immediatement. Température trop élevée Lassen Sie den Motor abkuhlen, stellen Sie die
El . ' Dusennadel etwas fetter.
motor arranca pero se para Sobrecalentamiento

acto seguido Laissez le moteur refroidir, dévissez le pointeau d'1/4
de tour et redémarrez.

The glow plug is defective. Deje que el motor se enfrie, afloje la aguja 30° y
Gllhkerze defekt. —L arranque el motor de nuevo
(]

La bougie est morte. Replace with a new glow plug.

Bujia defectuosa. Tauschen Sie die Gluhkerze.
Remplacez la bougie.
L Wrong carburetor setting. Instale una bujia nueva
Falsche Vergasereinstellung. [J Read the instruction manual again and reset.
Mauvais réglage du carbu. Nehmen Sie erneut die Grundeinstellung vor.
Carburador mal ajustado Relisez le chapitre concernant les réglages de

carburation.
Vuelva a consultar el manual de instrucciones

45



@ »HiEK

EXPLODED VIEW
EXPLOSIONSZEICHNUNG
VUE ECLATEE
DESPIECE

) 961SSBL
\\1. _

&)

@D~
i) -
V 2
=/ VZ04
84 vzo23
@B vzoas

(00 97016
98) 97016

0

©0p000000

© Copyright 2008 KYOSHO CORPORATION / 254 Wi or i #5 54

@) vz302 A=

=7

—E/I—YERFEL TLVRWER@DH D F T, o @) 97006
Note that some parts are not sold as spare parts! o WO0151
Vorsicht! Einige Teile sind nicht als Ersatzteile erhaltlich! : g
Attention! Quelques pieces ne sont pas a acheter comme piéces de rechange! T
jAtencion! Algunas de las piezas no se venden por separado .

(046 96183BL VZ043B

@

.............. _—

P @) 97006
— M VZ043B

R

j Q

<

VZ048

“Ye @50 vZ045

BRG008 % w LA43
vZ219 (PR
&) -

\ VZ306 A d _
@) ORGOSBK\ @ vzoss .

vzors—_ &\ o 1% ®
VZ013 % . =3
92051 @ BRGO14@ * G vz206 %) vso1sé

\: ® :
N § X !
Y 1284 VSO154@

5%7 2)VZ201 B vaous @
5\

@
774 vso16<ﬂ
AY
1
1
1

O \\ \\ \\\ ‘
oo \\FZ74%\ \\\ @8 vz206
N Q™
9 @ —@®BRcoos

@ vz206 vzo44

N ~

VZ223

VZH001BK (75)

R
BRGOOB—@\\ i g

7
‘ @“//f@l

RN

VZ048

ORGO03BK

@) vzo19
92051

(6 vz204
VZW020-01

- ORGO5
VZ209B "
VZ048

N,
{9vz113-61B
s (1) vzos3 )
\\ ;

@( @\)71 188

@ 97004@

@) vz214-15 @

VZ115-20 @

@ vz053 @
VZ053 @

BRGO11—\@ =

VZ114-56C

()vswo30-01 f
W, /
;

/

BRGooeJ©\ © @

@,@—@ FM361

N

Ry Q) vVZo44
&) vswo30-01

VZ012

ORGO05

/
&
oy
VZ204 @‘% @® vz219
S A 92051

BRGOOS@

®0 vz219 @O

e VZ048
- N ORGOSBK @ @
-7 AN -
e \W 1
_ @) vz209B vzods : i @) vz210B :
VS023 :—6\'\|‘ g _ @ VZ210B
¢ @) vzo57

@
LTl
== @ BReo0e O, _B) vz044
- \

VZH001BK @)

'@
({® BRGO14

__afO—@) 1284 PR

a \
VZ013 / 92051

(.. W0202

Cr = @

N g AN
N TN N
s @Fz7a—
— N A
= AY N\
AY
Ay

'@ V-ONE S3 Evo.

46

47



K=Y
Part Names
VRN CE VAN DINTY

AR (F—No.& A%)
Quantity

e R A | Ak
(Biad) |FHE

)
V8015 | 5ervo Saver Shatt Set (A) | 8 & @ x 1 525
PRt N\=yv 7 My b (B)
V8016 5ervo Saver Shaft Set (B) @ x1 368
2> TS0 TR
VS023| §iying Shaft @ x 2 630
7514 A =L (0S.IVY V)
V8057 Flywheel (for O.S. Engine) & x 1 1050
VSWO030| 2xE=K779F27") % ()7 MaStsE)
01| 2Spee Cuth Sprng (Sot For Gs15) | X 2 263
T7EFVEY b
VZ012| pifferential Gear Set x4 x8| 945
RA—=IL¥v Tk )
VZ013| Wheel Shaft ®x2 630
ILAYT =LV I=(T797)
VZ022BK| rethane Foam Bumper (Black) x 1 420
Ty I—~IR @@
VZ043B| Genter Mount ® @ < 1 @)x2| 420
R -ty OO®OW
VZ044 | Servo Saver Set 6 o) 6 0B 35 420
@ @ @) ) &) B x 2
x4 B)x =1
5 S GBx1 GBx1 GHx1
"VIN—RT—t v
VZ045 Shock Stay Set BE x1 525
Iy RR—X @) @) @ x 1
VZ048| Rigid Base Wx8 @ ®xLRE2 | 20
2x11mmE > 1
2x11mm Pin
2x18mmE > X 1
2x18mm Pin
TRy T
VZ051| \jiddle Shaft x1 420
X140y k¥ + 7 b (GXR15)
VZ052 | pijot Shaft (GXR15) | DX 1 420
75y FNRIL
VZ053 @1 61 ¢ x 1 840
Clutch Bell
NZR—=JLRtv K~ 3x25mmb X
VZ054 Manifold Set @B @ x 1 3x25mm Sorew X 2| 1785
22E=RTY I A RILT -
VZ055 2-Speed Oneway Holder @ x1 1155
A0y~ 7 b (GS15R) |
V2056 | pilot Shaft (GS15R) x1 420
Oy REevk 3x45mmOw R
VZ057 | Rog Set 3x45mmRod X2 315
3x38mmOw K <1
3x38mm Rod
4x20mmt v hER >
4x20mm Set Screw
N7 7—Av R (L=48.5) 4
VZ058 | \1ifier Rod (L=48.5) x3 315
70+ v7)L7—L4(RRR)
VZ201 | £ront Knuckle Arm (RRR) | D @ X 1 630
'J47/\7 (RRR)
VZ202| Rear Hub (RRR) @x2 630
7—U—tv K~ (RRR)|[@BG®@M®@x 1
VZ203| pyjiey Set (RRR) ® D x2 630
2x6mmt T E R 4
2x6mm Flat Head Screw X
777—J—% v~ (RRR) |9 49 @ 16D x 1
VZ204 | pyferential Pulley Set (RRR) | (& x 2 945
2.6x8mm TPHZ E' R
2.6x8mm Seff-Tapping Flat Head Screw X
2x6mmt T E R 4
2x6mm Flat Head Screw X
70> kLY A K (RRR)
VZ205| Eront Bulkhead (RRR) | 0@ @)@ x 1 630
7OV NFA7-Lty ~ (RRR) | @ @) 25 @) x 2
VZ206 Front Suspension Arm Set (RRR)| @7) @8) x 4 630
UL~y R (RRREVO)
VZ209B| Rear Buikhead (RRR EVO)| 4D @ x 1 630
¥4 27—-L%t Y b (RRR)
VZ210B | Regr Suspension Arm Set (RRR) ®@x2 x4 735
VZ214 | 13®=+1 (0.8M/15T) (RRR)
5 | 15t Gear (0.8M/15T) (RRR)| & 1 525
F7Va4vhk(12)
VZ219| pifferential Joint (12) x2 630
7L —*7+ 2729 (RRR)
VZ220 | Brake Disk 29 (RRR) | &V * 1 315
V7221 s5mmR X k (RRR) X2 420

5mm Post (RRR)

210

—7
(#r)

SPARE PARTS (1)

K=Y
Part Names

% FOR JAPANESE MARKET ONLY.

AA (F—No.& A%)
Quantity

S E A | de s

(i)

70YMA7=% Y+ 7 76 (RRR) EUYY (E25)
VZ222 | o | oner Suspention Shatt 76 (RRR) x2 E-ring (E2.5) X 2 630
TAYNT Y= 2y 7 M3 (RRR)
VZ223 | oy Upper Suspention Shaft 43 (RRR) x2 525
J¥O7—%2Y+7852(RR)
VZ224 | Roa Lower Suspention Shat 52 (RR) | €9 X 2 525
JL—%y+7 bty (RRR)
VZ2298| grae Shaft Set (RRR) | 8 @ x 1 318
K51 7~)L~189 (RRR)
VZ232| prive Belt 189 (RRR) x1 735
K<+ 7L ~384 (RRR)
VZ233| Drive Belt 384 (RRR) | ¥ 1 945
RS+ 7~JL 180 (RRR)
VZ234| Drive Belt 180 (RRR) x1 735
XHh7L—h
VZ301 | Radio Plate @ x 1 525
Ry T ZAIN—t Y~
VZ302 Box Cover Set BB x 1 420
o —t vy~ @0 &) €9 @) @9 @ x 1
VZ303 Iiu/rpper Set Q0 e Q) Qh x 2 420
VI I—
VZ304 | {pain Chassis @ x 1 3150
XAV Tk )
VZ305| {1ain Shaft x 1 1050
TAVRZAVT Y7 T b (=485
VZ306 | Front Swing Shaft (L=48.5) x2 630
AR=YF V)=t y bk
VZ3O7 | (5o 7o A Mt 2y b : @ % % é x2 | 1785
Sports Shock Set
(with Dial Adjustment / 2 Set)| & & x 2
VZ307 | FY1\=r=28&T71\=Y 1y b
-01 | Shock Case & Plastic Parts Set @ & X2 525
VZ113 | 12/ (0.8M-61T) (RREvo)
-61B | st Spur Gear (0.8161T) (RREvo.) | 9 X 1 420
VZ114 | 282/0-%1 (0.8M-56T) (RR Evo.)
-56C | 2nd Spur Gear (08-561) (AR Evo.) | & X 1 788
VZ115 [ 1ZALET (08020T) (RR EvoJFW0s) |
-20 1st BeHGea F{08-207) (RR Evo,Fs) | (49 % 1 525
Jb (6K AR~ K74 N { 24mm)
VZHoo!W Wheel (6-spoke White / 24mm) | &0 X 2 420
VZH001| A =)l (6K A7~ K74 b 24mm)
-8W Wheel (6-spoke White / 24mm)| £ X 8 1050
I (6K AR~ 7797 { 24mm)
VZHOO1BK Wheel (6-spoke Black / 24mm) Wx2 420
Jb (6% A%~ 7= { 24mm)
VZHO0IGR Wheel (6-spoke Green / 24mm) Wx2 420
VZW020| F 7T — A —L
-01 | Diff. Case Seal x4 368
6.8mmAF—JLR—)L
W0202| 5'gmm Steel Ball x 10 735
Y=JURRT ) V7 (6x12x4)
BRGO0G | Shield Bearing (6x12x4) | T X 2 1050
I=LRRTY VY (12x18x4)
BRGO0B | Spyigiq Bearing (12x18xd)| @ X 2 1890
Y=)LRRF7Y V7 (8x12x3.5)
BRGO™1| Shield Bearing (8x12x3.5)| @ X 2 1050
Y=L RRT7Y >4 (10x15x4)
BRGO14| Spyigid Bearing (10x15x4)| @ X 2 1260
2BV a—tv b
FM360| 514 Shoe Set B @ x2 840
2.6x12mmF v TEX 2
2.6x12mm Cap Screw X
2y 1 —RILY — 4xdmmtzy NEZ
FM361 2nd Shoe Holder @ x1 dx4mm Set Screw X 1 525
ImmEOR—
FZ74 | 9mm Pillow Ball x3 263
5.8mmM—J/L TV R
LA43 | 5'8mm Ball End @x12 315
OV (PITZvY)
0Y > (P5)
IIvFa—
UM210| &jitch Shoe Mx1 1470
Yo=Y Z My ){—(2mm)
Wo151 Linkage Stopper (2mm) Wx10 683
5.8mmEOR—
1284 | 5'8mm Pillow Ball x8 210
h7=Ab797(8177v7)
1700BK| Color Strap (S / Black) | X 18 189
N7=ANI9yTMITF97)
1701BK| Color Strap (M / Black) @ x18 263

FHA
210

—
(#ir)

48




=YY%
Part Names
HhZ>—7>5+(A)

ZARTIN—Y (2)

A& (F—No.& A%)
Quantity

S E
()

1705 | Cojor Antenna (White) | @ X 6 525
1879 ITOEL?y grléa;;e x 1 158
1916 | Zxiomm f\(/lgélbsushing @x10 420
6591 l\ju?ﬂzgf;fe}tf vh x5 210
892722 v?lgg/sz;\ 7 @x2 420
740168| G gIErE,ﬁe/ @ x 1 13650
92013 ﬂ%fs&?éﬁ’ ¥ |@x2 210
s018M L& e EMZJ&//;;Q)) ®x2 1260
92028 | A Comner | | BD@®x1 420
52023-1| 7 Gioaner Sponge ~ | %3 315
520232| Siert A Gloaner Gover | ® B 210
92032 | A n ot Gy | @ X2 315
92051 | Sx1 1M G @ x 10 315

KX
FHE
210

(#2)

SPARE PARTS (2)

K=Y %
Part Names

| A

* FOR JAPANESE MARKET ONLY.

Quantity

A (F—No.E A |k Ef

()

92301 g’;ﬁi:eﬂ;gﬁc @ x 1 1050
526018 Niter Jomi pe | DX 2 840
92638 énzp‘ypﬁtv @x 10 210
92696 | Z IR TV FIWU K @y yo 315
92971 | diont ek Tuned utler | DR DB@x1 | 1260
92985 fﬂ\;dpg;gk;fiziﬁg: 7| @xa 420
OB | G Slone s e 009 B * 2 578
97001 | et st oo ® % 2 630
97004 | Z 77 ge’:r’;; *7 | @x1 630
97006 ﬂn\fa”;e_ e )@2" s 1365

3x3mmt v hEX 4

3x3mm Set Screw
97015 |1 e s | X 1 S x| 263
97016 gr‘oiy‘le%t/ h x2 @x 4 420

KX
FHE
210

—7
(#)

Fv MNOBRO—IMITIEART =Y EUTRFTFL TWEBWYIDHDET . RETRATYa VA=V ERTLTVWEITDTEEVWRDHI LS,
Some of the parts included are not available as spare parts. Purchase optional parts instead.

49




K=Y
Part Names

A7 a3y )X\—=v (1)

WA (F—No.& A | K EAM [FFHwE
(Bad) |FHE

Quantity

AZNR=YNZAAVTIv TN | UTE
VSWO0B| |yniversal Swing Shaft | for Rear 3570
7Y 25 7)Awv K (45)| () & 3
VZ068 | Adjustable Rod (45) | Replaces () 525
VZ073| UV A7) V7 (35x16) £ | VZ075& &b THERE 420
-3516 | Rear Spring (3.5x1.6) Gold | Used together with VZ075
VZ073| UVYA7YUV T (4.0x16) B 420
-4016 | Rear Spring (4.0x1.6) Black
VZ073| UTVZ7Y V7 (45x1.6) iR 420
-4516 | Rear Spring (4.5x1.6) Silver
V-One% > /X— UM128 & &b TR
VZo75 V-One Shock UM128 is rI(:elquired to install 3360
7v/X—0Ov R (20) | @) &
VZ077| ypper Rod (20) Replaces &) 420
JOVRRTESA—Ey b [ N—RE1T
VZos4 Front Stabilizer Set Hard type 1365
TJAOVRAIEFAMH -ty | VIR0 T
VZ084S Front Stabilizer Set Soft type 1365
VZ217 | JFRIE 74 =1\- (1.3mmRRR) 315
-1.3 | Rear Stabilizer Bar (1.3mm/RRR)
VZ217 | V¥ A9 744 ~/{~ (1.4mm/RRR) 315
-1.4 | Rear Stabilizer Bar (1.4mm/RRR)
58mmA—I/LTY R |VZ217&8 &b B THER
LA43 | 5'8mm Ball End Required to install VZ217 315
4.8mmAR—)LITY R
UM112| 4 8mm Ball End 315
4.8mmR—JLRT v R (L)
UM128| 4 8mm Ball Stud (L) 420
£y NEZ (M3x6-12+14+16)
1160 | Set Screw (M3x6,12,14,16) 210
5.8mm/\=KAR=Ib¥34 b (2.0mm7Y)
92526 | 5 gmm Hard Ball Joit (w/2.0mm hole) 630
VZ113 | 1A/ =% (0.8M-59T) (RR Evo.) &R
-59B | 1st Spur Gear (0.8M-59T) (RR Evo) | Replaces 420
VZ113 | 1EA/S=$T (08V-60T) (RR Evo.) | (4 & i 490
-60B | 1st Spur Gear (0.8M-60T) (RR Evo.) | Replaces
VZ114 | 282/8-%£7 (08M-55T) (RREvo.) | @) & zxit 788
-55C | 2nd Spur Gear (0.8M-55T) (RR Evo.) | Replaces (%)
VZ115 | 1EAL41 (08M-21T) (RR Evo,FW05) E xR 505
-21 | 1stBell Gear (0.8M-21T) (RR Evo/FW05) | Replaces
VZ115 | 181127 (080-27) (RR Evo FW0S) | @ & 3z 595
-22 | 1stBel Gear (0.84-22T) (RR EvoJFW05) | Replaces
VZ115| 1%L (08M23T) (RR EvoJFyios) | () & 35 505
-23 | 1stBell Gear (0.8M-23T) (RR Evo./FW05) | Replaces
VZ201 | 780MyIlT-LEVTEVPVIN) | () & 3Kl 630
-1 Front Knuckle Am (King Pin Angle 1) | Replaces (2)
VZ201 | 7auMy I T-LEVIED7VIIR) | (2) & 3Kl 630
-2 | Front Knuckle Am (King Pin Angle 2') | Replaces (2)
VZ214 | 1:2% v (0.8M/16T) (RRR)| @) & i 505
-16 | 1st Gear (0.8M/16T) (RRR) | Replaces 75
VZ214 | 15% ¥ (0.8MA7T) (RRR) | @5 & 5k 505
-17 | 1st Gear (0.8M/17T) (RRR) | Replaces
773Y 34> ~9(RRR)
VZ218| pifferential Joint 19 (RRR) 630
U¥%5 v I\—Z27—(RRR) | h—R 8
VZ231B| Rear Shock Stay (RRR) | Made of Carbon Fiber. | 1680
TCDF Tty bk (V-ONEFR)
VZWO009| | Sp Gear Set (for V-ONE) 7875
RIATIvovr—ty M| 78
VZwo10 Drive Washer Set Aluminum (Hard Type) 1365
64F 5 19mmi—)LA 7 ) 1~ &3 24 A
VZW024V] 64 Titanium / 9mm Bail Screw | Replaces 2pcs. | 1890
VZW024V| 6479 Vlommii-bA 7Y 1-(8AD)| (@) & zxite 87 A
-8 64 Titanium / 9mm Ball Screw (8pcs) | Replaces 8 pcs. 6720
A=Ky 70Y M VIt-27- (RREvJRRR) | @) & 3Tia
VZWOS2] athon Front Shock Stay (RR Evo.RRR) | Replaces &) 1575
2ZNFNAAVT %7 (V-ONER) | 7 B> M AR
VZWOS4| njyersal Swing Shaft (for V-ONE)| for Front 3570
LIV T A=LINVIN—(E) &
VZWO8T| rethane Foam Bumper (Black) | Replaces 420
VZW066 | TEAF-)h¥T (08W20T) (RRR&FWEE] | (8 & i 630
-20 | 1stGear (0.8M/207) (for RRR & FW05)| Replaces
VZWO066 | TEAF—V%7 (08W21T) (RAR&FIDS) | (8 & 3cifa 630
-21 | 1stGear (0.8M/21T) (for RRR & FW05) | Replaces
VZWO66 | TEAF -/ ¥T (0822 (RRR&FIIDE) | () & 5t 630
-22 | 1stGear (0.8M/227) (for RRR & FW05)| Replaces
VZWO066 | TEAF—)h%7 (08W23T) (RAR&FWDS) | (B & scifa 630
-23 | 1stGear (08M/23T) (for RRR & FW05)| Replaces

210

—7
(#ir)

50

OPTIONAL PARTS (1)

% FOR JAPANESE MARKET ONLY.

HC Diaphragm (White)

Replaces 8 pcs.

N—Y% ‘ WA (F—No. & A% |K7EM [ FFk
Part Names Quantity (FtaA)
VZw103 gj?l':n&arﬂnf /r\;/{ilaaevsjharf\t ggpltai:\e}f@ 1365
VaW104 L i (0| s 2310
VW5 Ko et VO 3| A 2 945
VEN0 | it e g 36| Repc 20 1155
V27| 8 Xianiold (Reary 270
V0| s (37075 mostes 80 7875
vaw08| { ain Shatt Ascermbly 4410
VZWI10| &2 Caroon Upper Pl e 4830
VW1 82 Carson FrontPiate Set 2520
VZWI12] Jurinam idde Shat Houn| Bopis 26 2730
VT3] L e o 0S| B g ® | 2100
VN1 | 5 ot ) (R E | o o Roanes @ | 1050
Va2 | ) (R M| o comr Beptssen @ | 1155
VZWa03 gl;#;;g é\éll{ |(\1(818()))(|(:QHFTS;E fIcJ>rVR}§ar g%pltai?sﬁ@ 1050
VNS e i (AR | nosrases 5 1260
Y248 | Rutinam ey (ARRAET)| Repiaoss 6 D 1575
VZW206| 7 L2 7—Y— (RRR/21T) | (1) & i
21 | Aluminum Pulley (RRR/21T) | Replaces ({0 1995
Y255% | urinam Pully AR onlasss ) @ 1785
V208 inam ey (ARBAT)| Repooss 6 @ 1890
Y25 | K Py (eI o) | Repimes G B) 1995
VENT | Gk FRSHALS | Ao 68 ) 4830
VN2 | 4T rum. Bevel Shatt | pesicss @ "2 1365
NS 1 o o) for A | e 5 630
VIS5 15 S (ot )t A | e 5 630
VIS 15 G 60 1 ot AR s 79 630
VW21 Uriveroat Swing Shaft | o brom 3885
V2W01| € Gyetono Muter St 9975
PR e o .ONE)| aiaces 0 2 2940
BRO002 | S S el Bearing | R & 4 pes, | 1050
337 | o Soron | R @ 45m | 945
PBL° | Wi Sorem Gap (Blte) | aepies 20 420
VZ213| Gt parts Set (AR | Use Togetne: 840
IFW122) S Brave Dok | Repioss 60 1890
SPWS | 25 atie Roc St (L1550 eoste o s s | 683
Wo137 SSrTnT’H\aTJéERV’V%(ﬁMJ) g@p(\lia?\e}fg 18;53\ 525
WO002| st g or vz0rs o pes. | 1155
W6006| 16 Diaohragr 5ok | reseses @ opes. | 420
Weoo7| ICZ 1775 L (B) [@exik 87 A 420

FHA
210

—
(#ir)




IN—Y %
Part Names

AT g>I—Y(2)

AA (F—No.& A%)
Quantity

S E

(i)

KX
FHE

Fa1=YRYA LY (Zy7)If)

39064 Tuned Silencer (Nipple) 5250 21,0
F1—YRYALUT—($52) ot

39068 | Tned Silencer (95.2) 6090 |(%ti2)
6 X-FORCE 1400=y T VAR Y 7!)— | ZEMR= v TRy T~

71163 | 6 X-FORCE 1400 Ni-MH Battery | Ni-MH battery for Receiver | 5900
MRl > & (75ccllf) | @) &5t

92050B| F\\e| Tank (75cc Plate) Replaces @) 1575
MY 77-Y 31V M7 (12:15) | BAERS U 3> (B)

92060 Muffler Joining Pipe (12-15) | Ultra-heat-resistant silicone 945

@ OYVKETTIICT BBEICHERED

Use these parts to install a front diff
IN—V & AR (F—No.&E A |k EA [ KFix

97001

Part Names

ALY+ 7 b (dx27/6pcs/BS107)
Bevel Shaft (4x27/6pcs/BS107)

Quantity

(BEad) |FHkt

VZ012

T7¥ vy b
Differential Gear Set

945

VZ203

7—Y—tv k (RRR)
Pulley Set (RRR)

630

=V

Part Names

WA (F—No.& A%

R

PANNY

K E

OPTIONAL PARTS (2)

% FOR JAPANESE MARKET ONLY.

IN=Y % | WA (F—No. & A¥) |k 7ESf | hFxx

Prt Names Quantity (FEaA) | FHe
92415 'Ia':ityar;/idﬁmy:dij:t%:;du?gm 'I?itgn\i/u%made. gfc)s\ 735 i1,0
92491 | G ioad Spring Sot (S) | Actot st s, ampar| 840 |(B52)
o272t | | o s | a0
92086 | St raks Pads | Repoen 4 pos. | %20

IN—Y %

WA (F—No. & A¥)

S E

KX

Part Names Quantity (BR) | FHH
777——tv b (RRR)
VZ204| Differential Pulley Set (RRR) 945 | 210
T7I34>hk(19) £
VZ218 | pifterential Joint (19) 630 |(%42)

£l FUEL

A4
Part Names

% FOR JAPANESE MARKET ONLY.

AA (F—No.& A%)

e E

*

NUR=R 7 2 T)L20EX-Formula

Quantity

(HE:d)

NFA4721TIL20%

Quantity
20%=h0*38Y v kL

(HEsd)

20%= kO * 259 kb

607005| 71ade Fuel 20EX-Formula | 20% nitromethane 3570 | J| 73111 | | iANAI FUEL 20% 20% nitromethane 3990
BP/\> 7« 72T)L |5005U Yy kL 2—J—HF 171 TIL30% 30%=rm 20y L

73001 | Bp Handy Fuel 500ml 1050 | | 73121| gpER KANAI FUEL 30%| 30% nitromethane 3990

mE
(\[o}

K=Y

Part Names Qty.

M)

WA (Nt

KEf
(Bti2)

) i3
FHH

JACVEA

Part Names

Wa (F-No.t
Qty.

KA
(Bt2)

M)

ACVE4
Part Names

Qty.

WA (+-No L AH) [ Y EAT
(F5232)

b i3
FHE

VY AVAA)L (100) YUYV AA )L (550) 1) VAL (5000)
SIL0100} sjicone Ol (100) SIL0550) silicone Ol (550) SIL5000] sijicone Ol (5000)
Y1) avAA)L (150) YA )L (600) 1) VAL (6000)
SIL0150) sjjicone Oil (150) SIL0600] sijicone Ol (600) SIL6000] sijicone Ol (6000)
1) avA4)L (200) D ENZEICE) >U VA4 )L (7000)
SIL0200] siiicone il (200) SIL050) Silicone Ol (650) SIL7000) Silicone Ol (7000)
SUAVAAIL (250) S AL (700) SUVAAIL (10000)
SIL0250) sijicone Oil (250) SIL0700} gjjicone il (700) SILI0000) sicone Oil (10000)
YYAVAAIL(300) | | 5V I—H YYAVAALIL(800) | | 4 /—H YA (20000)
SILO300| Sjlicone Oil (300) | | for shocks.| £ 630 2_11§ SIL0800| Sijicone Ol (800) | | for shocks | 2630 21&} SIL20000| jlicone Oil (20000)
VAL (350) . YV AA)L (900) » YV A4)L(30000) | | 7 A
SIL0350] Sjiicone Ol (350) @t2)| [SIL0900! gicone Ol (900) )| (S0 iicone Ol (30000)| | for diffs. | =630 21 é
Y VAL )L (400) 1)V A4)L (1000) Y YA )L (40000) -
SIL0400] Siiicone Ol (400) SIL1000] sijicone Oil (1000) SILA0000| Silicone Oil (40000) (Bi32)
Y avAA )L (450) YYavA1)L(1100) Y3741 (50000)
SIL0450] Silicone Ol (450) SIL1100] sijicone Ol (1100) SILS0000] silicone OIl (50000)
Y1 aAvAA )L (500) YUavA4)L (1200) Y74 (60000)
SIL0S00] Siiicone il (500) SIL1200) sijicone Oil (1200) SILB0000] silicone OIl (60000)
Y 2avA4 )L (80000)
SIL8000] sicone Oil (80000)
)2 A4 )L (100000)
SO0 gicone Ol (100000)
V)3 #4)1(300000)
SL30000] silicone Ol (300000) | | 77 8 41365
sLson| 2344 Gooooo) | | For diffs.
Silicone Qil (500000)

51



=V %
Part Names

D2 AMGX )Lz 7 ACLKR T
D2 AMG Mercedes CLK Body Shell

7T« BODY SHELL

WA (F—No. & A% | M| hFx
(BEd) | FHH

Quantity
74, TH=N, 9T, NRFVT = b
Body, Decals, Wing Spoiler, Masking Sheet

2625

AZKNB—)LERNSXRT
Castrol MUGEN NSX Body Shell

74, TA=, 9407, YAFVTY=h
Body, Decals, Wing Spoiler, Masking Sheet

2625

39173

YRL=2Ry NC5-RIRT 1
Chevrolet Corvette C5-R Body Shell

KT, 7h=lh, 94 V7, RAF VT Y=k
Body, Decals, Wing Spoiler, Masking Sheet

2625

39174

ZEROY Y 7—L VikT«
ZERO McLaren Body Shell

W74, 7A=D, YAFVTY=h, 7718=Y
Body, Decals, Masking Sheet, Plastic Parts

2625

39174
-1

ARV¥=FH~Ib (ZEROY S 7L V)
Sponsor Decal (ZERO McLaren)

Fh=, ARV —=FH—I
Body Decals, Sponsor Decals

1050

39179
-1

MA=TA=D (ALY 29I 20474 Y)
Sponsor Decal (CALSONIC SKYLINE)

Fh=I, ARV —=Fh—
Body Decals, Sponsor Decals

1260

39184

NANA=IVNARR=TZhT 1
Castrol TOM'S SUPRA Body Shell

74, 7h=N, 9407, IAF V=1
Body, Decals, Wing Spoiler, Masking Sheet

2625

39184
-1

ARA=7A= (hANI=IL R ARR-T7)
Sponsor Decal (Castrol TOM'S SUPRA)

Fh=I, ARV —Fh—)
Body Decals, Sponsor Decals

2100

39241
-1B

ARV F=FN-D(T19/=NTAr7
Sponsor Decal (VAUXHALL ASTRA)

Fh=, ARV Y —=Fh—I
Body Decals, Sponsor Decals

1890

39242

NSX 2002 R7*
NSX 2002 Body Shell

74, 7h=N, 9407, IAF VT =h
Body, Decals, Wing Spoiler, Masking Sheet

2625

39242
-1

ARV =711= ) (IR NSX 2002)
Sponsor Decal (MUGEN NSX 2002)

Fh=I, ARV —=Fh—)L
Body Decals, Sponsor Decals

2100

¥aU It A—77 ORTAENo.39184NHANA— L NARRA-T T L HETT,
*No.39184 Castrol TOM'S SUPRA Body Shell is same as *aU CERUMO SUPRA 2002 Body Shell".

2625

39243
-1

ARA=77-) @U £ E 2-77 2000
Sponsor Decal (AU CERUMO SUPRA 2002)

Fh=I, ARV —=Fh—I
Body Decals, Sponsor Decals

2100

39247

TR GAFVTRIVRLY ZIHGTIRAT 1
LS & TASAN ADVAN PORSCHE 811 GT3R Body Shel

74, TA=, T4 VT, YAFVT Y=
Body, Decals, Wing Spoiler, Masking Shest

2625

39247
-1B

MA-FA-MFIRE 537 RIURLY8HGTR)
Syorson el PUS 6 TAIHN ADVAN PORSCHE 81 6T

Fh=I, ARV —=Fh—)l
Body Decals, Sponsor Decals

2310

39248
-1

ARV =77~ (XANAVINISMO GT-R)
Sponsor Decal (XANAVINISMO GT-R)

TH=I, ARV =Fh—)
Body Decals, Sponsor Decals

2310

39249
-1

=711l (CLK DTH 2002 AWG 12 73)
Sponsor Decal (CLK DTM 2002 AMG Mercedes)

Fh=, ARV —Fh—)
Body Decals, Sponsor Decals

2100

%Iy Yl 7 70- 2=77 OR74 ENo3840HA M= )L N ARA~T 7 EHETT,
*No.39184 Castrol TOM'S SUPRA Body Shell is same as "ESSO Ultraflo Supra Body Shell".

2625

39250
-1

AF-7-I(Ty) I 770-2-73)
Sponsor Decal (ESSO Ultraflo Supra)

Fh=I, ARV =Fh=)L
Body Decals, Sponsor Decals

2100

39251
-1

Al =7 1-I (GZOX ER NSX 2009)
Sponsor Decal (GZOX MUGEN NSX 2003)

Fh=, ARV —=FH—I
Body Decals, Sponsor Decals

1890

39252

Z2ET 17 LT (3502 RT ¢
NISMO FAIRLADY 350Z Body Shell

KT, 7h=lh, 94 V7, RAF VT Y=k
Body, Decals, Wing Spoiler, Masking Sheet

2625

39252
-1

ARA=F0-) (2AET 17174 3600)
Sponsor Decal (NISMO FAIRLADY 350Z)

Fh=I, ARV —=FH—I
Body Decals, Sponsor Decals

2310

39253
-1

ARV =F 11— (Mobil 1 NSX)
Sponsor Decal (Mobil 1 NSX)

Fh=I, ARV =Fh—)L
Body Decals, Sponsor Decals

2100

%7y RT

YA=77 ORT A [ENo.31BADNANA— NARA=T 7 L EETT,

*No.39184 Castrol TOM'S SUPRA Body Shell is same as "WOODONE SUPRA Body Shell"

2625

39254
-1

ARVH=FH=D (7Y KTV 2-77)
Sponsor Decal (WOODONE SUPRA)

Fh—=I, ARV —=FH—I
Body Decals, Sponsor Decals

2625

39255

777 156 GTA T 1
ALFA 156 GTA Body Shell

74, Fh=N, 9407, IAF VT =
Body, Decals, Wing Spoiler, Masking Sheet

3150

39255
-1B

ARSA=FA-L (777 156 GTA A~/(-2000)
Sponsor Decal (ALFA 156 GTA SUPER 2000)

Fh=I, ARV —=Fh—)L
Body Decals, Sponsor Decals

2100

39256

TF1-bEYRT=) GTRAT(
MOTUL PITWORK GT-R Body Shell

BT, 7h=lh, 94 V7, R AF VT Y=k
Body, Decals, Wing Spoiler, Masking Sheet

2625

39256
-1

M7= (EF 1-LEy -7 6TR)
Sponsor Decal (MOTUL PITWORK GT-R)

Fh—I, ARV —=Fh—)
Body Decals, Sponsor Decals

2310

39257

BMW M3 GTR 7R 7
BMW M3 GTR Body Shell

74, TH=N, 9 VT, NREVT = h
Body, Decals, Wing Spoiler, Masking Sheet

3150

39257
-1

Ay ¥=7h-J, (BMW M3 GTR)
Sponsor Decal (BMW M3 GTR)

Fh=, ARV —=Fh—)
Body Decals, Sponsor Decals

2310

39258

NSX 2004 R7"
NSX 2004 Body Shell

74, 7h=N, 9407, IAF VT Y=h
Body, Decals, Wing Spoiler, Masking Sheet

3150

39258
-1

ARYF=FA=) (27 YNSX 2004)
Sponsor Decal (EPSON NSX 2004)

Fh=, ARV —=FH—I
Body Decals, Sponsor Decals

3150

39259

A=y AV ZRT ¢
CALSONIC IMPUL Z Body Shell

R74, FA=I, 9407, VAEVT Y=
Body, Decals, Wing Spoiler, Masking Sheet

2625

39259
-1

ARSA=FA=L Y 297 4R Z)
Sponsor Decal (CALSONIC IMPUL 2)

Fh=, ARV —=Fh—I
Body Decals, Sponsor Decals

2310

39260

MLV 191 GT2 KT 1 2y b
Porsche 911 GT2 Body Set

T4 Fh=04 VT IRFVT Y=
Body, Decals, Wing Spoiler, Masking Sheet

2625

39261

w747 A= (R z 911 GT2)

Th—=

Decal (Porsche 911 GT2)

Body Decals

840

210

—&
(Biid)

39264

IN—VY%

Part Names
717-Y 360 GTC RF ¢ty N 74 7h-74 05 I2F VT y-b

Ferrari 360 GTC Body Set

% FOR JAPANESE MARKET ONLY.

WA (F—No. & A¥) | KM | hFx

Quantity

Body, Decals, Wing Spoiler, Masking Sheet

(€552
3360

39265

Ferrari 575 GTC Body Set

717" 515 GTC T £y N K74 741,74 V9 IAF 0T Y=h

Body, Decals, Wing Spoiler, Masking Sheet

3360

XEF1—
"N0.39259

DALSONIC IMPUL Z Body Shell is sam

LEY R T—JZ0OMT 1 [#No.392590 ALY = 4 VIR, ZEHETT,

as "MOTUL PITWORK Z Body Shell".

2625

39267
-1

ARVH=FH=I (EFF 2-bEy pT-72)
Sponsor Decal (MOTUL PITWORK 2)

FA=I, ARV —=FA—I
Body Decals, Sponsor Decals

1890

XTAKATA EE NSXDIRT 1 [EN0.39258 DNSX 2004 & H5ET Y,
*N0.39258 NSX 2004 Body Shell is same as "TAKATA DOME NSX Body Shell".

3150

39268
-1

RRVH =77l (TAKATA EZ NSX)
Sponsor Decal (TAKATA DOME NSX)

Fh=I, ARV —=FH—
Body Decals, Sponsor Decals

2310

39269

A—73 2005 "7«
SUPRA 2005 Body Shell

T4 =094 VI IRFVT Y=
Body, Decals, Wing Spoiler, Masking Sheet

3150

39269
-1

ARA=Fh=I(51+57 ¢ FaAZ-73)
Sponsor Decal (DYNACITY TOM'S SUPRA)

Fh=, ARV —=FH—I
Body Decals, Sponsor Decals

2310

39270
-1

ARV =79 (GZOX HASEMI Z)
Sponsor Decal (GZOX HASEMI Z)

Fh=, ARV —=FH—I
Body Decals, Sponsor Decals

2310

39272

EPSON NSX R 7« v b
EPSON NSX Body Set

74 Fh=94 VT IRFVTY=h
Body, Decals, Wing Spoiler, Masking Sheet

3360

39272
-1

AR =71l (EPSON NSX)
Sponsor Decal (EPSON NSX)

THh=I, ARV —=Fh=)
Body Decals, Sponsor Decals

2520

39274

ZyHy3502-GT300 / 2006 7 1
NISSAN 350Z-GT300/2006 Body Set

B4 FH=I94 V7 IREVTY=h
Body, Decals, Wing Spoler, Masking Sheet

3360

39274
-1

ARVY=FA=W(TVRLATRICY 00l 2)
Sponsor Decal (ENDLESS ADVAN CCl 2)

Fh=, ARV —=Fh—I
Body Decals, Sponsor Decals

3150

39277

LEXUS SC430 EXRT v b
LEXUS SC430 Basic Body Set

vt WESVRVESNN
Body, Decals, Wing Spoiler, Masking Sheet

3675

39277
-1

AV 4=771-Jl (OPEN INTERFACE SC430)
Sponsor Decal (OPEN INTERFACE SC430)

Fh=I, ARV =Fh—=)L
Body Decals, Sponsor Decals

3150

%717-

!) 575 GTC G.P.C.Sport (77 [&No.392650) 7 £ 7 575 GTC £ LETT,

“N0.39265 Ferrari 575 GTC Body Shell is same as "Ferrari 575 GTC G.P.C. Sport Body Shell".

3360

39278
-1

A== (727-1 575 6TC 6PC. Sport)
Sponsor Decal (Ferrari 575 GTC G.P.C. Sport)

Fh=, ARV —=FH—I
Body Decals, Sponsor Decals

2310

39279
-1

AA=7h= {57/~ IBTCC7 AN 7-R 20M)
Sponsor Decal (VAUXHALL BTCC ASTRA Coupe 2004)

Fh=, ARV —=FH—I
Body Decals, Sponsor Decals

1890

X717

360 GTC SCUDERIA ECOSSE D77 1 [N0.3926400 7 £ 7~ 360 GTCL £ETT,
*No.39264 Ferrari 360 GTC Body Shellis same as "Ferrari

360 GTC SCUDERIA ECOSSE Body Shell

3360

39282
-1

Fit/=7 =) (77! 380 GTC SCLDERIA ECOSSE)
Sponsor Decal (Ferrar 360 GTC SCUDERIA ECOSSE)

Fh=I, ARV =Fh=)
Body Decals, Sponsor Decals

2100

39283

717" F430GT R7( v
Ferrari FA30GT Body Set

W74 Fh=194 VT NAFV Y=
Body, Decals, Wing Spoiler, Masking Sheet

4200

39283
-1

ARYY=TH=) (727" F430 6T
Sponsor Decal (Ferrari F430 GT)

FH=I, ARV Y =Fh=)L
Body Decals, Sponsor Decals

1260

39286

Zy%y 27L74 L6TS00j200T 71ty
NISSAN Fairady Z GT500/2007 Body Set

747004 VT IAF VT Y= h
Body, Decals, Wing Spoiler, Masking Sheet

3990

39286
-1

ARV H=7H=)L (XANAVINISMO Z
Sponsor Decal (XANAVI NISMO Z)

Fh=, ARV —=FH—I
Body Decals, Sponsor Decals

3990

39287

HONDA NSX GT500 2007 171
HONDA NSX GT500 2007 Body Set

NEF 4 FA=N, 74 Y AT Y=
Body, Decals, Wing Spoiler, Masking Sheet

3780

39287
-1

AR —=FH—)L (ARTA NSX)
Sponsor Decal (ARTA NSX)

Fh=, ARV —=FH—I
Body Decals, Sponsor Decals

1260

39288

apr MR-S IRF ¢ v N
apr MR-S Body Set

747N 4 VT IAF VTV b
Body, Decals, Wing Spoiler, Masking Sheet

4410

39288
-1

AR Y —=FH—)L (apr MR-S)
Sponsor Decal (apr MR-S)

THh=Ib, RV —=Fh—)
Body Decals, Sponsor Decals

3990

39289

AMGX L7 ADTM 2007 74 £y
AMG Mercedes DTM 2007 Body Set

T4 Fh=I 04 VT IRFVTY=h
Body, Decals, Wing Spoiler, Masking Sheet

3675

39289
-1

Atv=71-1 (AMGA b2 7 ADTM 2007
Sponsor Decal (AMG Mercedes DTM 2007)

Fh=, ARVHF—=FH—)
Body Decals, Sponsor Decals

2100

39290
-1

it =71~ (Audi Ad DTV Teem Abt Sportsine N
Sponsor Decal (Audi A4 DTM Team Aot Sportsine No4)

FH=I, ARV =Fh=)L
Body Decals, Sponsor Decals

2415

39292

ZyiYGT-RGT500/ 2008 7 1 1y b
NISSAN GT-R G500/ 2008 Body Set

T4 TH=I,04 VT IRFVT I~
Body, Decals, Wing Spoiler, Masking Sheet

3990

39292
-1

ARVH=FA=)h (EF 2~ A-777 GT-R)
Sponsor Decal (MOTUL AUTECH GT-R)

Fh=I, ARV —=FH—)
Body Decals, Sponsor Decals

2100

FHA
210

—&
(Biid)

52




BEFTTHINT 1« £y & PAINTED COMPLETE BODY SHELL

Completed Body Set (BMW M3 GTR)

Painted complete body shell

IN—Y % AR (F—No.& A¥)
Part Names Quantity (FtiA)
ARTA NSX GT500 200 %555/
FABO07 ARTA NSX GT500 2007 | Painted complete body shell 6510
Audi A4 DTM Team Abt Sports|iig %% 5268
FABO08 Audi A4 DTM Team Abt Sportsline| Painted complete body shell 8190
VZB007| Kby z 911 GT2 (A A9y ) B semk 5040
G Completed Body Set (Porsche 911 GT2/ Gunmetac) | Painted complete body shell
VZB007| ML¥ 1 911 GT2 (h74 b SsEsemk 5040
W | Completed Body Set (Porsche 911 GT2/ Whie) | Painted complete body shell
ANIA Y7Lyt (WRC2004) Bs&%52m,
VZBOOB| (11t S SUBHRU NPREZAWRCA | Paainted complete body shell | 2040
VZB009 BMW M3 GTR BEHTR 5040

FHE
210

—
(#)

AC P2
Part Names

L=y 54% ¥ (435)

-35 | 1/10 Racing Tire Rear (#35)
36234 [ 1/10L=YV794% U¥ (#37)
-37 | 1/10 Racing Tire Rear (#37)
36234 | 1H0L— 2754 7 (#40)
-40 | 110 Racing Tire Rear (#40)
36234 | 1HOL=Y> 754 7 (#42)
-42 | 110 Racing Tire Rear (#42)

AR (F—No.& A%
Quantity

A7ty h+2mmy 17
+2mm offset

(Standard offset)

A — VBRI E

Glued and shaped on a wheel

K E A

()
1470

1470

1470

1470

KA
FHA

IN—VY %

WA (F—No. & A¥)

Completed Body Set (AMG Mercedes DTM 2007)

Painted complete body shell

Part Names : Quantity (FiA)
VZBO010 érﬁplfe?e(?ﬂ!){iyg;%eﬁaﬁgﬁi%%P%I\po_n)” iﬁtﬁfiplete body shell 5460
VZBOT1 émﬁ\fm&iyggﬁeﬁllgﬁﬂség%)CEUFS[E/;IE?C&SSSE)E iﬁfﬁciplete body shell 5460
VZB012 Zs?o:?wz;liégcrr\gégggﬁwningoz&3 ?;?ftfi%ciplete body shell 5460
VZBO013 E;(I;né\:e;/[iodly Sg(gor]schgg;q:gTﬁSSH)Riﬁi%cgnplete body shell 5460
VZB014 AMGX LT ADTM 200//2%F TR 6720

% FOR JAPANESE MARKET ONLY.

FHE
210

—&
(#)

-35

ACE2

Part Names

1H0L=YY 7547 707 b (43)
1/10 Racing Tire Front (#35)

| WA (F—No.& AH)

Quantity

A7ty h+0mmy 17

36235
-37

1HoL=yv794% 702N (#37)
1/10 Racing Tire Front (#37)

+0mm offset
(Standard offset)

36235
-40

0L =Y 794% 70V (#40)
1/1 0 Racing Tire Front (#40)

A —IVEBERVE

Glued and shaped on a wheel

36235

-42

HOL=y V794 % 70V (#42)

1/10 Racing Tire Front (#42)

K E
(Biid)
1680

1680

1680

1680

KA
FHE

& ,r ‘\7 TI RE % FOR JAPANESE MARKET ONLY.

<26mmrllm> <WIDTH 26mm> <24mmiig> <WIDTH 24mm>

AC 2 AR (F—No.&E AE) | EM | kFE ACE2 AR (F—No.&E A% | KEM
Part Names Quantity (F3A) | FHR Part Names Quantity (FH50)
2w 794y~ [25A KCRAUwI54¥ (VT M)|25 A
92441 | gjick Tire Set 2pcs 525 | 210 92018S| K¢ glicks Tire (Soft) | 2pcs 1260
AUy 7547 1Ty 7) | 25 A e KCAU 94T (3747 L) 24 A
92442 | gjick Tire (high grip) | 2pcs 893 |(Btd)|  |92018M| kG Sjicks Tire (Medium)| 2pos 1260
92442 | AUy 7547 (v 7425)| 24 A KCRUY o547 (I\—R)| 27 A
-25 | Slick Tire (high grip #25)| 2pcs 1050 92018H| (' slicks Tire (Hard) | 2pos 1260
92442 | 2V v 7547 (I Ty 7430)| 24 A UnmIITNIAT (32U v T A 24 A
230 | Slick Tire (high grip #30)| 2pcs 1050 AGTO01) 54mm Redial Tire (Semi Sick A) | 2pcs 630
92442 | 2y 7547 (7w 7440)| 25 A Umm7YTNIAT (€32 v B)| 247 A
-40 | Slick Tire (high grip #40)| 2pcs 1050 AGTO02| o4 Radial Tire (Semi Sick B) | 2pcs 630
FAV (799 I19=Y) | 20 A AGT001| 24mm7Y7NG4F (£32Uv T Al 45 A RA —ILEEER
92552 | Tire (Classic Patterm) | 2pcs 630 S | 24mm Radial Tire (Semi Slick A) | 4pcs Glued and shaped on a wheel 1680
AGT002| 24mm7 Y757 @3RI B)| 4 A hA —EER
S | 24mm Radial Tire (Semi Slick B) | 4pcs Glued and shaped on a wheel 1680
VZTO001| 24mm7 Y7547 (23207 Al 24 A 1155
M | 24mm Radial Tire (Semi Slick A) | 2pcs
VZTO001| 24mm7I7 1547 (€329 A)| 24 A 1155
S 24mm Radial Tire (Semi Slick A) | 2pcs
VZTO01S| 24mmIITNIAT (632 ) A Ao A TRA —JLEERE | oo
-4 | 24mm Radial Tire (Semi Slick A) | 4pcs Glued and shaped on a wheel
VZTHOOIM| 24mm7 97547 (E3RU9) A 45 A IhA —JLEEH | ogag
-4 | 24mm Radial Tire (Semi Slick A) | 4pcs Glued and shaped on a wheel

KRk
FHE
210

(%)

53



/-l_\/r —}I/ WH EEL % FOR JAPANESE MARKET ONLY.

A
N
(o))
=)
3
Hl
\
A
=
O
—
I
N
o
3
3
\"

<24mmig> <WIDTH 24mm>

IN—=V% | WA (F—No.& A | K EAM [dFwE =V | WA (F—No.& A | K EAM [ dFE

Part Names Quantity (FtaA) | FEe Part Names Quantity (FtaA) | FEe
92015 | A =)L (128X R—% | E) | 26mmiE 205 A 420 | 210 92012 | I7 02474 =)L (155 A1~7 | E) | 24mmiE 420 | 210
BK | Wheel (12-spoke / Black)| Width 26mm  2pcs e BK | Aero 24 Wheel (15-spoke / Black) | Width 24mm e
N7=1=)L(Xy Y1 [/ B)| 26mmi& s 92012 | Z7024iA =)l (155 AK~7 / B)| 24mmiE v
92445 | Color Wheel (Mesh / White)| Width 26mm 420 |(H22) W | Aero 24 Wheel (15-spoke / White) | Width 24mm 420 |(H222)
92445 | h7—HA =)L (Xy¥1 [ &) 26mmigE 420 92012 | I7RUMR - (155AR-728END) | 24mmitE 87 A 1050
B Color Wheel (Mesh / Black)| Width 26mm -8BK | Aero 24 Wheel (15-spoke Black/ 8 pes)| Width 24mm  8pcs
92445 | A7=1A=)l (XyY1 | AV XF)| 26mmiiE 420 92012 | T7mosif =l (155 A7%~7 B/8EAD) | 24mmiliE 87 A 1050
G Color Wheel (Mesh / Gunmetallic) | Width 26mm -8W | Aero 24 Wheel (15-spoke White / 8 ps)| Width 24mm  8pcs
92446 | M-I (165AR=7 [ X9 7YI-)| 26mmiE 505 92012 | I7024tA~I (155217 | %37 )=Y)| 24mmi& 84 A 1050
MS | Wheel (16-spoke / Metallic Silver)| Width 26mm -8KG | Aero 24 Wheel (15-spoke / F.Green) | Width 24mm  8pcs
92446 | KA =)L (16K ZK—7 / B) 26mmiE 420 92012 | 7021~ (15821~ /21EV)) | 24mmiE 84 A 1050
W | Wheel (16-spoke / White) | Width 26mm -8KP | Aero 24 Wheel (15-spoke / F.Pink)[ Width 24mm  8pcs
92556 | A =)L (8KZR—7 / &) | 26mmiiE 92012 | I7041A~) (155A1-7 | #2/10-)| 24mmi& 85 A 1050
BK | Wheel (8-spoke / Black)| Width 26mm 420 -8KY | Aero 24 Wheel (15-spoke / F.Yellow)| Width 24mm  gpcs
92558 | A =)L (6FAR—7 [ Y)L/\~] 26mmiiE 505 92016 | KA1 —IL (1 V7L v &) | 24mmiiE LEDN 505
S | Wheel (6-spoke / Silver)| Width 26mm GL [ Wheel (Impreza / Gold) | Width 24mm  2pcs
go561 | T (5RZR—7 /)| 26mmig 420 AGHO01 | 7R+ —)L (6K ZR—7 / B)| 24mmiE 85 A 1050
Wheel (5-spoke / White)| Width 26mm -8W [ Wheel (6-spoke / White)| Width 24mm  8pcs
92561 | A =)L (BARZR—7 / E) | 26mmiE 420 AGHO01 | /RA =L (6KZK—7 | X vF) 24mmiE 85 A 1575
BK | Wheel (5-spoke / Black)| Width 26mm -8SM | Wheel (6-spoke / Chrome Plated)| Width 24mm  8pcs
92561 | A =)L (BRZR—7 / &) | 26mmiE 505 AGHO01 | 7R+ =)L (6K ZR—7 / B)| 24mmiE 25 A 420
G | Wheel (5-spoke / Gold) | Width 26mm W | Wheel (6-spoke / White)| Width 24mm  2pcs
VZHO001 | 1R — )L (6AZR—7 / B)| 24mmiE 85 A 1050
-8W | Wheel (6-spoke / White)| Width 24mm  8pcs
VZHO01 | 71 — )b (6ARZRR—7 / &) | 24mmitE PN 420
BK | Wheel (6-spoke / Black)| Width 24mm 2pcs
VZHOO1 | 1R+ =)L (6ARIR—7 / B)| 24mmig 25 A 420
W | Wheel (6-spoke / White)| Width 24mm  2pcs
VZHOO1 | 74 =)L (6K AR—7 /7Y =) | 24mmiE LN 420
GR | Wheel (6-spoke / Green)| Width 24mm  2pcs
VZH003 | /A =)L (15K ZR—7 | )| 24mmiE 25X 420
BK [ Wheel (15-spoke / Black)| Width 24mm 2pcs
VZHO03 | A — )L (158 ZR—7 /R)| 24mmiE 24 A 505
S Wheel (15-spoke / Silver) | Width 24mm  2pcs
VZH004 | 1R — )L (5RZIR—7 / 1R) | 24mmiiE 27 A 505
S | Wheel (5-spoke / Silver)| Width 24mm  2pcs

1 ‘/7‘—7\/1'("/ :/ INNER SPONGE * FOR JAPANESE MARKET ONLY.
ACNE AA (F—No.& AK) |k 7EMM [KhFiE =Y % AA (F—No.& AH) |k 7EAM [KkFix
Part Names Quantity (Fid) | FE Part Names Quantity (B | FH8
AVF—RRVY 27N L=YVTE=LRAYF—M)| 44 A
92013 Inner Sponge 2pcs 210 21,0 92906M Racing Mold Inner (M) | 4pcs 735 211;
L=y IE=LRAYF—H 45 A ot L=V TE=LRAYF=(S) [ 45 A o
92906H Racing Mold Inner (H) | 4pcs 735 |(Ht2) 929065 Racing Mold Inner (S) | 4pcs 735 |(#td)

54



~%" BALL BEARING

% FOR JAPANESE MARKET ONLY.

RAE (A% e TE A | ks A RAE (A% e TE i | ks

Part Names Quantity (Fiad) | F8t Part Names Quantity (Fiad) | F8t
00| sy e o 210 | | L 55)
"5 | S ey ] 2 S G P e e
e E AR 050 | | [omaors gpldanr 7 Ereeal 27 X
SR ST T 2 X wo| | feono| Loas T 1 X
srcon| ity 7 i) 47 1 oso| | |amcore] GV e 2 X
T 7 a2 % wo| | o] g7 perd e (271
oo $dd o 7 [ 47 X woso| | [womro| Gt s ung 2 X
BRGO0S| S1ioid Boaring (1) sres 683 BRGO21) S1ioid Boaring (w357 | sres 1050
BRGO0S S1iold Boaring (ox1ed)| snce 1050 BRGO22| S1iaid Boaring (610KH) ance 1050
BRGOOT| Shiad Boaring (s 9| et 735 BRGO23| Shiald Bearing (S | et 735
BROITF| Forcd Beatng (1.9 | o0 1080 BRGO25| Shiaid Bearing (61908) | res | 735
BRGO0E| Sriad Boarng (15¢1640)| sre0 1890 BRGO26] Spi Bearing (9%105)| 10 735
BRGO0S| S Beating () | snce 1080 BRO70) Soon Bearing (0| snee 045
BRCO1| Shidd Bearing (B3 )| avce 1050 BRGO28] Shiald Bearing (Sxon) | oee | 100
BRO0120| Spon Bearing (Beioond) | soes 840 BRGO29| Siaid Boaring (11 D) s 630
BAGOTS) Shiaid Bearing (s 9)| ves | 1050 BRGO| Shiai) Boaring (s 9| ance 1050
BAGI00) Zi v Thrst Bearing| 1oes 420
BRG102| A7 YLARIAMT YT (49ud) | 14 A 630
SUS | Stainless Thrust Bearing (4x9x4)| 1pcs
BRG103| Tyrist Boarng (4 10w e 1050

OU>7Z7 O-RING

% FOR JAPANESE MARKET ONLY.

RAE (AH) e TE A | e Fk =Y % AE (A% e TE Al | e Fk
Part Names Quantity (BEA) | FHpl Part Names Quantity (Biad) |FHH!
v Sy W i 210 210 | o] ucncp et 2 0| 1
onces QU TS L 1971 o1 | [omcos| Y | 2
OGO O ing (S  Blacy | oves 210 ORGOS| Sione G (1 Orane) 15 20
I i w| | o] QA e
ORGIDH) G P s D v 630 CROISH| G v (10, Bl | s 315
ORGO4| Sicons v (4 e 1pes. 210 ORG12| Slicone Gring | towee 420
ORGUAS| St g (P i 1 420

55



. R 5

7oeYU—

IR—V %, ‘ A (F—No.EAE) | | Kk

Part Names Quantity (Fd) | FHH
OB L ) B
Gl VAR o
o B S2  1927
e
o B 22
o B 2 22
0 | e ) 22 =
1707 | e o P o ao0s. 25
o | e L . | o
1829 | 77V FRYI=8F VT~ | GiEAORT <7y M oBE | 000

Hobby Shears & Sander | Making short work of cutting bodys.
36202 gj&oﬂahng(i:tnﬁvdk\ﬁlbj\e%ge 4200
36203 ?e%ng {\llll(l):niol; = ?n%o%r?%éfﬁ%rﬁf%eter 3990
36207 | ThomoMetor T | namatogtemnms 1 oet| 2840
36209 | L Starter Box 2.0 | 1se 190
36214 | KA autovmrio TRE SETTER 47250
36215 | 3o doostor 20 1890
362165 {rasn s Oloveotn] 2730
36217 | Booeter Gnarger 20 1995
36218 g;xyn/i;EFxt cl;yITl\SZS%J'KNiE‘) 735
36219P | 37 Ko Edge Rearmor| 1o ot maing s on s 1890
36303 | 1 RUBBER TR TAUER 8400
36304 | R FWULTI TRE SETTER 17640
36901 | Spor Powor Gloaner 893
56410 | Précicion Camber Gauge 1470
607012) o Sion ool e | g ooy ¥ 420
BOTO12P | o St T ey | g | 420
BOTO12G Ty Shon Tom by | b | 420
GOTOT2Y | TS T el | Mg | 420
71163 | OV IFORCE 0=y TIAEI 7)1 85 1 7 / SERAEIR| 550,
6V V-FORCE 1400 Ni-MH Battery | Hump type / For receiver

72301 | i AN ACG Qo v 18690
72821 | NIE - X PSSR | petoy mmm 14700
72511 ﬁdﬁiiﬁa‘é;f‘”_d' 5040
72551 I\V/lfjlftT thE;Z}‘l\Ef 11_-112 ié%—?pﬂﬁﬁuit included 10290
80152 | o5 nnle Gauge (200mm) 1890
80156 g\pzn‘éﬁ(?ol? &/s?a%még\%/rben/c: 840
80160 979FA7VVTFIv ARY=)b| 1 B8 (0.05mm) 1575

Tool for Adjusting Clutch Spring

Scale (0.05mm)

56

ACCESSO RY % FOR JAPANESE MARKET ONLY.
ACVEA ‘ AR (F—No.& AH) |k 7EAM [ hFix
Parme Quantity (Ftar)
80161 /?hjﬁrir? Rﬁg-le_ig;Gauge Fé@:?;faﬁmﬁ 1575
sote2 | £t S buier 2625
soso] 3T~ O
80461 Et‘égx’ﬁ v A 7140
80462 ‘T‘/(,;’gjx“‘ I A 1890
oo B,
80464 I/D;;s/B/—(':x/(I\ﬁ)z (M) 578
80465 ,’,;;S/Efgx/(;x (s) 158
80466 | pars Box (S6) 420
80951B ay?vh{ezrm;ﬁék “F 1260
87651 | Mantonance Siand | Aumnin Gaxd T antrares| 180
87652 f1aimmenance Stand S | A Gand o antran| 1365
87822 | 1eam 08k Tenanitr b 2940
92022 ﬁdlhii_%zg_ht%auge g;:? 840
92213 | B ot mtecs of 62
oooe | S ™ ||
ooot | SEEREL™ [0 2000 500 o
90643 | & 7 Shim S| s opmasos 02 03| 473
96152 ;/Illl(J:O:rl’l \ge:/al_)b gj;/ejngéﬁfogiﬁgrﬁiking 840
s s e o
o058 | X oy i 1%
oo |2 6| A ] 210
50 e S |
96168 I?Ilj‘élf}fe\ug)zc;r ;E?e%iblllcieg?riction 1050
ootz 150 Lot i ot | 9
96183 | 715-vYIvF1-7 23100071~ | 9 & 334
BL | Color Silicone Tube (2.3x1000) Blue| instead of §T9. 578
96183 | 15-YJ1vF1-7 R30AE-771- | §19 & 53is
SG | Color Siicone Tube (2.3x1000) Smoke Grey | instead of (9. 578
YKWOO1| & ficht Foamer (0508 2040
YKWO0S Fi e (10355 7o) 2040
V221 | 55 ed Cuten Tool () 2730




* FOR JAPANESE MARKET O

P X (mm) ERES 7 A¥ (&)

Size (mm QUANTITY No. Size (mm QUANTITY No. mm QUANTITY
E SINHLE 21 - B
(mmm a_o,:n% ;I-(iead Screw (Brid) (Dmmmmmmm ngl JI-!?Zag écrew *('ﬁxg) @ zl_ut/ " *(;%L(\))
1101 | 2x6 +2x8 *2x10 * 2x15 5 each 1157 | 2x8+2x10 | 10each 1171 | 2mm = 2.6mm 10 each
1102 | 2.6x8+2.6x10+2.6x12°26x14 | 5each ty hER *210 T =
1103 | 3x4 *3x6 * 3x8 * 3x10 » 3 x12 5 each e Set Screw @t32) 1172 | Smm 4mT — 10 eac
1104 | 3x14 * 3x16 * 3x18 * 3x20 5 each 1160 | 8x6 = 3x12 + 3x14 « 3x16 3 each QI 72 INF b *210
1105 | 4x6 * 4x8 * 4x10 * 4x12 5 each 1161 | 3x3 ¢ 3x4 * 3x5 * 3x10 3 each Flanged Nut SN
1106 | 3x22 e+ 3x24  3x26 * 3x28 5 each 1162 | 4x4 * 4x5 * 4x8 * 4x12 3 each 1174 | 3mm | 10pcs
1107 | 2.6x25 70 pos 1163 | 5x4 * 5x5 * 5x6 3 each 1175 [ 4mm | 10pcs
1108 | 2.6x30 8 pcs 1164 | 5x30 * 5x40 3 each @ Faraorvry bk *210
ﬂ:mmm AV RER %210 1165 | 3x20 ¢ 3x25 3 each - Nylon Nut (Ftr)
Bind Screw (Fid) 1166 | 4x8 10 pcs 1177 | 2.6mm 5 pcs
1110 | 2.6x4 * 2.6x6 * 2.6x8 * 2.6x12 5 each 1167 | 4x20 2 pcs 1178 | 3mm 5 pcs
1111 | 3x4 < 3x6 * 3x8 * 3x10 * 3x12 5 each m FOIUNAYRIYEVTER %420 1179 | 4mm 5 pcs
1112 | 3x14 * 3x16 * 3x18 * 3x20 5 each Titanium Bind Self-Tapping Screw ~ (Bt2) 1181 | 5mm 4 pes
1113 | 4x6 ¢ 4x8 ¢ 4x10 * 4x12 5 each 1301 | 3x8 10 pcs 1183 | 3mm (&) 5 pcs
1114 | 3x22 ¢ 3x25 * 3x28 * 3x30 5 each 1302 | 3x10 10 pcs ISvIMFrAYFy b %210
1115 | 4x15  4x18 * 4x20  4x22 5 each 1303 | 3x12 10 pcs [@I Flanged Nylon Nut B3R
Dmm ‘;:jl‘ 55}(1 s *(’é‘!)?) 1304 3x15 8 pcs 1180 ‘ 4mm ‘ 5 pcs
at Head Screw i FHVUINA Y RER %420 = RISy
1117 | 2.6x6 10 pes (227 Bind Sorew (Bi2) g Jizxsiemof A
1118 | 2.6x8+2.6x102.6x122.6x14 | 5 each 1311 | 3x8 10 pcs T
1119 | 3x6 * 3x8 * 3x10 * 3x12 5 each 1312 | 3x10 10 pcs 122; } 222 Ez}i’ |~“§ } :ng
1120 | 3x14 ¢ 3x16 » 3x18 » 3x20 5 each 1313 | 3x15 10 pcs
1121 | 4x8 + 4x10 * 4x15 » 4x20 5 each 1314 | 3x18 8 pcs [@I 7700 b - H420
1122 | 3x02 « 3x24 * 3x26 * 3x28 5 each F5 589 CuTER X420 Flefnged Steel Color Nylon Nut (Btid)
1123 | 3x30 » 3x32 » 3x34 * 3x35 5 each m Titanium Flat Head Self Tapping Screw (B2) 1359 | 4mm (F)L—) 8 pcs
1168 4x12 10 pcs 1321 3x8 10 pcs 1360 4mm (L v R) 8 pcs
1197 | 4x6 10 pcs 1322 | 3x10 10 pcs @ 7)b§f4D‘/7“‘y N *315
M Frv7TEX *210 1323 | 3x12 10 pcs N\ Aluminum Nylon Nut (Fisn)
Cap Screw (Bt:2) 1324 | 3x15 8 pcs 1341 | 4mm (¥ JL/\—) 4 pcs
1124 | 2x8+2x10+2x12  2x14 2 each FHUHSHYEUTER 630 1342 | 4mm (F)L—) 4 pcs
1125 | 2.6x82.6x10 ¢ 2.6x12 ¢ 2.6x14 2 each D‘ W Titanium Flat Head Self-Tapping Screw (BEr) 1343 | 4amm (L v R) 4 pcs
1126 | 3x8 ¢ 3x10 ¢ 3x12 ¢ 3x14 2 each 1325 | 4x15 4 pes 1344 | 4mm (J—JLR) 4 pcs
1127 | 3x15 ¢ 3x16 * 3x18 * 3x20 2 each 1326 | 4x20 4 pes 1345 | 3mm (2/JL/\—) 5 pcs
1128 | 3x25 * 3x30 * 3x35 * 3x40 2 each 1357 | 2x25 4 pos 1346 | 3mm (7)L—) 5 pcs
1129 | 4x10 * 4x15 ¢ 4x20 2 each - 1347 | 3mm(L v R) 5 pcs
1130 | 4x25 » 4x28 * 4x30 2 each Dﬂmmmmm '??t;: :;a‘féa 4 Serew *('gfig) 1349 | 3mm (S/L/X—) GB) 5 pcs
1131 | 4x35 * 4x40 * 4x45 2 each 1350 | 3mm (7J)L—) (&) 5 pcs
1196 | 2.6x18 4 pcs 1331 | 3x8 10 pes 1351 | 3mm (L v F) (&) 5 pcs
Tvv TP *315 :ggg gz:g 18 pes 1353 | 4mm (S L/%=) 5 pos
@mmmmm Cap Screw (Ftin) P 1354 | 4mm (FJL—) 5 pcs
1391 ‘ 3x22 ‘ 5 pcs 1334 | 3x15 e 8 pcs 1355 | 4mm (L v R) 5 pcs
oy P Y7 *630 Ty —
m zt_o/:rfi lfieid/saellf:-‘lépping Screw *(51178) Dmmmm Titanium Flat Head Screw #i2) @ Washer ’f%gl%
1132 | 2x4 * 2x6 * 2x8 * 2x10 5 each 1335 | 4x6 8 pes 1185 | 2mm *2.6mm * 3mm 10 each
1133 | 2.6x6 * 2.6x8 * 2.6x10 * 2.6x12 5 each 1336 | 4x10 6 pes 1186 | 4mm *5mm 10 each
1134 | 3x6 * 3x8 * 3x10 * 3x12 » 3x14 5 each 1337 | 4x15 S pcs 1189 | 26 x7x 0.5 10 pcs
1135 | 3x15 * 3x16 * 3x18 * 3x20 5 each 1338 | 4x20 4 pes 1190 | 7x11x05°7x 11 x 1 3 each
1136 | 3x25 * 3x30 * 3x35 5 each FIVERRIVIAY IR K525 o
1137 | 2.6x14 +2.6x15+2.6x16 + 2.6x18| 5 each (o Titanium Socket Screw 5N @ V?,ajsk;f ’fgt%))
(o gy ey ZeR  H210 1361 | 3x8 8 pes 1188 | 3x10x1 10 pcs
ind Self-Tapping Screw (Bt3A) 1362 | 3x10 8 pcs 96651 12x15x0.5 10 pcs
1140 | 2.6x6 * 2.6x8 * 2.6x10 * 2.6x12 5 each 1363 | 3x12 8 pcs EUos "
1141 | 3x6 * 3x8 * 3x10 * 3x12 * 3x14 5 each 1364 | 3x15 8 pcs @ E-Ciips @}éﬁ
1142 | 3x15 ¢ 3x16 * 3x18 * 3x20 5 each 1365 | 3x6 8 pcs
1143 | 4x10+4xi5+4xig 5 each FHVEAYIAYIA 55 122(1) E;g 1gp§z
m G55y VTR *210 I {0t P Sorew i) : P
Flat Head Self-Tapping Screw  (}¢52) 571 T 36 8 pos 1382 | E2.5 10 pcs
1147 | 2.6x6 * 2.6x8 * 2.6x10 » 2.6x12 5 each 1372 | 3x10 8 1383 | E3.0 10 pcs
1148 | 3x6 * 3x8 * 3x10 » 3x12 » 3x14 5 each pos 1384 | E4.0 10 pcs
1373 | 3x12 8 pcs
1149 | 3x15 * 3x16 * 3x18 * 3x20 5 each 1385 | E5.0 10 pcs
1874 | 3x15 8 pes 1386 | E6.0 10 pes
1150 | 4x15 * 4x20 * 4x25 5 each 1375 T ax6 8 pos 58T 550 5
1151 | 4x8+4x12 5 each P —— " 300 55 oo
Mo ny g XER *('%! f) [)mmmm Flat Head Hex Screw (%1‘5) ' =
(ﬂmmm 2 Z ZIZHES > 2. FyRE
1366 | 56 T0pss | | 1970 | 26 70 s s, famaabaL R,
1367 | ax@ 10 pos 1377 | 3x8 10 pcs
1368 | 3x10 10 pos 1378 | 3x10 10 pcs
1370 | 3x12 10 pos 1379 | 3x5 10 pes
1388 | 3x15 10 pos 1392 | 3x15 10 pcs
1389 | 3x18 10 pos 1393 | 3x18 10 pcs
1395 | 3x25 5 pcs Dmmm PINYHRER *420
(mmm R Y~y & ZER *420 Flat Head Hex Screw (F5R)
Button Hex Screw (Btr) 1396 | 4x10 10 pcs
1369 | 2.6x5 [ 10pcs 1397 | 4x12 10 pcs
TSVINELYTER 210 1398 | 4x15 10 pcs
@mm Flanged Cap Screw (Btr) 1399 | 4x18 6 pcs
1153 | 3x6 * 3x8 * 3x10 [ 2each
1154 | 4x8 *4x10 » 4x12 | 2each

57



[(X=r—EreoHEBRERERLT
ZRIR/CEZLHELED, |

THE FINEST RADIO CONTROL MODELS

RER—LR—=Y
www.kyosho.com

REHRA R

T243-0034 #HR)IEEARTHMF153

@1 - —1EKEEBES 046-229-4115

FEWEEIE  FE~ERBE@EH%ZFR<)10 1 00~18 : 00
61920806-1 PRINTED IN JAPAN



